[EZGO]

a AR Company

SERVICE PARTS MANUAL

ELECTRIC & DCS TXT VEHICLES

MANUAL: 28405-G01 MODEL YEAR: 1997 / 1998 ISSUED: 07/96



SERVICE PARTS MANUAL

TXT
ELECTRIC
& DCS VEHICLES

MODEL YEAR: 1997

VEHICLES
TXT FLEET
TXT FLEET DCS

~ TXT FREEDOM
TXT FREEDOM DCS
TXT 4 CADDY

CUSTOMER SERVICE DEPARTMENT PHONE 1-800-227-7029 FAX 1-800-448-8124
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA 30903-0388, 1-800-241-5855

EZGOLIEEE Service Parts Manual



SRR

LIMITED WARRANTY

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH OR E-Z-GO
WARRANTY DEPARTMENT.

THE USE OF NON E-Z-GO PARTS MAY VOID YOUR WARRANTY.

OVERFILLING OF BATTERIES MAY VOID YOUR WARRANTY.

i Service Parts Manual EZGOLRIETE



I GENERAL INDEX ‘

f
o
.

L

SECTIONS .......... Setessssssnnsissessessesseesessnessnanasannanansn . Page No.
How 10 use the E-Z-GO SErviCe MANUAL ........cocoviiriiiiiiieeiiiiririieeeieteererereereereeseressssssssesessseessereessenssssassssssssess vii
lllustration Page No.
ACCELERATOR ..eeeetiieeetttet s testeettssessseesssesssesssessnsessssssntessassssesssessansessessnnssssssssnsssssassnsesssssassasssssssssssssessssnn A-1

» Accelerator Pedal
¢ Accelerator Rod
* Pedal Box

* Front Cowl, Instrument Panel, Splash Panel
» Rear Body, Foot Rest

» Seat Frame, Battery Rack

* Floorboard, Rocker Panels

* Rear Body, Bumper, Fender Liners

BRAKES ...ttt et b b e bR a RS a s e b e be s s ee s e e e anenane D-1

* Brake Pedal with Lights

* Brake Pedal without Lights
* Linkages, Cables

* Wheel Brake

DIRECTION SELECTOR ......oiviiiirtiiiiniiiinr ettt ssnisessssssiessssanssssesssssssanssssonsessss sossassssnmesenesees E-1
DIRECTION SELECTOR (DCS) ..coviviiniirineiseniniiinniitississis s sanessssssssessssssissssssssssssssssssesesmssasesssessens E-5
ELECTRONIC SPEED CONTROL.......cooniiitiiiinin ittt eme s e ne e sen e se s F-1
ELECTRONIC SPEED CONTROL (DCS).....coiiiiiiniiniisiinieiienitinn s esseretereessesesssersssseseseesssesesenees F-5
ELECTRONIC SPEED CONTROL - HD ..ottt s F-9
ELECTRICAL SYSTEM ...ttt sttt st ce e sme s me s o sest e siee s e s e et eeses e smeesareesseeennnesnnc G-1

 Batteries, Charger Receptacle
* Ignition Switch, Ignition Switch Harness, Brake Harness

ELECTRIC MOTOR ..ottt et sae st s st s s b s s s sn s b sanesansshassasssnnasasesrasonns H-1

* Electric Motor
* Electric Motor (DCS)

FRONT SUSPENSION.......oo ittt sttt st sss s sss st sas s s s sa s e bs s bt s s bt s s sms s e s sanesmeesanecs J-1

* Front Axle Assembly
* Leaf Springs
* Hub and Spindle Assemblies

EZGOIEE Service Parts Manual ii



¢ Tie Rod Assembly
* Shock Absorbers

GAUGES, HORN AND LIGHTING ......coocvieinmimriniiiriinencsns e ssensessase

* Horn, Fuse Block

« Hour Meter, Key Switch, Turn Signal
¢ Taillights

* Headlights

* Wire Harness

REAR AXLE ...t tctsiscsateise s stesas st st st ssas st s sat s e se s e cnes
REAR SUSPENSION ..ottt e sssssssesses

* Shock Absorbers
e Leaf Springs

SEATING AND BAG HOLDER..........ccoooviniintininiinsi it

* Seat Bottom, Hip Restaints

*» Seat Back, Bag Holder

» Rear Seat Bottom, Hip Restraints (4 Caddy)
» Seat Support Brackets (4 Caddy)

STEERING . ...ttt

* Rack and Rod Assembly
* Steering Wheel
* Tie Rod Assembly

WHEELS AND TIRES ...t ereercr e rmr s rmr e m e s e nne s e s n e eone

* Tread Styles

* Tire and Wheel Assembly
* Valve Stem

*Wheel Rim

SPECIAL TOOLS

Special TOOIS LiStiNG....ccveereeerrerrerererreet e st e

ACCESSORIES

ACCESSOTY LISHNG . oevecteeeeieie et et rss st be st e

GENERAL INDEX

Appendix - A

Appendix - B

iv Service Parts Manual

EZGDLENET



Accessory Installations

ACCESSORIES

Divot Repair Kit (Sand Bottle)
Side Basket

Center Basket

Sun Top with Bagrack

Sun Top without Bagrack

Wheel Covers

Windshield

Ashtray

Rear View Mirror

Four Bag Attachment

TXT Convertible Carrier

TXT to 4 Caddy Conversion

4 Caddy Conversion Windshield
4 Caddy Conversion Sun Top

4 Caddy to Convertible Carrier Conversion
Permanent Tow Bar

GENERAL INDEX

EZGOIIESTE

Service Parts Manual



GENERAL INDEX

Notes:

vi Service Parts Manual EZGOIEEE



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

S

R

This manual is divided into several sections:
* GENERAL INFORMATION
* [LLUSTRATED PARTS BREAKDOWN FOR TXT ELECTRIC POWERED GOLF CARS
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:
* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN (IPB) FOR THE TXT ELECTRIC POWERED GOLF CARS,
contains illustrations and parts lists for all systems of your vehicle.

The third section, SERVICE ACCESSORIES AND SPECIAL TOOLS, contains a listing of E-Z-GO service accessories
and special tools and that may be purchased from the company to aid in the servicing of the vehicle.

USE OF THE MANUAL

To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

E-Z-GO manuals are revised annually to coincide with the model year change. The manual will cover all models and
model years stated on the cover page. Sections that remain unchanged have the last date they were revised in the lower
inside margin. New components that are interchangeable with the previous year are automatically revised and the issue
date is changed.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see Body and Associated Parts located in the IPB section of this manual for its location)
and note the complete number shown on the plate.

All relevant systems are listed in the General Index and has an alphabetical prefix. The illustration always appears first
and is followed by its related parts list. Additional illustrations and parts lists with the same prefix indicate significant
changes that have taken place since the last issue.

EZGOLELITE Service Parts Manual vii



TITLE TITLE

N

/

rad \-\
LEFT HAND ILLUSTRATION PAGE PARTS LIST (CONTINUED ON
(CONTINUED ON RIGHT HAND REAR OF PAGE IF REQUIRED)

PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying descrip-
tion for specific information regarding the part.

2. IFYOU KNOW THE PART NUMBER
* |ocate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service
Manual (P/N 28407-G01) is available from the E-Z-GO Service Parts Department.

viii Service Parts Manual EZGOEIEE



ILLUSTRATED PARTS BREAKDOWN

EZGOLETE Service Parts Manual iX



Electric Vehicle

i

7
-

1 - Includes ltems 3 - 32, 34, 36 - 40
2 - Includes ltems 3 - 29, 32 - 40

20 - Includes ltems 21 - 24

21 - Includes ltems 22, 23

@ ) To Harness
from
Direction

Selector

Page A-1 Service Parts Manual EZGOEE



Electric Vehicle ACCELERATOR

To Harness
from
Direction
Selector

EZGODEEE Service Parts Manual Page A-2



¢ =

i

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ACCELERATOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 25870-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 32, 34, 36 - 40) .....ccccccuvvennns 1
2 25870-G05 PEDAL BOX ASSEMBLY, DCS MODEL ONLY

(INCLUDES ITEMS 3 - 29, 32 - 40) ..eeceeverieriierereererirnecessensresersessseesasssssessssssassas 1
3 00550-G2 LOCK NUT, 1/4 = 28....eeiirereiereriieeeetreseeeeeeeeseteasessresessessesssssessnsssesessssassenes 1
4 00532-G4 LOCK NUT, 5/16 = 24 ....ueeiiitiireeieeeeireceieeeceeesetteseeseeeeesseasesnssessessasesessnnessnes 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LG .uveverererrertensessssesisessesssssssesesessssssssesssesssans 4
6 00982-G01 SCREW, #4 = 14 X 5/8" LG cecuvureeerirrreeterneesesiessssesssssssssessssssssesssesssssasses 2
7
8 00983-G01 SELF THREADING NUT...ccoeeeeieeiniieenireeieninesnnresesreessseraesssssssesssesssessesnes 2
9 00984-G01 SCREW, #8 - 10 X 1/2" LG coevrerereeretrersietresesretssrsessssssssssssssesssssassssesessssans 4
10 00486-G2 SETSCREW, #8 - 32 X 1/8" LG ..eeiireecriieeeciereteeeccverereessesneeeessesesassenesesena 1
11 00986-G01 PUSHNUT, 19/84" LD. .ottt eceere e e s teeeceneesessene s s te s e e e e e e 1
12 10385-G4 YOKE (ADJUSTABLE) ......coreccrereerrrirrerecnrereieeressereresseesssssserssrmenerssssesssssnees 1
13 10386-G3 CLEVIS PIN, 5/16" X 15/16" LG .cocceeiveeriiiseircenrcsieenieniseessaeesrrenrssesesensesens 1
14
15 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..eeeeeeriereeeeeretiirereeceee e e eeecaneseeeees s esnnesennd 1
16 17677-G1 SPRING RETAINER .....cottiiiiireeeeeererinnieeecseessnseesssseeseseeeessseesasenseesessnsassend 1
17 17677-G2 SPRING RETAINER .....ottiitirreneceittireieere e e seeeesesnressssnnessensesssesesesessssassnnd 1
18
19 17979-G1 ACCELERATOR ROD BUSHING ......oooiieeceeeeeeeeeeeereee et e e 1
20 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 21 - 24) ............. 1
21 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 22,23) oo 1
22 15766-G1 OVAL RIVET 3/8" X 15/32" LGi. ...eveeeceeririrnerncieeerrcceeereseeeeeeeceeaseeaeeas 6
23 27512-G01 ACCELERATOR PEDAL PAD........ooiiceieeecceececeieerceeeeeenneee e ne e 1
24 * ACCELERATOR PEDAL ...t eetrecccter e eceee s ee e e srasase s nne e 1
25
26 25853-G01 PEDAL BOX AND COVER (SEAL AND BEARING) .......ccccccevrevvieerrieeeerenee, 1
27
28 25854-G01 INDUCTIVE THROTTLE SENSOR.....cccccitiereieririrereceerrereeeesecee e eeeseeeees 1
29 25859-G01 ACCELERATOR ROD.....cutiiitiiirirereecrciiereceeseeeereesesssasseesseeesesenssevsnsaneas 1

Page A-3 Service Parts Manual EZGDLEE




b

Electric Vehi

cle

=

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 25861-G01 MICRO SWITCH...... ettt et s e s s ee e e ssae e s e s ae e e e e e e rnnn e 1
31 25879-G03 WIRING HARNESS (PEDAL BOX ASSEMBLY).......ccovvvermenierinirncierererennns 1
32 26551-G01 PLUNGER .....ooiiiteceteenitrsceneesaeesesseeessstsseseessssnreesseesessasessssssassssssesssnssnes 1
33 25861-G02 MICRO SWITCH (DCS MODEL ONLY)....coiiiiieirerecerceeeeen et seneesanesnnes 1
34 26969-G01 PLUNGER CAM ......coiiiicricrrerereerisrsnresenrtrsiseessssenessssecssssnsesassnsessassanees 1
35 25879-G04 WIRING HARNESS (PEDAL BOX ASSEMBLY) (DCS MODEL ONLY)....... 1
36 70116-GO1 PEDAL BRACKET .....ooiiieteeieetreetercets ettt st e et e e cmnesnn e s neessnes 1
37 70134-GO1 g | PO TR 1
38 17255-G1 TEFLON WASHER, 1/32" X 5/8" ..ottt eeceeerctee e cseeeeevaee e s s snanes e 1
39 73046-G01 COMPRESSION SPRING.........ccocveceririrerccrerencneeesrinessinesseseraressssesssssees 1
40 17838-G1 BUSHING ...t ictercnterecrtessrseeseseeessntesssme s e senesssme s e sssmne e saraasassnees 3
41
42 00715-G2 BOLT, 5/16 - 18 X 5/8" LG. ...cccoeerereeeccrerrrcieerseeeseniesessvenesensesasssmeesssssseesssssssesenes 4
43 70135-GO1 PEDAL PIVOT COVER ... et s e e reee s s sae e emnees e nsase s nsan e s 1

EZGODIENEN Service Parts Manual Page A-4



1-g ebed

[PRUDIN SV 991043S

NOULX3l[=|= |

Cutout and LED's
—— on Powerwise™+ ]
Models only

Wire

8
12 Q;CMQ/Transformer

)
10
= 11

RED from
Q Control Board

1 - Includes Items 3 - 67
2 - Includes Items 3 - 63 and 69 - 71

a|91yaA 9111993

"HIDHVHO AHILLVE |




BATTERY CHARGER

y

This Cutout on
Powerwise™+
Models onl

v

EZGOEEE Service Parts Manual Page B-2



¢-g obed

[PNUBIN 34 9910435

Noulxil[s ][5 =]

Control

Board RED to Electrical

f
\/ Clip on Heatsink
0 -—M ORN to ORN on
/——.@/ Power Input Board
/@\ BRN to BRN on

Power Input Board

BLK to RED from
DC Cord

CONTROL BOARD
CONNECTIONS

©O——
45 |
Chassis

47

AMMETER INSTALLATION L

46

Heat Sink

TRANSFORMER LEG
INSTALLATION

BRN from Control Board
ORN from Control Board
WHT from AC Cord
BLK from AC Cord
BLK from Transformer

BLK from Transformer
GRN to Ground

POWER INPUT BOARD
INSTALLATION

8|91yaA 911199|3




NouLX3l[m[a o]

[UMUDIA] SJABJ 3910435

y-g abed

_@

To XF on Power
Input Board

To Normally Open
on Relay at Power W
Input Board

To Capacitor

To Diode

To Capacitor To Diode

3191yaA 911399]3

HEATSINK INSTALLATION
: (G)
T 42
61 ,/ | 32 - Includes ltems 33 - 42 f
60
GRN to
AC Cord 'ﬂ
AC Cord Port -
25
T~ Front of Charger

GROUNDING
DETAIL

DC CABLE ASSEMBLY




R e e e SR

| BATTERY CHARGER

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electrlc Vehlcle

S

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 28115-G01 | POWERWISE™ CHARGER (INCLUDES ITEMS 3 - 67) 1o oovooooe oo 1
2 | 28115-G02 | POWERWISE™ + CHARGER (INCLUDES ITEMS 3 - 63 AND 69 - 71)........... 1
3 . CHASSIS ..coo oo seee e sesesseessessssessessssreesssesesssereeeseeeessssesssssesessoe 1
4 | 00513-G6 SCREW, #8 - 18 X 1 3/4" LG evvveeesseeesesseerseesreessssssessssmeesessseesssssseeeen 2
5 | 00559-G4 WASHER, #8 w.cveerceeereseeerssseesssseeessssnessssssessessesessesessesssssseesssssssee oo 10
6 | 11572-G3 PLASTIC EXPANSION NUT ..ceeeeeseeeseseeesesseneesessesessssseeessssseeeesesssneeeen 2
7 | 28104-GoO1 HEAT SINK wecereseereeeereeeseeeeesseeesssssessssseessessneesessssesssesesessesseseeseessseeeos 1
8 | 00138-G3 SCREW, #8-32 X B/8" LG .vvveeereeseessesrsessseessseeesessmesesseeeessssssssssssssnee 2
9 | oos59-G3 WASHER, #6. oo seereeerseseesesseeseseseesseessssnesessressseeesssssessesesesessnsees e 2
10 | oos67-G3 LOGK WASHER, #6.....vressceeeessvessesseeessssneesssseeesssseseesssseeesesseseesssssneeene 2
11 | oos25-Gs NUT, #6 = B2..ceoe oo eoeesesessesesssssssesseese e sesesesessesesse e sssses oo 2
12 | 18488-G1 DIODE...sssseeeeeeseeesesseresseseeesesssessssseesssssssesesseesssssssessssseseesessssesssesseeee 1
13 | oo0s65-G7 WASHER, LOCK 1/%.cervesoeeeesseresssreesssssessssssesss e sesssesssesssssesssssnee 2
14 | oos32-G2 NUT, 1/4 - 28.crereeereesreeeeessmeeessseeesesseessesseessessesesessesssssssssesssssses s 2
15 | 01005-Go1 SCREW, #6 - 19 X 5/16" LG cvvvvcerresseresseseeeerssceesessseeessesseessesssesssessseen 3
16 | 00559-G3 WASHER, #6 ...cveveeereeeeesseesessseseseesssseeesssmeesssessesseessessses s 3
17 | 28111-Go1 CONTROL BOARD SUPPORT ..ccereeeeesssrersssnessseeeessseeeseseessesssesessneon 3
18 | 28110-Go1 ELECTRICAL CLIP oo eereereeeeseeesssemessssoesssessseesssssseessessseeessssoes s 1
19 | 00614-Ga SCREW, #8 - 18 X 1/2' LG vttt 6
20 . COVER eooesereeseeees s sseesesssessesseresessnessesssessessssessoesesssesssssesseesssnee 1
21 | 28102-Go1 HANDLE .eseeeeceeeee e seeeeeseemesesseeesssseeessssesseessesessssesesesssseesessseseessreee 1
22 | 28136-GO1 LABEL (VENTILATION) e eeeeseseeressseeesssseeesesssseessssseessssseess e 1
23 | 28136-G02 LABEL (CORD CONDITION)....cceveecereresseeessessneesssssneessssnessesseeesssssneee 1
24 | 26979-GOf1 CAPACITOR BRACKET -.ccoveeeeeseeeeesseeessssoeesesssesessssseeseesssessssssssees s 1
25 | 28100-GO1 CAPACITOR...oosseveesseeeseseeeressseesesseesseseseesssessssssseesesssesesesseesessseeen 1
26 | 00969-GO1 SCREW, #8 - 32 X 3/8" LG ..vveeveeeresererseseeeresseessssseesssssseessesssesseesssee 3
27 | 00414-G5 SCREW, 1/4 - 20 X 5/8” LG cvvevveerreseeesssseneesssemesessseeessessseessssseeesesssseen 3
28 | 11027-G2 LOCK NUT, 1/4 = 20 e ceeeeeereeeeseeesssseessssseessessesesssssesessssseeesssssssesssssssees 3
29 | 19388-G4 AG CORD ..o eeeeseseeeeseseeesesseressesessessessssssseesesssesessseessseessseess s 1
30 | 13557-G2 STRAIN RELIEF (AC) cevreeeeeeeoseeesessereesssereesssseessesseeessesseeesssssesssesseeee 1

Page B-5 Service Parts Manual EZGOLEIT




R

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

BATTERY CHARGER

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
31 | 13557-G3 STRAIN RELIEF (DC) .....veveeenonreeemesssssssssssesseemseseeeseoseessssessesssessesesssene 1
32 | 28137-Go1 DC PLUG ASSEMBLY (INCLUDES ITEMS 33 - 42) ....coovvorereeeereresreseeen 1
33 | 73051-G11 PLUG (TOP HALF)........oorrreeesnesscseseseessmessssssesesessessasesesenssssseseseee 1

| 34 73051-G12 PLUG (BOTTOM HALF)...coenieerereeerereeseeesesseessseseeseseeseseassessassesnanes 1
35 | 73051-G13 AUXILARY CONTACT .....cooorneeemmnnssssssesssessssseseesessosessesssesseeseeseesmone 1
36 | 28114-Go1 DC CORD .oooeeveeeereeevansssesssssssssssssssssssssasssessessssssesasesesessesseesmseeees 1
37 | 73051-G14 MALE PIN ......ooooonnreeeveneneessssssssessssesnsssssssssssssssnssssesesessenssesseseesseses 2
38 | 73051-GO8 BRASS SCREW, #10 - 82 X 1/2" LG eevevveeeeeereeeemmreseseessessessesseseenesse 2
39 | 73051-G15 MAGINET .ooovrevveoesereeesassasessssssssssssssasessoesesssssesesesssesaessssenessssessensseees 1
40 | 73051-G16 SCREW, #6 - 32 X 1/2" LG. (STAINLESS STEEL) ......vvvreemrerrreerree. 2
41 | 73051-G10 LOCK NUT, #6 = B2 ..o ceoeeeeeeeseecneeeereessscmssensssesssesseseeeessesesssssseeeree 4
42 | 73051-G17 SCREW, #6 - 32 X 1" LG. (STAINLESS STEEL) .....coommmreeemereeeeereenennd 2
43
44
45 | 28105-Go1 AMMETER .....oooneeersvessenssssssssensssssssssssssssssesssssssnsasssssessesssesssesssssesssensseeses 1
46 | 00984-Go1 SCREW, #8 = 10 X 1/2" LG covvverreeeeeseeeemeseseeesessessseesssssssnsseessessesseensseeees 2
47 00559-G4 WASKHER, #8...... i ccieerrireriierinreeteereerieeseessssssserseseessessosssessessesesasssnssommemnnnen 2
48 | 01003-GO1 BRASS WASHER, #10 ..c......ceoooesreeeessneresessessseemeeesssesesssessssessesesmseseseesaans 4
49 | 22589-G2 SHOULDER WASHER .......ccoooomvvrssrersmssssssssssssssssssssssssnssssssessesesesnses 1
50 | 00771-G6 NYLON WASHER ...........cooomereereerernons e 1
51 | 00528-G4 NUT, #10 - B2...0uuuummeneeesesssssesessssessssasesessssssssssesssssessenseesessmesosesesessessseseees 3
52 | 28106-GO1 5O AMP FUSE ........oooooueensrevceeemssssseessssssasssssssessssssesssesesmeesessessmessesesssennd 1
53 | 00565-G5 LOCK WASHER, #10 ...vueenrvvveoeereesennsscsesssssssssssssssssssssesesmsssesessessosessoens 4
54 | 00378-G4 SCREW, #10 - 24 X 1/2" LG covvvvevemmnreeieresmmmsesseseessesssssssessmssesssssmmeessesssesned 2
55 | 00526-G3 NUT, #10 - 24..oooeeeevvveeeeneesessesseessssssssssssssesssssssssssssenssesesseseessenssssessaenseses 2
56 | 28103-GO1 TRANSFORMER.......covvevvemnnrereesessnrsssssssessssssasssssssssesssssnsessesmmssessssesesseend 1
57 | 27877-Go1 SPACER SUPPORT ..ccocveeveneseosssssssssssessssssssssssssmssessesssesssessesesesensones 4
58 | 17618-G1 WIRE TIE .....oouumneeeeseseeessssssenesssssesossssssnsssssssssssssssssssesssssnessssnssesesmesessssees 2
59
60 | 00372-G3 SCREW, #8 - 82 X B/8" LG ...oovvumenereveemsaareseseesesmmsessssssssssssssssesmessesesesnnns 1

EZGOEEE Service Parts Manual Page B-6




NN

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consuit Customer Service Department for additional information.

Electrlc Vehlcle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 25977-G32 WIRE, 4" ...t rretirreessneisrissessseesssessat s s s sersesessesssnesssssnsssesnnesnsesennne 1
62 00565-G4 LOCK WASHER, #8......cccicieinierecriiecinnrrrreesrtresssesseseessssssessssssesesssssesssssens 1
63 00526-G1 NUT, #8 = B2....ceiiireeeeceetrcieerietiererrsstsresssesssatesassssssssssnessnnressssssessssssesssnsees 1
64
65 * LABEL (POWERWISE™) .....cocciicviieiriicieerinecenesneesserisseesssssessssesssessensssanssnes 1
66 28126-G01 CONTROL BOARD (POWERWISE™) .....cccoiiiircticieecrreereecsereessescssnesssenes 1
67 28126-G03 POWER INPUT BOARD (POWERWISE™) ........ccoeeverrinnreereeessseesseneesansenns 1
68
69 * LABEL (POWERWISE™H) .....c.vtvcciritirnereesinecsencisreressessesssssassssessssessesessessnnd 1
70 28126-G02 CONTROL BOARD (POWERWISE™4) .....eevieereieeeerereseeseernseseseessnesesseans 1
71 28126-G04 POWER INPUT BOARD (POWERWISETM+) ................................................ 1

Page B-7 Service Parts Manual EZGOLET




| Electric Vehicle ARGER
L ey ey s W e

EZGEOEEE Service Parts Manual Page B-8



Electric Vehicle

TYPE

43 4 1 - Includes ltems 2 - 5
5.0, Box 05 Aumuets, Geors . USA Do903-0220 Pt 25 - Includes ltems 26 - 29

EzZGO _ SERALNO

@\w“ e L AUGUSTA MANUF. CODE @
GEORGIA
20 = E-ZGC D
19 0 Roch

21 22

Page C-1 Service Parts Manual EZGOEIEN



BODY

Electric Vehicle

Sy

s
£
e
3]
o]
T

Page C-2

Service Parts Manual

| < = = ]TEXTRON



Electric Vehicle

EZGDOLEET

Service Parts Manual

Page C-3



BODY

Electric Vehicle

c
.2
°

pu
]

e
a

e
2

]
=

=

4

Page C

Service Parts Manual

EZGOL2LtN



Electric Vehicle

items 106 - 120 are for use on 4 Caddy models only

106 - Includes ltems 107 - 110

//’s
e
”a\"l
i
"
e i
. 1
1o~ T
ot 1

=

Service Parts Manual EZGOLTTR

Page C-5



Electric Vehicle

i

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71151-GO1 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5)....cuceveemvvenenne. 1
2 71153-G01 BALL DEFLECTOR (PASSENGER SIDE) .....cccooveiereeeeneiestieeeceeeeesereaend 1
3 71154-GO1 BALL DEFLECTOR (DRIVER SIDE)........uoeiiereieeeceeeeteee e ecerae s 1
4 00614-G5 SCREW, #8 - 18 X 5/8" LG ...eeeeiieeiecteeeeceeeseeeeeece ettt e s e seeeseenennes 6
5 '71 158-GO1 INSTRUMENT PANEL INSERT (4 CUP HOLDER).......c.ooovieeeeeeereen 1
6
7 27647-G01 LABEL (SAFETY )ittt sttsetescrecesenr e asssneeersr s ste s sae s s ae e mesennseaen 1
8 * SERIAL NUMBER PLATE .........otiioterceeeeeercerteeereeer e e ear e s eeaeseeasenaesnen 1
9 * EC PLATE . eeeeeerrretrcctenttsseseteesnneesessstesessessss s srs e e saresontesesbe s msas s sennnesoen 1
10
1 71051-G** COWL....cecireerrer e ee et e s sre e e st e e s b b s e s s s e e s st e sesss e e enssessessseessssnnessssssassanes 1
12 71055-GO1 RIVET, 3/16" X 3/8" LG cvueeurereeererrareesesessessssesssessssesssssssssssssssesnsssssssssenasssenns 7
13 00740-G4 SCREW, #10-32 X 1/2" LG, ..eeevieeiieeeeeriieeriesceeesteesereseseersesessessssesesaesesesannesans 4
14 00921-G8 NUT, #10 - B2 ettt e sresarees s sssee e e s e s saree e e sesnes eerreennenn e enens 4
15 14601-G13 RIVET, 5/32" X 9/16" LG oottt seaae s s st s ses s 2
16 19817-G2 E-Z-GO NAMEPLATE ... reeeeerertettrtee e ressreestes s e sesess e e ssasssasesnennd 1
17 12064-G3 PUSHNUT, 3/16".....oiiiirveinitiiriesieereerctrssereesesestessseesessessssssssssessesssasssesssssssesenns 2
18 10570-G11 RIVET, 3/16" X 3/4" LG. ...ooroiierircirctivtineesrnerieseieesssessseessseseasseesesessesss e s sonne 2
19 71056-G01 BOLT, 5/16 - 18 X 5/8" LGi. c.veeeeeeeeeeeeiecirscttrecteeee ettt e e a s 4
20 00570-G2 WASHER, 5/16" ... ittt re et ee e s ere e seste e saan s e s nnrenan 4
21 00438-G6 BOLT, 5/16 - 18 X 3/4" LG. (WITH TOP) ....uorceerereriretr e eeee e ee s 2
22 00571-G2 WASHER, 5/16" (WITH TOP) . ettt sceeee e e ee s esane e 2
23 71115-GO1 VINYL TRIM <o rnetrcvtrnrttssttestcesrseaee s e s enss e aeesa b e etaesssassnneensnnesnnnsan 2
24
25 71143-G01 SPLASH PANEL ASSEMBLY (INCLUDES ITEMS 26 - 29).....cccceevvveereeienrenenns 1
26 * PANEL ...t sete ettt sttt e ee e eeeeete e s ssae e s eaeeeeesnee e e s sreeeveseneeessnseness 1
27 * STAY BRACKET ....oeeeetrtisierttesiessrseste s aeessesesseesstaessssessbesnsseeessnnnnns 2
28 * PANEL BRACKET ..o cieeiiretrierrecenrtesetsssensseessesseresssasssssasssessssesessseesrnes 1
29 * RIVET, 5/32" X 9/16" LGi....veiveiieerieeineerreirsnterseeeectessessssesssssesssesessessensessnnes 9
30

EZGOREWE Service Parts Manual Page C-6




Electric Vehicle

R = =

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70047-GO1 UPPER FLOORPAN .......coiiiitirrtirctistersrersteeseesiressses s es e e se e s s st e sen e s rnesemee 1
32 14601-G11 RIVET, 5/32" X /168" LG ettt st eee e s e 10
33 16816-G2 RATCHET FASTENER ... ecrirttccittestrre e s esese s saess s se st se e 1
34
35 27166-G02 FRONT SHIELD.......occcieciretrrerirneirctresiereressseesssesssessesemrssnessessessssssssssesenessnne 1
36 71015-GO1 FRONT SHIELD BRACE..........c oo riririneircrtiviereieereeeeensesssssabeessssesessessessanae 2
37 16816-G2 FASTENER ...ttt esrrrsrtssn e svet s s s e e te s ean e saae st e e s sresan e s ressanis 2
38 00114-G6 SCREW, 1/4 - 14 X 3/4" LG «eeecvreeieecereieecteecieessseessaeeseeeesesesse s st ssses e semessnnenns 4
39 16469-G7 WASHER, /4" ..ttt cete e e st e e s te s e s e s saas e e e e s e e emoneeas 2
40
41 70048-G01 FLOORMAT ...ttt et eeevte e e e e see s e s s st e e e s st s s sene s e s sasesessabaesasamaeesennes 1
42 70451-GO1 LOWER FLOORPAN........coictiarirrtrerttstensteestersrerseesseesssssssssssssnessnsssssesssnssanes 1
43 14601-G13 RIVET, 5/32" X /16" LG ..cuviiiiiieeeee ettt eee s s s me s nes 10
44 70452-G01 SWITCH ACCESS COVER.......coiieccieiieeeeeccte et creeeee e ee s v eessssesssssenessens 1
45 14601-G11 RIVET, 3/16" X 9/16" LG ..ottt cteee e st ee e s s s ess e ss s sas s srees 6
46
47 71501-GO1 ROCKER PANEL (PASSENGER SIDE).....cccceiviirieeteeteeciennreeeee e en e 1
48 71502-GO1 ROCKER PANEL (DRIVER SIDE) .....ccoectieiieiirrieeceeseecsiesiseesesveseerssseesssessans 1
49 71507-GO1 SILL PLATE (PASSENGER SIDE) ......cocovevieriierieerrteeneeeeieseseesssersssensesesessssenns 1
50 71507-G02 SILL PLATE (DRIVER SIDE) ......ccovvtiveteenteenieeirerieeeseesssessressssessssessesssessnrans 1
51 16705-G1 SCREW, 1/4 - 20 X 1" LG. (STAINLESS STEEL) ......covvvveeemrieeceeeeeeecee e 4
52 23726-G4 SPACER ...ttt rerceete s reeres e e es e s e s es et e s e sabae s br e s neeeensnneessnnaesesans 4
53 00891-G2 LOCK NUT, 1/4 - 20 ...ceiieeiecivctieeitecsieeeiesniensieecsseesseessesssssasstesessnesssensssessnnrsns 4
54 23726-G6 SPACER ... et ceeirerceeeseiter s irteeessneses e eessaesesstee s seaeeesssessssssessssnsessasnnesesnnesssans 1
55 15058-G4 RIVET certiiitiirctterciete st ereee e ectr e s s e seesae e s e e se st e e s ses e s smseesaseeeeesnneesessssesssssessessees 2
56 23726-G7 SPACER ... crirrrercitrsretcesitte st e essat e st e s s st e s s teeaassesessasnensssennsnnassernneeennnn 1
57
58
59 70318-G02 SEAT FRAME......cccctteictiinreeceittiretrererntr s eees s e e e teeessssesesssessesnnsesassnesesssnesesans 1
60 70046-GO1 BATTERY RACK ...ttt teesrtn e se sttt e e s eesee e s nneseesssssnssseneessons 1

Page C-7 Service Parts Manual EZGOmEE




Electric Vehicle

Rt

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 0071 5-G2 BOLT, 5/16 - 18 X 13/168" LG ceeriieeeeeieeeecceees st ee e sessatve et e e aameeeeessaeenad 5
62 00438-G6 BOLT, 5/16 = 18 X 3/4" LGi. ..ucvveeereereeececeeeeeteseeeeecae s seeeese s esesassststsese s eeeresesenens 2
63 00559-G8 WASHER, 5/16" ...coiieeretrereie et cieeec e cte e e ster e et eaee e e st e e s sveasesssnasens 2
64 11098-G6 LOCK NUT, 5/168 = 18 ..ottt ettt e ases st e 2
65 , 70200-GO1 TORX SCREW, 3/8-16 ...ueeeiiiiiiieieeierieeccresresereetesee s eteesesssetesemeeseeaasnens 2
66
67 71301-G** REAR BODY (WITHOUT TAILLIGHTS) ..ottt 1
68 71310-G** REAR BODY (WITH TAILLIGHTS) .. .uttiieeeiiiieieciir vt e csssiseeeecesessssssese s s enn 1
69 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) ......coeceiieiiiieeesieeeeeeee e eeeeeveesennes 1
70 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE)......cccoieeeeeceeeeeeeee e 1
71 16816-G2 RATCHET FASTENER........c. ettt ettt e ene e n e e 8
72 71320-G01 ACCESS PANEL ... ettt eeceee e ave e s s s rer e s s e saass s e s e s s s s ssneaaeas 1
73 71002-G01 SCREW, #8 X 5/8" LGi..ucueverererereeeeeeeeeteeeeeeeseeessessesssstesesesstssssssesstsnssssasesssesssenes 5
74 T1BB4-GO2 | “U7 CLIP ettt ettt sttt sass st s st a e st as st s n s enes 1
75
76
77
78 16816-G1 RATCHET FASTENER ... ettt serttees e cvs e ee e s aneseeessneonnd 26
79 71318-G01 BAGWELL LINER ...t cveentee e esntree e cressseeae e s sssssneeasesssssaned 1
80 18436-G1 RIVET, 174" X 3/4" LG «eeeeeeeeeeeeeeeeeeeeceirercecvtteeesessvree e sesssee e e sssssanesssesssesannd 2
81 10570-G10 | RIVET, 5/32".....eeeteeieeeteieeeie e eaetesees e ssassesess s sss et es s e st se et sesssssasssssesssosne 6
82 71456-G01 NOTCHED REAR BUMPER (4 CADDY)....ooieiieeerceceeeeiieeeeceee e seee e 1
83 71451-G01 REAR BUMPER .....cococeeeecteeriircseeececeeesetenessneessreesessnesessseaseenssssenssssesassssnesnees 1
84 71455-G01 BUMPER PLUG ...ttt ettt it seceitee s e s e e s e e senn s nseeesssersnsssesesesen 4
85 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG .ottt eteee e eeteee e e s s s e ssennssvassesonen 4
86 00571-G2 WASHER, 5/16" ....cviueieerrreeceetrisesesesssesssssessessassesesssassesesssassssesesssnssssssssserans 4
87 16816-G4 RATCHET FASTENER ...ttt s et e se s sate e e s se s s n e e e e eenan 2
88
89 71609-G01 HINGE PLATE .....oveetreeecaeteeee e tseseseenasesesssseseseses e besasassesesssassssesssenssnsasassesnnns 2
90 10570-G11 RIVET, 3/16" X 3/4" LGi. ceeeeueuereeeretereeecceeteteseseaesesesesesesesenas s s s s s sas s asnsesessanns 4

EZGOEE Service Parts Manual Page C-8 |




Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 10570-G12 RIVET, 174" X 1/2" LG 1eeveeeeeeeeeretetsesee e ese e eae s seseesessssssssesssssssesssssened 4
92
93 23676-G1 DECAL (FREEDOM]).....ccicittiiiireririceieeeeeeeeiresesree e cne s e teesessne e essese s sanes s nes AR
94 75178-GO1 DECAL (4 CADDY).ciiiitiicecieeeeierereee st e st e seeee e eeeseeee e e seseessesssssene e s s ssnessasnees AR
95 73 62-G01 DECAL (DCS) ...ttt ettt e seeiteeeeecseneesssesates e e essssee s esssssssrsteenes s sensed AR
96
97 70244-G02 SPLASH PANEL......oeeiiciiitirenteercieererereerressseeeeetesesmnr e s sseeeenbessssseesesnneesenen 2
98 00715-G2 BOLT, 5/16-18 X 13/16" LGi..c.ueieeeecreeeceeeceeeeetee e aee e s snve e aes 4
99
100 71551-G05 FENDER LINER, EXTENDED (PASSENGER SIDE) .........coeeevcieeeeeecereennend 1
101 71552-G05 FENDER LINER, EXTENDED (DRIVER SIDE).......cccotiiiiieeeriiieeeccceeerereseeennns 1
102 16816-G2 RATCHET FASTENER.......cciiiitincienietteniierreeesectreeeenessetee s e neaeeessne s sseeeeesend 12
103 16816-G2 RATCHET FASTENER. ...t cecterre e s e ceseer e s s essssnessa e s e sens 8
104
105
106 70361-G01 FOOT REST ASSEMBLY (INCLUDES ITEMS 107 - 110) c.cevvvveieeeeeeeeeeeeeeend 1
107 70350-GO01 FOOTREST ...vtiiiieiicereceietreiseeesseneresrtessaseeseasessessassessesssssssessessesesessnsesensnnes 1
108 | 70362-G01 FLOORMAT ......ooortireeeeetetetesssssssssissesesssesesssesensssssssessssasnsssssssssssessnssened 1
109 | 74129-GO1 REFLECTOR ....vcucuiueeeiseseetsesesssssssesnsssesssssssesesasssesesesssssssesssessasssessssseened 1
110 74132-G01 LABEL (WARNING).....ooot ettt sercceer e e seee e e s e mnreees s ssanesenes 1
111 19853-G1 END PLUG ...ttt et st ee s sesnnntee s s seease s s e seeeste s e e e s sessnnsesaness sennnn 2
112 74149-G01 VALANGE PANEL ...ttt rccree s reeee e seccaer e e e e s e emr e e e s e e eane e e e s e s e raneane s 1
113 16816-G2 PLASTIC RIVET ....uttiiiieieecteirte e ceeeretee s stesre e e sstessnenesessneesesesnsesessssssensnnsnssnsses 4
114 00426-G8 BOLT, 3/8-168 X 1" LG ettt esecie e e s sesmtee e e seneresssessasseeaessesssnsesenssssensed 2
115 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) .....cccccceveeverireierereceeneens 1
116 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) .....ccccevcieiretiereceeerecneeesecneenend 1
117 | 00427-G4 BOLT, 3/8 - 16 X 1 1/2" LG .cveveererereereenrereresinsesssesesesssssesessssessssessssessesssesennns 2
118 00560-G1 WASHER, 3/8" ...ttt s e e e s s esate e e s s se s eaae e e s s ae s ameesaeesenannnen 10
119 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LGi. couueeeeieeeciiteieeeeee e eceeee e e e e 2
120 | 11098-G5 LOCK NUT, 3/8 = 16 ...ecureeeeerriererereeeeaeecseesessssesessssessssse e ss st sssnsesessssssesssesens 10

Page C-9 Service Parts Manual EZGOIELE




| Electric Vehicle

EZGOED] Service Parts Manual Page C-10



1 - Includes ltems 2 - 26

2 Brake Pedal (Vehicle With Brake Lights)

Page D-1

Service Parts Manual EZGOLEEIEN



Electric Vehicle BRAKES

30 - Includes ltems 31 - 39

Brake Pedal (Vehicle Without Brake Lights)

EZGOEE Service Parts Manual Page D-2



| BRAKES

47 - Includes ltems 48 - 56
58 - Includes Items 59 - 62

Page D-3

Service Parts Manual

EZGOLETE



Electric Vehicle BRAKES

R

Front of Vehicle
88 - Includes ltems 90 - 97
89 - Includes Items 90 - 97
90 - Includes ltem 91
92 - Includes Iltems 93 - 97 111
101 - Includes ltems 102 - 103 112

109

EZGDIEEE Service Parts Manual ' Page D-4



BRAKES Electric Vehicle

ZhE i Lol =

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 . DESCRIPTION QrTy.

1 70263-G01 | BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 26)

VEHICLES WITH BRAKE LIGHTS ersor oo 1
2 . BRAKE PEDAL w.erseeesereeseeesseeesses e sseeseeees e seeessses s 1
3 » PARK BRAKE PEDAL -.rr e eee oo eeere oo esesssssesseee e 1
4 | 70274-Go1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS §-7) ............ 1
5 . SERVICE BRAKE PEDAL PAD ..o oo seess oo 1
6 . PARK BRAKE PAD ..o e e seeesseresereseeeseeessseeesseessssee oo 1
7 | 15766-G1 RIVET, 318 X 15/32" LG 1reveseeeseeres e e seeeeseees e s 9
8
9 . SERVICE BRAKE PEDAL PLATE +.ooereseereeeees oo seeesseesseeees s 1
10 | 15032-G2 PIVOT PIN eoereee e eee e e eeessese e eessseessseess e 1
1 | 11737-G1 TORSION SPRING vereeee oo e sese s sese oo 2
12 | 12064-G1 PUSHNUT, 516" . evresereeeeesseeesseseseesssesssesesssseesseeesseeesseesssesss s 1
13 | oo7ar-Ge SCREW, #10 = 24 X 1" LG ererererseeesseeesseesseeesssesssessssesssseersseees s 4
14 | 00739-G1 RUBBER NUT, #10 = 24 ee e 2
15 | 22362-G3 BRAKE PEDAL STANDOFF «...oo oo eeeeseeesseeeseeessee s eees s 2
16 | 27137-Gof CONICAL SPRING wvrrrreeeeere e ereseesssees e e seeess e e 2
17 | 11098-G7 LOCK NUT, #10 = 24 e ssere e seesseeessee s 2
18 | 10606-G8 MICRO SWITCH. ..o 1
19 | 00645-G2 SCREW, #6 - 32 X 1 1/4" LG eroreesee oo seeeeeseesesseeeessee oo 2
20 | oo0s59-G3 WASHER, #6 vrvvvereeresreessersseesesereseeesssees e seessseessss s e 2
21 | oose5-G3 LOCK WASHER, #6....erreeeessneesseresssmeessseessseerese et 2
22 | 00525-G5 NUT, #6 = B2111eereseeseseresseeeesseesessenessseeessseeesseessessesssesesesseseee s 2
23 . BRASS SCREW w.evrereeeseeeessee e seeesseeseessesssssesesssesessseeeeessee oo 2
24 | o0567-G3 LOCK WASHER, #6.versseeee e eesseseeesssesssesseesssemee e 6
25 | 14628-G1 FASTON TAB, 5/16" X 5/16" LGivvervreereseersseess e sessesesseesssessse s 2
26 | 17618-G1 WIRE TIE woreseee e neeseressesssseresseesssessesesssseesseees s sessseesssssssss e 3
27
28
29

Page D-5 Service Parts Manual EZGDLMEUEN



Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30 70264-G01 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 31 - 39)

VEHICLES WITHOUT BRAKE LIGHTS.......o it ercnrrrveeeeiveesnceesseeeeaeeens 1
31 11737-G1 TORSION SPRING.......coo et rrrrsrrssnessiesestesstassrsesssesssssssssseressess 2
32 15932-G2 PIVOT PIN Lottt ettt ettt st es e e s erassaa s s sbe s mn e e e s ne s aaes 1
33 12064-G1 PUSHNUT, 5/16" ...ttt reteeectesvne s snnesses s st e s e e s snese s e s sanns 1
34 * SERVICE BRAKE PEDAL .......oc ettt eeseresennesnnessan e s senanas 1
35 70265-G01 PARK BRAKE PEDAL .......oo ettt ettt st eae e e 1
36 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 37 = 39) ..coieiiiiircterctrnesseesetessneesiseessanersanessssesssessssens 1
37 * SERVICE BRAKE PEDAL PAD.......cccoiettmerirreireenetereieseeraesessssnesnnd 1
38 * PARK BRAKE PEDAL PAD .......c et vcrneseeseesessee s e s e s 1
39 15766-G1 RIVET, 3/8" X 15/32" LGi. ...eeiircieeiircccenrreeensrnecrressseesnsneseressesessnsessessns 9
40
4 70096-GO1 SHOULDER BOLT, 3/8 - 16 X 3" LG. ..c.ceecterterteeererestrrce e e steeseeeeesnnssseenenns 1
42 11079-G1 FLANGED BUSHING ...ttt resteesnee s e s s ree s tnasase s 2
43 70138-GO1 TORSION SPRING ...ttt et st e s e e snesssseesres s eenssnens 1
44 00643-G1 WASHER, 3/8" ..c.viiiireiieciere et reeses et et seee e e et s e et s e e m e e e srs e an s 1
45 11098-G5 NUT, 3/8 = 16 ..ttt et v e e sen s e ves st e s sre e s b e s saae s e e e ee s e e e ee s nanas 1
46
47 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 48 - 56).......c.ccovvevievveesennans 1
48 25882-G04 LINKAGE ROD ...ttt scir s rnesnesssnesestsssssasssasesassssssansnns 1
49 00532-G4 NUT, 5/16 = 24....crierieieretrertrsreersreseesssessssessssssssassiessessessssessssssesssessssssnns 2
50 * YOKE ..ttt e e sttt te st e s ne s be s s ma e e eas 1
51 23463-G1 COMPRESSION SPRING........cccoeeeieeeierneeeeerteceeteee e e r et e eeasssnnesnees 1
52 23061-G2 TUBE .t ssne s s re e s e e s r e e e s e e s s e s s ean 1
53 17979-G1 BUSHING ...ttt este s see e e s s et s e e see s 1
54 15121-G1 WASHER, B/8" ...ttt st esae s s see s s e s st asare s 2
55 00963-G01 SPHERICAL NUT, 5/16 = 24 ...t ceesen e saees e e e e 1
56 11098-G9 LOCK NUT, 5/16 = 24......oeeeeeeeeeree ettt rre s ssee s eessaesernessseesenes 1
57
EZGOLIT Service Parts Manual Page D-6




THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

El

ectric Vehicle

RS

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

58 | 70273-G03 | EQUALIZER AND BRAKE CABLE ASSEMBLY

(INCLUDES ITEMS 59 = 82).......oueermerseermsesssnesmsscssssssesssseseesessssssessessssessesssseend 1
59 | 28082-GO1 EQUALIZER BRACKET ....oueoeeeeeertneeteeseseseesssssescsseseeseseseseseseeseenesseeseeesees 1
60 | 28083-G01 BRAKE COMPENSATOR BUMPER..............cocvuereiveeeenseeeseesseesseesseeseenne 2
61 * BRAKE CABLE (PASSENGER SIDE) .......ccoemoreeemeeeeeerereseesessseseeesessens 1
62 * BRAKE CABLE (DRIVER SIDE).......ovuuerveeeveeeeeceeesseseseesecoeeerseceseeeseeeseens 1
63
64 | 12305-Gi RETAINING RING ..co.ounrrenrrensseeeeeeessseesssesseessssssssssssessssessesesesesessseesenssesesseenns 4
65 | 12416-G2 WIRE TIE.cco iuuiisestesteesseesssesssessssesssesssesssssssessssssssssesseeseseseressseeesessssseasesnssassens 2
66 | 10386-G3 CLEVIS PIN, 5/16" X 15/16" LG ..vorverrreeeeeeesiesssesssaseeesesssssseesessesessesesessessens 3
67 | 10387-G3 COTTER PIN, 3/32" X 3/8" LG .oovvrrerrereeessssessessesnsessssssssssssseseesessessessessesssssens 5
68 '
69
70 | 70097-GOT | KICK-OFF LINK.....coooereeervereeaesesiemenssessssssisssesesoesseesesssessessesesteesseessesseseeeseeeee 1
71 17838-G1 FLANGED BEARING .....cucoueveereeetneseneseneesessessssssssessoseeeseseseeseeesesesssesesseene 2
72 | 20835-G1 TEFLON WASHER ........oeimteerteerasessesesssesssssesssmssssssssssssssscseeseeeseseseaseesenesssesneee 2
73 | 00559-G8 WASHER, 5/16%...ouevurrteesssassseeesessseresssssssssssssssssssssssssssssessensessseessessasesssesnne 2
74 | 10387-G3 COTTER PIN, 3/32" X B/4" LG .ouvvrerrereeeeeerseessissssessseseeesessessssesesesessseseseesesssens 2
75 | 70098-GOT | KICK OFF CAM PIVOT .....ooovueveeereteseenceesessesesessssssesseseseesssesessseseeneeesesesessseses 1
76 | 10097-G6 FLANGED BEARING ..ccvureeeerereetenesssssseesesssesssssssesessesenesesesssmesssesesesessenn: 2
77 | 25103-Gi KICK-OFF CAM......covueeeeessenesesmeesssesnsssssssssesessessssssessssssssesssessesmssesesesesssesssenns 1
78 | 71215-G01 | SETSCREW WITH PATCH LOCK, 1/4 - 20 X 1/2" LG cvvvereereeeeeeerseeeeereeereeeesen. 2
79 | 14134-G4 SPACER ... eeerveessaessaessasessssessssesssses st ssssssssesessessesssses s senessesesesess s sesessrens 1
80 '
81 70113-G01 | ADJUSTABLE BUMPER ......coooeveeeverscenscoeeessseeesissssseeceesesasss e seseeseeesesseseeseens 1
82 11027-G1 LOCK NUT, 5/16 = 18 ...cvereeeeeeerrecereseseneeeeeseeeens eeeveeee et esneensenes 1
83
84 | 70080-GO1 [ CATCH BRACKET........oooovceemmeneressesssssssssesssessessssssssssssssssssssesssssssessessssesssssessseees 1
85 | 00414-G6 BOLT, 1/4 = 20 X 3/8" LG. c.ourvereerreeeeeeesesscoessesesesse s esseseeeseessseseeesesesesessssses 2
86 11027-G2 LOCK NUT, 1/4 = 20 cooreveeeerereceerse st ssessssessssesssssssessssessssessesssssecsnsesesesesssenns 2

Page D-7 Service Parts Manual EZGOLEWEN




‘ Electric Vehicle

s
i
ks

PR = R LR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

BRAKES

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

87

88 27942-G01 DRIVER SIDE BRAKE ASSEMBLY (INCLUDES ITEMS 90 - 97) ...ccccceeeueeneen. 1
89 27942-G02 PASSENGER SIDE BRAKE ASSEMBLY (INCLUDES ITEMS 90 - 97)............ 1
90 27945-G01 BRAKE SHOE KIT (INCLUDES ITEM 91)..ccciiviiiiieiiieerercreeenerceieeeveennns 2
91 * BRAKE SHOE....... ettt sisessrn s st st e e s e e s eee s 2
92 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 93 - 97) ..cciriiircrieenrenceerreen e 2
93 * UPPER SPRING ...ttt ettt s e sres s s e e s s 1
94 * LOWER SPRING ...ttt e e ee e e ne s e sans 1
95 * PIN ettt ettt st et s b e s va e n e 2
96 * CUP AND SPRING ......oiieiieiieieeieneeeierectr it tsseesssessssasssssnesssesssssssnnd 2
97 * ADJUSTER SPRING .....cccoioerieetetnteereeeceee e s s sreenenesseenaend 1
98 17803-G2 BOLT, 5/16 = 24 X 1" LG ettt e st e seressere s s sve e s ana s s ne s vnssas 8
99 15126-G1 LOCK NUT, B/18 = 24 ...ttt ettt et s sre e snes s e ae s sa s s sns 8
100 21809-G1 INNER BRAKE DRUM WASHER..........cocotiiiircirrenereinrreennnessreeessessseeasssees 2
101 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 102 - 103).....cccevrverreercaeenan. 2
102 * BRAKE DRUM ...ttt st se e e s 1
103 19862-G1 LUG BOLT ..ttt et ee e e s e st et e e e n e e 4
104 24939-G2 SPINDLE CAP ADAPTER........coiireiintecetreneesseessesseeesssesesseessssessssasssasanns 2
105 21830-G1 OUTER BRAKE DRUMWASHER ...t ssens e e ne e 2
106 00518-G8 SLOTTED NUT, 3/4 = 6.ttt ecsne e e rsssessere s sese s sanessssesensesnns 2
107 10387-G1 COTTER PIN....o ettt ferreerrereee et see s neranas 2
108

109 12091-G2 SPINDLE CAP ..ottt bt crctcne e s netsseseceesensaesessaessssnsasssensnasessns 2
110

111 72036-G01 BRAKE CABLE BRACKET (PASSENGER SIDE).....ccccoeviiiereiiecieneceeeeereen 1
112 | 72036-G02 BRAKE CABLE BRACKET (DRIVER SIDE)......ccccciieiieirrreee et 1

EZGDIEIE Service Parts Manual Page D-8




DIRECTIO

i

N SELECTOR

SElEERsE

18 - Includes ltems 19 - 47
44 - Includes Items 45 - 47

Page E-1 Service Parts Manual EZEOIEUEN



THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71905-Go1 DIRECTION SELECTOR HANDLE..........ooceeiieieierieeereeee e eeseeceeeseeeneeend 1
2 00740-G4 SCREW, #10 - 32 X 1/2" LG. (STAINLESS STEEL) ......occoeerrerecceecreceeceeenennd 1
3 70233-GO1 DIRECTION SELECTOR SHAFT .......eiierirerretreresssesssses e eeessas e sresesseen 1
4 25664-G2 BEARING ...t seesretsseessee s et s st essse s s e e e stessssssnseesasessonenesnsen 1
5 70334-G01 OFFSET SHIFT LINKAGE ARM .....ciiiiiitirerreenetisresssnesnaesecseesssesesesersensnns 1
6 70313-G01 LINKAGE ROD....ceieieieteeteecrectrnneneerssnssstessssesssessmessnessssaessenesssnssssassnnes 1
7 22754-G3 BUSHING ... oottt steetee et e et e e e se e e e smsste s e s esessrasssaeseessnessnaasesarones 2
8 14390-G1 LOCK INUT, 3/8 = 24 ...ttt st et s ansetesstessnee s s e s s s ene s s resersnes 2
9
10 73049-GO1 DIRECTION SELECTOR COVER........cccrnreiteteeieeereieeteeeereetesseesetessesesaneees 1
11 00114-G6 SCREW, 1/4 - 14 X B/4" LGi. ..ottt srerssre s st e s ene e e s e s 1
12 16469-G7 FENDER WASHER (STAINLESS STEEL)......cccccverivnieeieereeniiereeecsnesssensesees 1
13
14 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ... ceeeereceecerteeneeee e st eesatee e n e e e e s sve s e sneesnnesraeens 2
15 00571-G2 WASHER, 5/16" ... e eecetretrcreeiessresssee s st s st e s s essseesssnesereseesseersasaned 2
16 11098-G6 LOCK NUT, 5/16 - 18 ..t eenteeente e e scae e reaesseeeseesesesteseessnesnseand 2
17
18 73036-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 19 - 47) ................. 1
19 70232-GO1 SHIFT LINKAGE ARM.......ciieiecrecrenertnetereee e resesssesesc e asssnesesse s sams 1
20 73027-GO1 DIRECTION SELECTOR SHAFT .......ooiiireeeeteeeerreesnesseesesse s vaeesnseas 1
21 12835-G1 CAM et erc st e st e e e st e s eae s st s b et e s s nn e s aeeennnesrnanenen 1
22 10606-G2 MICRO SWITCH, MS2 AND MS4 .........uooeetieeeeeeicrrrereeesceeeeeseeesseee e 2
23 00139-G8 SCREW, #6 - 32 X 2" LG ..crciiereerteerercesreesetreentes e st e e e e e et s seenansssnssnnes 4
24 73048-GO1 COVER BRACKET ...ttt eetee e ne st s e e esessste s nesssanessnsesssnanans 1
25 00565-G3 LOCK WASHER, #6 ......cccoerirereereenereieiteneee e e e et eesresrersesssseessesssssssessnees 8
26 14628-G1 FASTON TAB, 5/16" X 5/16" ...ttt sre e aesssnneas 4
27 00525-G5 NUT, #6 - 32...ciiiiiiieiiniiiictnissetesie e reenesser e ssssnesesrenssssaresssssessensaneesnannsenas 8
28 00138-G6 SCREW, #6 = 32 X 3/4" LG. .ccciieecerieeeeecrereinessnesssnesssesestessssssssseessassssnsennns 3
29 12806-G1 SPACER ...ttt s er e e s s ae s s r e e e ae s n e e 4
30 00560-G1 WASHER, 3/8 ... ettt cee st es et e s ree s sen s s e s san e s e s 1

EZGOLEIE Service Parts Manual Page E-2




Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 14390-G1 LOCK NUT, 3/8 = 24......oeieeiiitntiieitecerrees e sse st s st e e sa st sae s nn 2
32 |
33 * SCREW ...ttt et ses e as st s an s e sae s 4
34 00567-G3 LOCKWASHER, #6......ccueieemciereentecseeniee et se e seeste st nsse e sa e nes 4
35
36 00414-G8 BOLT, 1/4 - 20 X 1¥ LGieuvietreriririmereierereneesesesesieeteee s ssees e s esste e ese e eanan 2
37 00559-G7 WASHER, 1/4" ...ttt et ae st en e 4
38 00565-G7 LOCK WASHER, 1/4" ...ttt seesaee e 2
39 00532-G1 NUT, 174 - 20 .ttt ettt s ses e et et saesr e s e s 2
40 15461-G1 SUPPORT BRACKET ......oivtitinirinriistitencniceteseneresesessseessssne e s e e e e s 1
4 73031-GO1 DIRECTION SELECTOR MOUNTING BRACKET .......cccccornevrreerrerrerenennens 1
42 73037-GO1 REVERSE WARNING BUZZER .......ccccooievciieiriecreeeneree st seeseeeseesessnsesennns 1
43
44 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 45 - 47)........ccccecuen... 1
45 24940-G1 STOP et st st et am e e e 2
46 00565-G7 LOCK WASHER, 1/4".......ooviiiiitiiiriecretestenee e sesssesaeseeseesaesneens 2
47 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi. ..covierrrciriiientnissctteneerreesasese e s sanene e 2

Page E-3 Service Parts Manual EZEGOIELE



| Electric Vehicle

R

DIRECTION SELECTOR

i SRS

EZGOETE Service Parts Manual Page E-4



| DIRECTION SELECTOR (DCS) Electric Vehicle

= i =

1 - Includes ltems 2 - 18

G ;/53

LZZ"

- ’/
77T Control Harness

(Reference Only)

Page E-5 Service Parts Manual (=>4 == | TEXTRON|



| Electric Vehicle

DIRECTION SELECTOR (DC

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

S)

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 73180-GO1 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 18) ......ccuveuene.

2 73179-G01 BRACKET .....cvtireeeeeeteenirarrrierectereasresssssesessessessssesssteseesnnessssssessesnsssssssnsesas 1
3 73167-G01 1071, OO S U 1
4 73171-GO1 DIRECTION SELECTOR SHAFT ...t eccte e sssssve s e e 1
5 73037-G02 REVERSE WARNING BUZZER ...ttt eteeec e 1
6 73195-GO1 MICRO SWITCH. .....ctireticrrertercetrnrtiseeseeessiereceeraessevseesssssssseersssesesessennes 1
7 73194-GO1 MICRO SWITCH........critireceneiencittrsseeesier e seeesecere s e esseseeeeesmneeesssmeenens 1
8 73188-GO1 COMPRESSION SPRING.....ccccoitmitmtiertererrerereeteeeceeseseee s csreeesesereseesnnesan 1
9 25664-G1 BUSHING ...ttt e set s svees st s et s se e s ans e aesessesessessnsans 1
10 00771-G4 NYLON WASHER, 1/2"......cceeeeerereeeetiececree e cree e e e s e s s nsessesneenan 1
11 73181-G01 WASHER, /2" ... ettt eere e s e s e er e e te e s e rane s e e e s s e e s s rnes 1
12 14390-G1 LOCK NUT, 3/8-24..........ooarieeirerireinseessetissresssseesseesssessssessnsesssssesssssessassnees 1
13 00565-G3 LOCK WASHER, 3/8" ......eoireiretireineirsetisseessesesstescsrsssessmeessssssssseserssesneas 2
14 00525-G5 NUT, #6 . creeeiiricceirerereritesscenessietesssteaneseres st e ssssnesesssese sanesessesssessessnssnsaesans 2
15 00138-G5 SCREW, #6 = 32 X 5/8" LG. ...covvveirverieriricrireniesseesiseesssesssessssssesssenssssssssssnes 2
16 73182-G01 NYLON WASHER, 1 3/8".....outirieeirreceeeeeerssrte e cesee s sve e s eeeeesans e e e nsmeeeans 1
17 17618-G1 WIRE TIE ... ettt ettt st e e s st e e e s s e e e s e e mmmr e ae s e s s mnans 3
18 00559-G3 WASHER, #6 ....cerirrerrecrrereieisneceeserenssieessseeeseeseesssessssssessssssesssssasesssssessessens 2
19

20 28272-G01 BOLT, 1/4 - 20 X 5/8" LG c.uvetietiereieecririneesreeteecrttreeseeeseseessesseesesssesensseesassens 2
21

22 11027-G2 LOCK NUT, 1/4 = 20 ... ceceeertrrnreereeseeesitesssseeesesesessssssssneessssnsessassssssesssessssssees 2
23

24 00559-G7 WASHER, /47 ... et cr et s res e e s ssesssre s s be s ba s seaee seneessnesnsneans 2
25 71905-G01 DIRECTION SELECTOR HANDLE......c...uoiieircienreeeeccteesecereeeseee s e seeeeeesenees 1
26 00740-G4 SCREW, #10 - 32 X 1/2" LG. (STAINLESS STEEL) .....ccovvevreerrerenieriereesieennand 1

EZGOLEIE Service Parts Manual Page E-6



ELECTRONIC SPEED CONTROL

Bk s s

B- to Negative
Battery Terminal

ORN to MS4 (NC)
BLU to MS2 (COM)

BLK to Tab on
Direction Selector

RED to Solenoid

LT. GRN to Key Switch

25
To Charger
Connector

BLU from
Control Harness

RED from Control Harness

Silver line on diode must
be oriented as shown

WHT from

BLK from Control Harness Charger Harness

3 To Positive Battery Terminal

Page F-1 Service Parts Manual (= =] = | TEXTRON|



| Electric Vehicle ELECTRONIC SPEED CONTROL

T = 7 = R 2 T 5

G 2 Gl e e N RN

- 31

27 29

1 - Includes ltems 2

Splash Pan

EZGOEEEN Service Parts Manual Page F-2



ELECTRONIC SPEED CONTROL

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73056-G04 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 31)...... 1
2 * LOCK WASHER, #10. . ceeieirirrerccrrcrcrerrercesrresessteresarsessssresessnesssssesesssssnesssans 2
3 * NUT, 10 = B2...coueeeveeeeeveesssaesssssesssssssssssesssssssssassssssesssanesssssssassssssssasesssnnsess 2
4
5 30353-G1 DIODE, BAMP ...ttt e e rmee e s ee e e e s s smmmea s e s s saneaean 1
6 21764-G1 RESISTOR ...t rcer et s ctr e e rte e s e s sasee s e e s e e et e s s s esnnnaeesssansnnnnanas 1
7 73103-G02 WIRE HARNESS (CONTROL) ....overeiiieieerereecrctierernneesssreseesnnessesenessesanenses 1
8 * NUT, 5/16 - 24 ...ttt rcreeee s seere s e ere e s s s ar e s e s s s e e e s s s samn s 2
9
10 * LOCK WASHER, 5/16" ....ccvtiereerccreerrineencscrerrcireeaseesesaseesessnnessssaneessssenssssnens 2
11 25972-G02 WIRE (SOL = B) wereeeceeeeeeeeeeseseseeseseeseseseeoseessesessseseseseseseesesaesesesessseessee 1
12 | 25978-G10 WIRE (SOL = B=) correeeeeermerseeeeeseesesessessessesessenssssesesesessesesessseessesasssesessesssenene 1
13 11027-G2 NUT, 174 = 20....cueiiiieecereceecitisreeeeeseetienneessessesssnesssseessssssesssansssssssssrassnsessasaes 2
14
15 27855-G01 SOLENOID, 36 VOLT .....uutiiiiiecereeenerisinneeesseeesssnnessssenessssresessesssesssssssssneesses 1
16 73026-G01 HEATSINK ... ceiiieiecetcecrittinrecesseeesenteesssasesesenessssessassesessssnssssssesrassssenssses 1
17 25864-G02 ELECTRONIC SPEED CONTROLLER .....coivcirireerrerieneceerssneeeseneneesesenns 1
18 73190-GO1 THERMAL MOUNTING PAD ......ceereorrirrerrereecrsirecrcsceeesnmeeracneesesssenssssenseess 1
19 71102-G01 BOLT, 1/4 = 20 X 3/4" LGi....uorireeeeeieeecirinrrieerissteeresesessssseesssesessassssssssssssasenees 2
20 73028-G01 COVER ...ttt rerte e recrrre s s cssee e s s sssse e e sasssnsaeessesssntensesasssssnsesesssssssans 1
21 31539-G1 WIRE TIE ...ttt res s cete s se s e s s s reea s se s s s an e mn e e e s s samnenan 1
22 73053-G01 MOUNT ... creerrreecere s e e e s sar e s s s sane e s s s ane e e e sessnssneesssessnnnenesssenssnnnend 1
23
24 71102-G01 BOLT, 1/4 - 20 X 3/4" LGi....uutiiirreeccrerieirieesieeesissnececsanessisnsessssnnessasessssanenssnes 3
25 73039-G02 WIRE HARNESS (POWER) .....cccctverererineerercrrcrenrmerescererssreresencesaesensesasaneasss 1
26
27 00270-G5 BOLT, 5/16 - 18 X 5/8" LGi..cciiieeeiiiircerirtteerecnetirneaesrereeraesseene e e sasssseneresnansans 4
28
29 11027-G1 NUT, 5/168 = 18ttt rccee e s ste e s s te s ee s s ane e e s e ne s ante s s assensanen 4
30

Page F-3 Service Parts Manual EZGOOZWE




| Electric Vehicle LECTRONIC SPEED CONTROL

A

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 25866-G01 SOLENOID BRACKET .....oeoiiiniiienieniiesiie it rtee e seesasesnesesssessessenessssssnsnes 1
32
33 71102-GO1 BOLT, 1/4 - 20 X 3/4" LGi. c..ooirtiriiiciiirinieiecee e rrcesc et eseesassesss s assasansnseseenes 4
34 73040-GO1 WIRE HARNESS (CONTROLY) ....ooviiniiiiiiiiiiircce s e tnsees e ee e e s 1

EZGOEE Service Parts Manual Page F-4



e R T T —
e

1 - Includes ltems 2 - 41
32 - Includes Items 33 - 41

36 - Includes ltems 37, 38

Page F-5

Service Parts Manual EZGOLEAE




| Electric Vehicle ELECTRONIC SPEED CONTROL DCS

SOLENOID DETAIL

From Control
Harness

Splash Pan

&
é))‘ 1
&

SPEED CONTROL INSTALLATION

EZGOMEIS Service Parts Manual Page F-6



| ELECTRONIC SPEED CONTROL - DCS

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73198-G01 SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 41) c..eeveeeeeecceeeeeeee, 1
2 * LOCK WASHER, #10....cuciiciiriereeeerneinirenessenescsseesninneesseeesessssessssssessessens senes 2
3 * NUT, 10 = 32..ceieerertceaeiceeeseeees s e se s ssssss e ssssssssassssssssasasansessesssnssesas 2
4
5 12914-G1 TERMINAL TAB ......ooonereee e sseesessessssesesssssssssssssssssssssssesnsessassesssssmssseos 1
6 73150-G01 RESISTOR.......vvveeeeesseeeesessssssssessssssssssssssseseesssssasessssssesmsssessssssssasessssses 1
7
8 * NUT, 5/16 = 24 ..ot ressssssss st ssssssssssas s sasesaenes 2
9
10 * LOCK WASHER, 5/18" .......ocierercceernineinsntesssienecsenssssesssesseesesaseessesssssessens 2
11 25972-G56 WIRE (C - B it rnecrsnrissersseesssnsssansentessseesinssssssssssesensessnsesseneessans 1
12
13 11027-G2 NUT, 1/4 = 20...ccuierreeenericesesesensssesssssssssssssssssssassssssssessssssasssssassssssesesasssssanss 2
14
15 27855-G01 SOLENOID ...ttt crcsrner e s caene e s e s sare e e s sesssae e e s s sesseansesaasssennnnnn 1
16 73026-G01 HEATSINK ....cutrerttecessstsessstsssessssssssssssssssessssssesssassssesessssssesssessssssssesesnes 1
17 73144-GO1 SPEED CONTROLLER .......oirerreeevcreiniereeceeeeientececseeessennesessnesessammeesesnesessans 1
18 73190-G01 THERMAL MOUNTING PAD .......coivreirrereeinerrcrisssiessssesisesssseesssnesssesssssenssses 1
19 71102-G01 BOLT, 1/4 = 20 X 3/4" LGi..evveverreererrrssssnsssssssnssesssssssssssssssssssssssssessssnssssses 5
20
21 31539-G1 WIRE TIE ..ot reeeecstrissrececenessnsessesansssssresessonsssssnsssasanasasssensssassessns 1
22 73053-G01 MOUNT ...eteerercrneseeesssesseseasasssssssessssessasssssssssssssssssssssnsssssssssssassssssssssasssns 1
23
24 71102-G03 BOLT, 1/4 - 20 X 1 1/4" LGi.eovrvreerrrernrerrireseseseseseseressssessssesesssssssssssssssssssessens 3
25 73152-G01 WIRE HARNESS (POWER) ....cccoveierrreriereresereerenreroseresssesssesnesssssenssssaneesns 1
26
27 73191-GO1 WIRE HARNESS (CONTROL) ....oereeieeeeeeeceee et serer e st s sseceessneeeesnsaesens 1
28 00270-G5 BOLT, 5/16 = 18 X 5/8" LG...vveerereerereereneresesesssnsssssesssssssssesssssssssssssessssssens 3
29 11027-G1 NUT, 5/16 = 18...eeeerreerrrrercearenerssseseasesasessssessssssssstesasessasessssssensasssasasesasens 3
30

Page F-7 Service Parts Manual EZEOEWE




| Electric Vehicle

ELECTRONIC SPEED CONTROL - DCS

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
31 25866-G01 SOLENOID BRACKET ...ttt et ssssas s sssss s sssssens 1
32 73137-GO1 COVER ASSEMBLY (INCLUDES ITEMS 33 - 41) .cicrerrecrrcrce e 1
33 73028-G02 COVER (WITH GASKET) ..overierrrernmeerenrreenseeresseeseasmerassseresssarsessssmerrens 1
34 73132-G01 LABEL (TOW SWITCH) ....ooiiiiiiiiritiiniineennsessesentcsseeesesse s 1
35
36 73125-G01 TOGGLE SWITCH WITH SEAL (INCLUDES ITEMS 37, 38) ............... 1
37 * SCREW, #5 - 40 ..ottt st at e sseees 4
38 * NUT, 15/32 - 32.. ettt se oo ne s 4
39 73139-Go1 SEAL NUT ...ttt remen e e rr e e st e e s e s amst e e s s aebaa s 1
40 73138-G0o1 WIRE HARNESS (TOW SWITCH)...coococeiieretrcecrrete e esernseseaseenas 1
41 17618-G1 WIRE TIE ... crecresisr st sne et ssse s s an s s senesessnnessen 1
42
43 71102-Go1 BOLT, 1/4 - 20 X B/4" LG ceeeieeceeeceireieeeeeer et ree e rme e e se s 4
44 | 25072-G22 | WIRE (BLt TO SOL) ceuriemrererereeneeesseeeessssesssesmssesessenesscsesessssessssssesesseessesssssans 1

EZGOLEET Service Parts Manual Page F-8




o)

R

| ELECTR

IC SPEED CONTRO

-

L-HD

s

Electric Vehicle

For Use on Freedom Vehicles Only

1 - Includes ltems 2 - 28

Page F-9 Service Parts Manual EZGOLEE



| Electric Vehicle

E

D

COVER INSTALLATION

5 Silver

line on

diode
must be

oriented as
shown
SOLENOID DETAILS
EZGOLMEIE Service Parts Manual Page F-10



ELECTRONIC SPEED CONTROL

- HD

Electric Vehicle

i

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.

1 73055-G02 | ELECTRONIC SPEED CONTROL ASSEMBLY - FOR USE ON

FREEDOM VEHICLES ONLY (INCLUDES ITEMS 2 - 28)..ooooooooooeoooo 1
2 . LOCK WASHER, #10-..vrrsereeesseesseeesesssessssssssseesseesssoeesseeesseeesee 2
3 . WASHER, 5/16” evreeeerseeseseessseesserssseesssees e s ssssessessessee oo 2
4
5 | 30353-G1 DIODE v eeeeseeeesesesseesssreessessseressese s ses e seeesssese oo seees e 1
6 | 21764-G1 YIS (o) TS 1
7 | 28325-Go1 WIRE HARNESS (CHARGER CONNECTOR) . eevreeoe oo 1
8 . NUT, 516 = 24hveereereseereseseseessressess e essesesees e sessesseessssee e 2
9 . NUT, #10 = B2.ore e eoee e e serseeee s sess s seeseseeesseeesseeeseee s 2
10 | 00559-G7 WASHER, /4" oo esees s ssess e ses e 2
11 | 25978-Ge8 WIRE (FROM SOL) wevrevereeersseesseereseesssessesessesess s eessessseseeseeessseess 1
12 | 25972-G02 WIRE (SOL = B4) wrosvreeeereseeeeseesssessssesssees s ssseseseesseeee s 1
13 | 25978-G10 WIRE (FROM SOL) wrvreereeseerssesesersesressseesseeessseesssssssesssesosseseesssees s 1
14 | 11027-G2 NUT, /4 = 20.eseresreseeesssseesessssresseseseeesseessseeesseesseessssseseseeessseessse 6
15
16 | 20468-G1 SOLENOID wevreereeee e sees e seessens e ees s essss e eeeesre oo 1
17
18 | 73060-GO1 ELECTRONIC SPEED CONTROLLER «...oos oo 1
19 | 11027-G1 LOCK NUT, 516 = 18 1vvresereseeesserssee e seessessss e seseesssseesseessssee s 4
20
21 | 74014-Go1 CONTROLLER MOUNT oo e 1
22
23
24 | 00414-GS SCREW, 1/4 = 20 X 5/8" LG e1veesresseresseesssersseeeessessssessssses e 4
25
26 | 73095-Go2 WIRE HARNESS (POWER) --rrreeeee e eese e 1
27
28 | 00270-G5 BOLT, 5/16 = 18 X 5/8" LGevvvreserrereeeeeseesssssesesemeesseessssseessssee e 4
29

Page F-11 Service Parts Manual EZGOoEWE




Electric Vehicle

e

——

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

-HD

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 23723-G2 COVER ...ttt en 1
31 16469-G1 WASHER, 9/32" ...ttt ettt st st r e e e s e e st e e sea s e nes 1
32 14419-G1 WING NUT, 1/4 - 20 c.ueiiiiiiiiiiniiiniis et ssees e st et ee e nsssessseassaesseenaean 1
33
34 00715-G2 SCREW, 1/4 - 20 X 5/8" LG .errreereeieeerereeerteeeseece e e et stesseesssessnesasesnsenns 4
35 11027-G2 NUT, 174 = 20 ..ttt st eness e s se e sae st st e s s s s s s asebe s 4
EZGOLMEIE Service Parts Manual Page F-12




| ELECTRICAL SYSTEM Electric Vehicle

B

T
SRS

8 and 9 Include
ltems 10-18

Through Frame
to Accelerator Pedal

\

- ) L
5 3 » ‘;,@ﬁé;@\ 59

g y

7 5
N
>

" To A1

Page G-1 Service Parts Manual EZGOELEN



| Electric Vehicle ELECTRICAL SYSTEM

EZEOETE Service Parts Manual Page G-2



| ELECTRICAL SYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
1 00702-G2 | NUT, 5/16 - 18 ..ooveseeeeereseeensessssseesssssseeessssseeesssssssssssssssssessesssemeeeesessseseeee 12
2 25972-G32 | BATTERY INTERCONNECT WIRE, 10 1/2" LGieveeommeerrresseeseeeeeeeeeeeereseeeeeesensen 1
3 25972-G40 | BATTERY INTERCONNECT WIRE, 6" LG.cvcoooeeeeererrersesssssssseseeeeeseesesseeseenecesn 4
4 00565-G8 | LOCKWASHER, 5/15%.....ooooovoveveeeseeeeeeessseeeeseeeesesseseseemsessaseenssessssssesssssssssssesesseens 4
5 00993-GO1 | LOCKWASHER, SILICON BRONZE, 5/16".....vrsecvrseeverseeeresmssresssssssssssssens 4
6 28418-G01 | NUT, BRONZE, 5/16 = 18 .covvveeeeeemerereseereseseverersessessessssessesssssensssesessesessmsseseeee 4
7 00532-G3 | NUT, 51818 coooooerereeereeereeeeeeeeeeeseeeeseeeeesseseeeseeeesssessesesssssaseseesssssssseesssessesssesesesenens 4
8 73051-G01 | CHARGER RECEPTACLE WIRE HARNESS ASSEMBLY ....ooooneereerereereerene 1
9 73149-G01 | CHARGER RECEPTACLE WIRE HARNESS ASSEMBLY

(FOR USE ON DCS MODELS ONLY)..ocrreeeeeeeeressesesesssressessssessseessseeeseren 1
10 | 73051-Go3 RECEPTACLE COVER ...oooooeveeeeeeveeseeeesessesessesesssssasesesessssesesssessessessessessesnens 1
11 | 73051-Go4 RECEPTACLE BOTTOM ..coooooeeeeeseeeeeeeveeoesesesesesessesssesmssssessesssssmeesssssesee 1
12 | 73051-Gos FEMALE RADSOK .....cooooeeeeeeeeeeeeeeeeeseeesessesessesesesesesessesesessesssesessssessseseseseenees 2
13 | 73051-Go6 INSULATOR SLEEVE ......oooveveveveeeeeeseeesessesmsseseseesssesssssssssesssssessssssssessmmmnens 1
14 | 73051-GO7 REED SWITCH oo eeeeeeooeeeeesesese e eeeeeeseeesssasesssesessersessens eeeeeeeeeeeeseennenee 1
15 | 73051-Gos SCREW, 10 = 32 X 1/2° LG weveeoeeeemmemmreseesessssssessssssseseseseessessssessesssemsseessessin 2
16 | 73051-Go9 SCREW, 6 = 32 X 1 3/8” LG cevoveoeeememesesesssssesssessssessssessseessssssesssssssmmseesssesen 3
17 | 73051-G10 LOCK NUT ...ooeoeeeeeeeeeeeeesesesemessssesssmsessmsmsmmsasasesessessssessssseessssseseseseemeenmssssses 3
18 | 14601-G10 RIVET, 5/32" X 13/82" LG evveeesseeeeeeessenessesssesesessssssesesessssmeeeseessssermeseesee 4
19 | 17618-G1 WIRE TIE e sseseseeseeeseseeseeessseseseseseeessesesessesessessessesesesseressmmmsesseseesseesresee 3
20 | 25972-GB2 | WIRE (BL- TO B-).reoeooeeeeeeeeeeeeeessessessesssssemssasessssessessessesssessssessssssssesesesessesseeneessens 1
21
22
23 | 73145-G01 | HARNESS (KEY SWITCH) (DCS MODEL ONLY) w.oeoerrireeeeeeeeeeereeeeerenseesereens 1
24 | 73041-GO1 | HARNESS (KEY SWITCH) (FLEET)..oommmmeemeeeemsmssrssssssssessseessseeseesseseseessesessesesson 1
25 | 00568-GE | LOCKWASHER, 3/8" ...o.ooomoeemmeeeoosossssssessesssesossssssssssssesessesesessssessssesesmsessessesssoese 1
26 | 17063-G1 IGNITION KEY (SET) covveveveveeeeereeseeeseeemeseesesessmsessnsmssessssssssssssesesssesesssessessesenenens AR
27 | 17137-G1 =7Ye3 =3 N1V S 1
28 | 17618-G1 WIRE TIE e eeeeeeeeeeeeeeeeseeeeeeeeseeeseeeeeeeseeessesesseseseseemeseesesesseseseseeseseseesseeeen 1
29 | XXXXX-XX | IGNITION SWITCH KIT (INCLUDES ALL MOUNTING HARDWARE)

(SEE SECTION K - GAUGES, HORN AND LIGHTING FOR P/N) .......nne........ 1

Page G-3 Service Parts Manual EZGOLEWE




| Electric Vehicle ELECTRICALSYSTEM

i

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 33623-G02 DRIVE RIVET, 3/168" X 3/8" LGi. ....eeieereeerecriercreereeeee e sce s s e s sonesenenss 2
31
32 17618-G1 WIRE TIE ...ttt sttt st sss s b st s e s bban 1
33
34 ,

35 25972-G60 MOTOR WIRE, 43" LG .ccociiiiniiiitiiittiinieninteintesssne s s ssssnes s sssssssesasessssseses 1
36 25972-G37 MOTOR WIRE, 40 1/2" LGi.....cociiiiiitiiintininin st ssss s s snses 1
37 25972-G59 MOTOR WIRE, 54 1/2" LGi.....cocciiiiriniiiniintenincie st sssn s s 1
38 25972-G38 MOTOR WIRE, 45" LGi....ccoireercrrrttnicinstnnsntistcsise st ssscssis s st sasensneean 1
39

40 70046-GO1 BATTERY RACK ..ottt s s 1
41 XXXXX-G** BATTERY (B8 VOLT) .ttt sss s s s s rs s e s 6
42 70121-GO1 HOLD DOWN BOLT ....coiiiiiniiininiintinsiiistsis s ssss e sns ssssssessssnseen 2
43 70045-GOA1 BATTERY RETAINER ......cocciiriiiniimtcrnitntn e R 1
44 11027-G1 LOCK INUT, 5/16 = 18 ...t ennit ettt sss s st s sennes 2
45 -

46 27327-G01 CABLE CLAMP .....cootiiiiiiiinneitiissiisesisisi st st ss s s snssse s seons 2
47 10570-G11 RIVET, 5/16" (STAINLESS STEEL)....c.cccoiviviriviiiiniiimiiniisnineicseinenennnd 1

EZGOEEE Service Parts Manual Page G-4 |



AHETERN -

ELECTRIC MOTOR Electric Vehicle

e

S

2 - Includes ltems 3 - 11 and 14

1 - Includes ltems 3 - 12

Page H-1 Service Parts Manual EZGOIEEE



Electric Vehicle

e

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™** Indicates consult Customer Service Department for additional information.

ELECTRIC MOTOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 73124-G01 MOTOR, COMPLETE (DCS MODEL) (INCLUDES ITEMS 3 - 12).................... 1
2 73124-G02 MOTOR, COMPLETE (INCLUDES ITEMS 3-11 AND 14)......ceevieerrcreeenee, 1
3 * ARMATURE ...ttt erccerreereeresereeseseesssstesessvn e s s e e ssssseesessanesessseessnnnes 1
4 73120-G03 BRUSH SPRING ...ttt ccerecteeeeee s see s csae s e enreesesen e esesnen e 4
5 73120-G04 BRUSH PLATE AND BOX .....cooiiiicieetrtinrerereesnsesnssesinnessseesessesesesessssessene 1
6 73120-G05 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE)..........ccccvveuueeu.... 1
7 73120-G08 COVER COMMUTATOR END .....cccciieiitrrerieriinesseessesssssesssssssresessssesned 1
8 73120-G09 COVER PLATE & SCREW ... rctrrenerisetssressesscseesssee v e eessensnns 1
9 73120-G10 CAP ettt ettt e n et a st benas 1
10 73120-G06 SNAP RING ..o oteeurtreristeieeireees s setess b sesestebe s sss s s s sesssssssssssaens 1
11 73120-G07 BEARING......coorirrirtinericeeisreesseesiseesseessessseessseesssesssearsssssssessssnesssssesessannes 1
12 73120-G02 FIELD COIL KIT (INCLUDES HARDWARE) .........cccvtrireivrireiecseesinseesieens 1
13
14 73120-G11 FIELD COIL KIT (INCLUDES HARDWARE} .........cocotrvveeiieiseeeesenssnsesereens 1
EZGOIELE Service Parts Manual Page H-2




FRONT SUSPENSIO

P Ry T
SR s

hicle

i

Electric Ve

Part of Frame

-29

30 - Includes Items 22 - 29 and 31

20 - Includes ltems 21
25 - Includes Items 26, 27

Page J-1 Service Parts Manual EZGOLEIE



FRONTS

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 70001-GOT | FRONT AXLE......oiiueirereoeseesssssssesssssssessssssessssssssssessssssessnssseeesessesessssesssesnneed 1
| 2 70324-G01 |  SHOCK ABSORBER .......oovverveneereneseessesssessessseessessssssssssssssssssemssmeseesmesseesend 2
1 3 10435-G1 SHOCK ABSORBER WASHER .........crveeeetereeeeesnersssssessssesasesssssssssssssssesssases 8
4 10194-G1 RUBBER SHOCK ABSORBER BUSHING .........c.evveeveecescoeeeesesssesssessssenas 8
5 00532-G6 NUT, B/8 = 24 ..c.voevereeecseseeseeeesseesesesasesssessssssssss s ssssssnssssesssnsssasesenssasseesenes 4
6
7 70049-GOT | LEAF SPRING ....ooevvverereereerenessessesssss e ssess s sesssssssssssssssssssssssssssesessessenssen- 2
8 00463-G4 BOLT, 7/16 - 14 X 1 1/2° LG eveveeeeeeeereeeresssessesesenessesssssssssssssssssssssssssssnsssnins 6
9 70163-G02 | SPRING PLATE .....coueveeveneerertsnesessresssssssssssssssssssssssssesssssssenessensesssssesssesseees 4
10 | 00734-G1 LOCK NUT, 7/16 = 14 w.cooeeveeeeeeeeeee e svss s s sasesssssesssesecsssesssessmsssnse e 12
11 00463-G6 BOLT, 7/16 = 14 X 1 3/4" LG c.cveveeeererereereeessesessesssessesessesssssesssssssssssssssssassssssens 6
12
13 | 70827-GO1 | SPINDLE PIN, 1/2 - 18 X 5 1/2" LG cvueevereeeereneeeeeeeeseeesesseoesenssesssssesssssassssssanns 2
14 | 00571-G5 WASHER, 1/2" ....ovoeeveesieenssasssssnsssssssssesssessssssssssssssssssssssssssssssssssssssssssessnssesas 4
15 | 16982-Gt THRUST WASHER, 57/64" 1.D. .....ovveeerveeereeeeereesessesssesesssssssssssssssasssesesssessseesns 2
16 | 70828-GO1 | SPINDLE PINTUBE .....covoeeeeeeecersseesteesseeesesessessss s sseesess s sssssssssessssssssessnees 2
17 | 14390-G6 LOCK NUT, 1/2 -13 oeceeeeeeeveeceeevesnsseeeseseseasssassssssssssssssssssssssstoesesesensesesessesnes 2
18 | 10387-G2 COTTER PIN, 3/32" X 1" LG .ovvvrerrrerreeneereerseesesesssssssssssssssssssssssssssssssssssseseed 2
19
20 | 70220-GO1 | SPINDLE ASSEMBLY (DRIVER SIDE)
(INCLUDES ITEMS 21 - 29)
21 * SPINDLE ....ovuevererrenereessnretssssessssssssessesssesessasesasesssssssssss s sssssssssssesmssanns 1
22 16623-G1 BEARING........vueereeistieseanssaesesnssssssssssssessssssssesssssssssesesssssssssssssssssssonns 2
23 | 10389-G3 GREASE FITTING .....oovvuereertessesreessseesssssesssesseessensssesenesssssssssssssssssssend 1
24 | 25146-G1 GREASE SEAL..........oeiveereeeaessesssesesassseseseessnsssssssssessssssssssssssssssssssssssaseed 1
25 | 19932-G1 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 26, 27)......ovvueemcreeencrnnnns 1
26 | 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGiureverveeeeeeeeeeseeeseessesesssssssssssssassssseens 4
27 | 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE) .......cvoreverreeensnnenns 1
28 12093-G1 SLOTTED NUT, 1-14 coooveeereeceeeestesssessessssesessssssse s ssesss s sssssssss s 1
29 | 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG w..courereerererreereessereessesssssssssssesssesassssssesae 1
EZGOLIEIT Service Parts Manual Page J-2




| FRONT SUSPENSION Electric Vehicle
THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 70221-GO1 SPINDLE ASSEMBLY (PASSENGER SIDE)
(INCLUDES ITEMS 22 - 29 AND 31) ..ccoviiiiieeececerereerecereseesssneseeensssee s sssesseneens 1
31 * SPINDLE ...ttt er st s s st s es st s e st e s e e s neee e e srsta s seneneess 1
32
33 12091-G02 SPINDLE CAP...... ettt esise s sessne s see s et e s e as s s e et essses s sns e saens 2
34 14723-G1 LUG NUT, 1/2 = 20 cecteeterertesirecsereiescer s seesseeesssssssessessessssensesenssssessessssesareons 8
Page J-3 Service Parts Manual EZEOLESE



| Electric Vehicle FRONT SUSPENSION

EZGOLERTE Service Parts Manual Page J-4



Electric Vehicle

| GAUGES, HORN AND LIGHTING

BLU/WHT
ORN/WHT

Floorboard

EZGD LR

Parts Manual

1ce

Serv

Page K-1



GAUGES, HORN AND LIGHTING

S

24 21

31 KEY SWITCH DETAIL

HOUR ME'I"IER DETIAIL

TURN SIGNAL INSTALLATION T L

34 - Includes ltem 35

EZEOEET Service Parts Manual Page K-2



GAUGES, HORN AND LI Electric Vehicle

Rear Fender

43
45
44

41

WHT to BLK from Harness - Both Sides
BLK to BLU/WHT from Harness - Both Sides

RED to WHT from Harness - Driver Side
RED to YEL from Harness - Passenger Side

HT to BLK to
Normally  Common
Open

WHT from
Micro Switch
to BRN from
Taillights

BLK from Micro
Switch to RED
from Fuse Block

BRAKE LIGHTS MICRO SWITCH CONNECTIONS

Page K-3 Service Parts Manual EZGOELE



| Electric Vehicle GAUGES, HORN AND LIGHTING

Driver Side Passenger Side

5%
O
@)

&)

S| O | {—H
BLK| | RED
YEL | |BLK

EZGOLEITE Service Parts Manual Page K-4



Electric Vehicle

) ™
4 . I 4 N
State of Charge Key Switch Key Switch
Meter BLUMHT with Lights State of Charge wlo Lights
BLUMWHT ' '
RED
§
J )
5 DCS MODEL ONLY DCS MODEL ONLY
(" N 4 ~N
e ) s ] ™)
State of Charge Key Switch State of Charge K/ey I?er)tCh
Met with Lights w/o Lights
o= _BLUWHT S Meter ~
BLU/WHT
= BLK
REs
] GRN .
BLU
RED
\_ J
. AN )
Page K-5 Service Parts Manual EZGOLELE



GAUGES, HORN AND LIGHTI

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

NG

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 22674-G1 FUSE BLOCK ...ucenmreuemrnerseeseesessessssessesssssesessssssssesssssssssssssssssessssssasssssssessesand 1
2 71010-GO1 RIVET, 5/32 X 8/8" LGi....vureeeuercrereereeseesneaneressasssrasssssssssssssssesssssssssesssasssesassns 2
3 18392-G1 FUSE (15 AMPY) ....ccruirereererrearereesenacssesessstsessessessssssessseessassssssssssssssssessessesssens 3
4
5 17318-G2 HORN SWITCH BUTTON AND NUT ...t sereeeeeecrreeecsersssn oo 1
6 19233-G1 HORN SWITCH PLATE ...ttt e teeer e eesasssseessesssessneesassssesnsenns 1
7 14601-G7 RIVET (STAINLESS STEEL) 9/16". ..ot nveteeseesnes s e 2
8 17318-G1 HORN SWITCH ......cuiririrecrierersensasisesesssasssnessssssssssesss s sessessssessesssssessssessans 1
9 17618-G1 WIRE TIE ...ttt ettt r e et e sstt s e s e s e s n s e s s en s ss e srabsansennn 2
10 27068-G01 HORN SWITCH BOOT ......coeieiieeeeereeeieeieece s trstessessvesstsessessesesesassstesnsesssened 1
11
12 32860-G1 HORN (WITH MOUNTING HARDWARE).......ccocovierrtrcerersrecreeceeeescnresanesnend 1
13 | 00559-G8 WASHER, 5/16" ......ooueeeieseessesesesssssssesemeeeerssseseessessssesesessessssesecsenssssssesssee 1
14
15
16 10570-G11 RIVET, 3/16" X B/4" LG c.euverereeriureereusiaeesesssssssssssesesssesssessssssssssssesassssesnssarans 2
17 21573-G1 HOUR METER ..ottt ntee st ste st st e e s s s sesse s sesssassnessnnessnand 1
18 74019-GO1 HOUR METER BRACKET ......ccceirieieiereteeenerree e crceresssesssesssessesseesensassennd 1
19 75117-G02 WIRE HARNESS (HOUR METER)..c..cocoiiierierenieeeecer vt eece s 1
20
21 33636-G01 STATE OF CHARGE METER ...t ee e s s e ssaneeeas 1
22 17063-G1 IGNITION KEY (SET)..eiitiisiiiiinreererireieeenteeneseseseestnsessteesmeeeessesssesssessssesssnsns AR
23 17137-G1 FACE NUT ...ttt sttt snesveesae s s sea s st e smn s ense s renesrns S 1
24 71145-GO1 DECAL (CONSOLE INSERT) ...cccciriereencierntinneesseresssesssessssessasesssessnsenssssssssnns 1
25 71123-GO1 DECAL (CONSOLE PLATE, STATE OF CHARGE METER W/O LIGHTS) ....... 1
26 71129-G01 DECAL (CONSOLE PLATE, STATE OF CHARGE METER W/ LIGHTS) .......... 1
27 73030-G01 PLATE (STANDARD CONSOLE INSERT MOUNT).....cccoeiriieirreereee e ceeecennd 1
28 73030-G02 PLATE (CONSOLE INSERT, STATE OF CHARGE METER)......ccccecceevereverrcnd 1
29 00568-G6 LOCK WASHER, B/4"......covomremeeecrrerinseeseesesesssssssssessssssensesssssssssssssesassessssasseses 1
30 17421-G1 IGNITION SWITCH (INCLUDES ALL HARDWARE) ........ccvvveirveeecreerrreeeccrenenees 1

EZGOLMEE Service Parts Manual Page K-6




GAUGES, HORN AND LIGHTING

Elect

S

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ric Vehicl

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 33639-G01 IGNITION SWITCH (WITH LIGHTS)....ccciecircvterctnentnnetnrtesceeessenesseesesssessaeenna 1
32
33
34 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) ......ccccocvemrerererrereeecssereevennnnd 1
35 21640-G1 FLASHER ...ttt ssrecsae s e s e e e sar e re s e ae s ssassese e s sneenannans 1
36 * VINYL TAPE ......coiiierecmrercttirineeceresesetressseesesimarsaseeesasssas s stesessssesessmnesessssesennsens AR
37 20965-G3 STEERING COLUMN COVER (VEHICLES WITH TURN SIGNALS).................. 1
38 73043-G01 WIRE HARNESS (ACCESSORY) ..ottt ereesene s aesesse s ees 1
39
40
41 22260-G2 TAILLIGHT ASSEMBLY (COMPLETE)......cccceeevcttiiireerrerreirieeeecceeereessnessesseesenses 1
42 21759-G1 TAILLIGHT BULB (REPLACEMENT) ....cciivieecreeeenirirrecierecee e cee e eseeneseseeene s AR
43 74371-GO1 BEZEL (DRIVER SIDE).......cccoriiitiitereirsiresiteseiessssesssessseesssessssasssssessssssssssesssenes 1
44 74371-G02 BEZEL (PASSENGER SIDE) ....c..coeiiieteeeneteee e ereerss e et s e e e e 1
45 14601-G11 RIVET, 3/16" X 5/8" LG. ..coeiicieeiercetecrereenerernesisessnesssaessensssessssensssssesssasesssesssssnd 2
46 24605-G1 WIRE HARNESS (BRAKE LIGHT) ....cccocnrievrierinerierinsrrereneseseesseescsesessessessenennns 1
47 ‘

48 74004-G01 HEADLIGHT BULB (REPLACEMENT) ....oocciicrieereceieerserreeeseeessaesssenessneesand AR
49 74005-GO1 MARKER LIGHT BULB (REPLACEMENT).......cccotiiieererieeeeecererrenesseesseesenenees AR
50 74006-G01 TURN LIGHT BULB (REPLACEMENT) ......ecoiiiiietineeeeeneeeee e v e AR
51

52 74001-GO1 HEADLIGHT AND TURN SIGNAL ...t ererireeseeeessresssseeseserssmsessnseas 1
53 74002-G01 HEADLIGHT AND TURN SIGNAL BRACKET (PASSENGER SIDE).................. 1
54 74002-G02 HEADLIGHT AND TURN SIGNAL BAR BRACKET (DRIVER SIDE).................. 1
55 00414-G6 SCREW, 1/4 - 20 X B/4" LGi....uueiieeeeeenieeeieeen et sttt s ta e s s e nesnas e e 2
56 11027-G2 LOCK NUT, 1/4 = 20 ...eiccreeimrrerncreseneriesreressensssssnesessensssransssassassassnneessessassas 2
57 00114-G6 SCREW, 1/4 - 14 X 3/4" LGi.c..iiieeireecieeriecrnessenecsressseessstesssssssessssses sesssssnsasasseas 8
58

59 25978-G74 WIRE, 18 GA. RED ........cccociiinririncirercccrceene. teereteaterteeteseeeertentesreesaeaeereanean 1

Page K-7 Service Parts Manual EZGOLEIT




| Electric Vehicle

GAUG AND LIGHTING

EZGOEIEE Service Parts Manual Page K-8



REAR AXLE

Electric

Vehicle

1 - Includes ltems 2 - 8

Apply a light coat of moly grease to
male spline before assembly. Reference

part number 15.

NOTE:

et
N A
T Lo
“ ‘—-Tw\\
2N
) ,C’B \\
' &\
\ v
o .
L j '[ -
\/f, " / ',— % "
AT -
3 8
LI = , 4

2

“\\\“\\“

Page L-1 Service Parts Manual

EZGOLSGET



| Electric Vehicle

S

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5§ DESCRIPTION QTy.
1 73069-GO1 REAR AXLE ASSEMBLY (INCLUDES ITEMS 2 - 8) .....ccccereerirvrrnrcresirseneaenans 1
2 20377-G12 AXLE SHAFT (PASSENGER SIDE)......cccccoevvumnmminicnncrreienresneeereresesaeeans 1
3 20377-G11 AXLE SHAFT (DRIVER SIDE) ......ccccoeviiiiiiririrnreinereeeeee e saeenens 1
4 25228-G1 DIFFERENTIAL COVER ...ttt cee e sste e e eneene 1
5 25226-G1 FILL/CHECK PLUG ...ttt sttt e sn e 1
6 25227-G1 WASHER ..ottt eser e st st e e e s e sne e sanassennd 1
7 15558-G1 SCREW, 5/16 - 18 X 3/4" LG cveoeviiniiirinieenreienecrinreseecsenee e e seee e ssananneas 10
8 73050-G01 VENT ettt ettt st s e e s e st e e e ne s e e s st e nenenes 1
9
10
11 24261-G1 BUMPER SPLINE ...ttt ettt st e e e st 1
12 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LGi. ..ottt et sneessesessn e sane e eaeas 3
13 00565-G7 LOCKWASHER, 1/4"......cuiititiintitititiiniecntrresaserssee e sseessesse s s ee e saneneeneas 3
14 00559-G7 WASHER, 1/4" ..ottt ettt ettt se e ae e e e e 3
15 28095-G01 MOLY LUBE, 2 OZ. .....uootiimrirrerieeirertereetee s sescssesstecstestee e ee e essesesaessesssnsssened AR

EZGOLEIE Service Parts Manual Page L-2



REAR SUSPENSION Electrlc Vehicle

\///

e

Page M-1 Service Parts Manual EZEOEIE



Electric Vehicle

o

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

REAR SUSPENSION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70324-GO1 SHOCK ABSORBER ......cocteeiieeier et stee e sree et aesees e esasseses s sraesssssreond 2
2 10435-G1 SHOCK ABSORBER WASHER .........cccooreoreirrereetectre et stessee s s 8
3 10194-G1 RUBBER SHOCK ABSORBER BUSHING ...........cccocveveeeeeeerererer et 8
4 00532-G6 NUT, 3/8 = 24 ...ttt st s et st e s ee e ses s s st et enssneensessesanennensan 4
5
6
7 70505-G01 LEAF SPRING KIT ..oiiiiiiiiiiirecencrrreeereesetesesscee e esrnessnssssesseesansnrssssesssssnsensee 2
8 70506-G01 LEAF SPRING KIT (USE ON 4 CADDY ONLY) ..ccccreiirrrerereeereercnreecreessnisaeend 2
9 72029-G01 U" BOLT, B/8 = 16ttt sttt 4
10 74124-Go1 “U” BOLT, 3/8 - 16 (USE ON 4 CADDY ONLY)...cocoteeireieeceeeeeeeesreeereesesseeseseens 4
11 00560-G1 WASHER, 3/8"

12 11098-G5 LOCK NUT, 3/8 = 16 ....coiceereireerirccerrrrsntssseesitessnesssesssseesstsenssnsssessssessonsessseens 8
13

14 70289-G02 SPACER ... ettt et rer st st s e s s en e e e a st e s e e an et e s eares 4
15 70291-GO1 RUBBER BUSHING (LEAF SPRING).....cccceeiirirrerteeereresereeececeereee e ceresanennes 12
16 70290-Go1 SHACKLE PLATE ......ococrieeertrererrereeereen e et e e reseesessaessssnsssnsessossenessssssasasensd 4
17 00429-G4 BOLT, 3/8 = 16 X 3 1/2" LG ..ueeeereereeeeeire et rtestssssssse e e s srecaeessaessaessnenns 4
18 11098-G5 LOCK NUT, 3/8 = 16 .ueuviicecieciircrreneeeeeeestee e s e et e e emee e s stee e s e s assnnsnnessesans 4
19

20 14158-G1 SHOULDER BOLT, 7/16 - 14 X 3 1/4" LG ..cveeerieereecie e eeestee e 2
21 12262-G1 LOCK NUT, 3/8 = 16 ... ecrieeereercee et etee e e e seesse s e s ee e e snesnres e esanesassaseres 2

=2 | =] TEXTRON| Service Parts Manual Page M-2




| SEATING AND BAG HOLDE Electric Vehicle

pas
e

Front of Vehicle

1 - Includes ltems 2 - 9

Page N-1 Service Parts Manual EZGOLEOE



| Electric Vehi

SEATING AND BAG HOLDER

Part of Frame

22 - Includes ltems 23 - 29

EZGDLIEALT

Service Parts Manual Page N-2



SEATING AND BAG HOLDER Electric Vehicle

AT

R

ITEMS 44 - 77 ARE FOR USE ON 4 CADDY MODELS ONLY

Front of Vehicle

44 - Includes ltems 45 - 64
45 - Includes ltems 46 - 58

Y
[ I

Page N-3 Service Parts Manual EZGOLEEE



Electric Vehicle

ITEMS 44 - 77 ARE FOR USE ON 4 CADDY MODELS ONLY

60 - Includes Items 23 - 29

Front of Vehicle

Front of Vehicle

[ =2 —{ m | TEXTRON] Service Parts Manual

Page N-4



| SEATING AND BAG HOLDER

e

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71611-G* SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9)....ovvveieeeecieeeeeeeeeeeen 1
2 * TEE NUT ..o cercrrerireerceeecceeenireessseseeseessssesresseesssssesassssesasssasssssesssssssasenssnsseas 8
3 17074-G1 BUMPER..... ettt ittt e e sme e s s ate e e s s ntae s s s s vmneasesseesanmnaasessnnnnseson 2
4 * FLAT STAPLE .......ottereevtrenirereceressirenssseeessntessresesssesassssassseseassssssssesssnseesn 110
5 .

6 71012-G01 VINYL TRIM (SEAT BOTTOM) ..cccivviirnreeienrriiirieesseerinnreseesseesessssessesssesssnnd 1

7 71602-G** VINYL SEAT BOTTOM COVER........cooeoieeeceeiniieereetieneereecsee e ssees s saenee e 1

8 * FOAM PADDING (SEAT BOTTOM) ....ooiiiieeeiieeeeeieeceeereseeeceeeeeeeeeeeme e 1

9 * SEAT BOTTOM (WOOD) .....iiiiceeeeieeeeeeeteeecteeeceeeeeeveseeensesesennsesesmneeened 1

10

11

12

13 71701-GOA1 HIP RESTRAINT (PASSENGER SIDE) ...cccvtireieieciiereeeeesceeeeeeee e senree e snne e 1

14 71702-GOA1 HIP RESTRAINT (DRIVER SIDE)......ccccoiveeceeetreeceeeeeceeee e rereesnneenererennnnens 1

15 00414-G8 BOLT, 1/4 = 20 X 1" LG covvveeeurrenecreresreastsssessensessessssassssesessssssesssassssesesesesnsassssans 8
16 00565-G7 LOCK WASHER, /4" .....ooveeueeeteucuresstriessstesesestessssesssessssssssssssssesssssassssssesesans 8
17 00559-G7 WASHER, 1/4" ..o eeeeeeeeteeeereeres s e sssssssssessss st ssssesesssss et s s sesassesseassessnsesenas 8
18

19 71610-GO1 SEAT HINGE ........coiiierrecerrcrriereeessenesesenisssasssssseessssessssssesesassneseseessssssssasssnseens 2
20 00720-G08 | SCREW, #12 - 14 X 1" LGiurueerrrererereseerssssssssssessssssssssssss s sssssesesssesesassesassnas 4
21

22 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) ....ccovviirereeereeeceeeeseeeeans 1

23 * FLAT STAPLE ..ot eeereercrerrnnreceseeessinneseeeessssnssosseneseserassssnessasnsassssssasasssees 95
24 71752-G01 PLASTIC SEAT BACK COVER ...ttt csssnesssesasseessseesond 1

25 * SEAT BACK (WOOD) ....covveererireerreesnesieesineisserssssessssessesssssssssnssssesssssessssens 1

26 71002-GO1 SCREW, #8 X 1" LG ceecceeiiiiieeririicteireiesreecescteessrneesseeesecnneessssasesssssseesenes 4
27 * LI =1 =31 3 1O ST 4
28 * FOAM PADDING (SEAT BACK).....uoi e iiere e re e e s see e e cse e s s 1

29 71753-G** VINYL SEAT BACK COVER .....uctiiiiieirerciieecrieecttr e neeesseteeseessesesesaeee s 1

30

Page N-5 Service Parts Manual EZGDLZEE




| Electric Vehicle SEATING AND BAG HOLDER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 ‘
32 71811-G02 SEAT SUPPORT BRACKET ...ttt saessereesnesss e s s s nesas 2
33 00414-G8 BOLT, 1/4 - 20 X 1" LG ccercvreerrirrernrerereresnsnenseseeesensesasssnessssesssssnnensensnrsssssessessssees 4
34 00565-G7 LOCK WASHER, 1/4"..... ettt ettt s e sttt sesre e snae s rae s sanas 4
35 71802-GO1 BOLT, 3/8 - 16 X 2 1/4" LG c.ccveeeeireeeeeiieinienerececesere s cee e e reaeeeseseneesesseassesaseessnsees 4
36 71851-G01 BAG HOLDER BRACKET ........oieieecrrerrieereetrecee e ererersenersesaceeessnsesssssssaesesenns 1
37 71856-G01 BAG RETAINER CLAMP....... ot teecet s snenersenersenaseeesennessasassaesssanes 2
38 71853-G01 BAG RETAINER STRAP ... ettt seee et e et s 1
39 16816-G1 RATCHET FASTENER..........oo ettt et sttt et e 2
40 71821-G01 CARRIAGE BOLT, 1/4 - 20 X 1 1/2" LG ..o eccccresnsceresssnnneseaned 2
41 11027-G2 LOCK NUT, 1/4 = 20 ...ttt ettt et s re st essee st ee s aesnaa s rnasrenas 2
42
43
44 74131-G** SEAT ASSEMBLY (INCLUDES ITEMS 45 - 64).....c.cccovrcimerenne reerermereraeesnraranens 1
45 74139-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 46 - 58) .....cccccvccreenennen. 1
46 71602-G** VINYL COVER (SEAT BOTTOM)....coiiiiieeeieieenetrece et e e e eeend 1
47 * FOAM PADDING (SEAT BOTTOM) ...cucivieiieeeeeneeeeeeeeneteeeeeeeeeesaeas 1
48 * SEAT BOTTOM (WOOD) ......ooiiieciecieeereieenee et eee e ene s 1
49 * TEE NUT ettt et st s s s s e n e eer e 16
50 71012-GO1 SEAT TRIM. ...ttt ettt s e e e 1
51 * FLAT STAPLE ...ttt e e st e s s e e 110
52 * FLAT STAPLE ...t n e e e e s saee s e s nens 48
53 74140-GO1 SEAT TRIM...ceiiitercreececieeneneesssereesieessssesessssessessessassanasssssesssssnanesse 1
54 71702-G01 HIP RESTRAINT (DRIVER SIDE) ....coooeiiereeeeeeeerereee e 1
55 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) 1
56 00414-G8 BOLT, 1/4 - 20 X 1" LG oo eere e ere e ssecre e e e saressesenenennne 8
57 00565-G7 LOCKWASHER, 1/4" ...t ereer et creceee s sceeeseene s 8
58 00559-G7 WASHER, 1/4" ...ttt et e e st e n e e e s 8
59
60 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) ....cceecceireiicceenneennns 1

EZGOMEWET Service Parts Manual Page N-6




| SEATING AND BAG HOLDER

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 741 17-G0O1 SEAT SUPPORT BRACKET ......ooiecececeererccnrtreeecssneerese s esssensresesssesssnend 2
62 00414-G8 BOLT, 1/4 - 20 X 1" LG e srerereeceseereeescrsmmness s esesssnressssssssenanes 12
63 00565-G2 LOCK WASHER, #5.......eieiiiciiiee et riee e e e aaee s s s sesanene s s s anee s 12
64 00559-G7 WASHER, /4" ...ttt et s s e s esar s s s abe e e s nee e enneneas 12
65 '

66 17838-G1 NYLON BUSHING ...ttt see e nseesee e nneee s sesnmnnneessensnsavenes 4
67 74134-G01 QUICK RELEASE PIN ...ttt e e e as e e e cnnnene s s s e asasanes 2
68

69 70364-G01 SPACER ..ottt ettt sen et st s et bbbt s s s sttt sttt et enas 2
70 74111-G01 SEAT BACK SUPPORT ...ttt eceieee e ecmnmeseeecsnreessssesnssesessns sasmnssenes 2
71 00414-G8 BOLT, 1/4 - 20 X 1" LG oottt cieeeeceseeece e s srrnese e s sananenesensssvansenes 4
72 00565-G7 LOCK WASHER, /4" ... eeeeeeeeeeetee e stereccaess e seessse s s teesessssse e nee s e nneenans 4
73 00559-G7 WASHER, 1/4". ...ttt sttt se et e e s s e e eab e e e sesens e e e s eesesnsevaneessannns 4
74 01006-G02 BOLT, 3/8 - 16 X 1 1/2" LG et ecee e s eererereeeeeeeanaeenns 4
75 00560-G1 WASHER, 3/8".... . ettt ececceretre e s rece e serseasssesssssessserssssnsesssssseresennsssased 4
76 70113-GO1 RUBBER BUMPER ... e rteterites s ereees e e s e s anae e e s s anne e e e 4
77 11027-G1 LOCK NUT, 5/16 - 18 ..ot eeccsiiteeseciine s ee s sneeesse s remnesasse s nsnraessessnnannnes 6

Page N-7 Service Parts Manual EZEOEME




I Electric Vehicle SEATING AND BAG HOLDER |

T

EZGOEIE Service Parts Manual Page N-8



| STEERING Electric Vehicle

1 - Includes ltems 2 - 34

2 - Includes ltems 3 - 6
20 - Includes ltems 21 - 28
36 - Includes ltems 37 - 49
63 - Includes ltems 64 - 68

Page P-1 Service Parts Manual EZEOEOE



| Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

STEERING

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70314-G02 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34).......... 1
2 75364-G01 STEERING HOUSING (INCLUDES ITEMS 3-6)....ccvccouieiierenreieeeeeeseeeens 1
3 * SLEEVE BEARING ......oooieeee ettt sas s st 1
4 * SLEEVE BEARING........ccoteeierecreeteecteecte e cete e seseresstneeseeeened 1
5 T FLANGED BEARING ......cccieeieerteeeeeerte et tee e e et sts e ne e 1
6 10389-G3 GREASE FITTING ....cootiiiteeieeirceercieenier ettt s ses e et e s e 1
7
8 00426-G6 BOLT, 3/8 - 16 X 3/4" LG ceuereeeeurrnenrsresecessesssesssesssesessesenssassssssssssessssesens 2
9 18456-G1 90° GREASE FITTING ....cccttiitierrreierieeneesteeseeenee e e stsce s s sesee e eesmnsens 1
10 70177-GO1 RACK GUIDE COVER ........coiiieerrineeceeeneteete et tesne s s ste s s s n e 1
11 70225-GO1 GASKET ...covrutmtetuerneenansstss e sesessassss s s ses st bese s st snsssenas s sanens 1
12 70178-GO1 COMPRESSION SPRING .......coovitiiiteiiirriercercrienseseeessese e enessesesseesesnesnas 1
13 70179-GO1 RACK GUIDE ... ereeecitiniteiesriieceeeereeesee e s e e e e me e s ees s ans e s s emesenas 1
14 11391-G1 CLAMP ...ttt s sttt sssasben b es s s s s s s s s e as st s s s besatssas s snae 1
15 70041-GO1 RACK COVER ...ttt ssvtsssn e ssats e st s e s s e s aeesre s e s senne s 1
16 11391-G1 GEAR CLAMP ...ttt e st er e e e s essbe e e s en e e s anne s 1
17 70183-GO1 BELLOWS ...ttt scsvererte st e s csesseste e s ae e s e e s e eneessaseesesbsaesssnneneas 1
18 11391-G5 GEAR CLAMP ...ttt rre s s te s st s e e e neee s e s e e bnnesanaeas 1
19
20 70299-G01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28).....cccccvvrierrvevirreeeeneennes 1
21 70297-GO01 GEAR PINION.....cotirierrrtresiestre st es s s s sstes s ass s s ernssesenns 1
22 15112-G1 BALL BEARING ......ooeeeieeeietienciieceieecreescereeessee e ee e ee s s enaneessneeeenns 1
23 70190-GO1 EXTERNAL RETAINING RING ......c.coievereircciereeeerereeseeeneeeesee e esee e 1
24 70298-G01 STEERING RACK ....covtrrirereeinessesisseee s sesassssssesssessssesssssssnssssesanes 1
25 70192-GO1 RACK BALL END (WITH NUT) ccovviiviicieierrrrrerere e reieeseeeessee cneesnnd 1
26 00544-G8 NUT, 7/16 = 20 c.eveeeerieeceeieneseensaeesss e setesassesebenss s seeesssssasassssessnsssenes 1
27 18456-G1 90° GREASE FITTING.......ccoveiieeneeiieenieineeerseseseeessrssreessssersnnessseesnns 2
28 70466-GO01 RETAINER ...ttt ettt st s snns 1
29
30 70184-Go1 IDLER ...t cerreeeereecresssese s iet e s s e s e e e s e saase e an e e s nbaessattassensnreeannnneenas 1

EZEOEEN Service Parts Manual Page P-2



| STEERING

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70216-G01 THRUST WASHER, 1 172" LD ...ttt eesesaae s s ssnen e e 1
32 70195-G01 THRUST WASHER, 7/8".....oeeeteeeteteteseeeeeeeeseesessssesssessassssssssssesensesenean 1
33 00734-G6 LOCK NUT, 7/8 = G..eeeeeeeeeeeeeree et ee et s bt e e s mae s s e eee e 1
34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LGiu.ueveveeerreeeeeeeeeecnseeteeeseeeess s sesenereeeneene 1
35 ,

36 70360-G01 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 --49) .....cceevveveennns 1
37 14322-G3 STEERING SHAFT ...ttt e ste e eseee e s sne s snae s sened 1
38 70333-G01 STEERING COLUMN ...ttt et e e st e e s 1
39 70226-G01 COUPLING ...onvrterteteeees e tetes st ssas st sseses st sas e sttt emeseessesereene 1
40 00550-G1 LOCK NUT, 1/4 = 20 ...eeeeeeeeeeeeceeeeeeeeeeeee st e e st es e sssaat s e s ne e e 2
41 70227-G01 BOLT, 1/4 = 20 X 7/8" LGiuuvueereeeeececteeeeereeeeeesesese e sesesstsssssssssseesaessseneennens 2
42 01022-G01 SCREW, #6 = 20 X 5/16" LG ..evuruereeeceererrsereeeeseeeeseeeeesserssssssssesesessasesesssnns 1
43 70223-G01 STEERING HOUSING GASKET .....ooi et eeeree e 1
44 00876-G2 BOLT, 3/8 = 16 X 1 1/4" LGt ase e e een s nesasenene 3
45 00878-G1 LOCK WASHER, 3/8" ...ttt eeer s e e sine e s s s ne s 3
46 70466-G01 RETAINER .ottt e e e e ere s ebe s s ersme e s s e s e e s sssnanes 1
47 17161-G1 BUSHING/SEAL KIT (INCLUDES ITEMS 42, 43) .....ccccvvevrereereeeeeeecenenns 1
48 * STEERING COLUMN BUSHING ...t 1
49 * S T Y = 1
50

51

52 00470-G4 BOLT, 7/16 - 20 X 2 1/2" LG ettt ceieeeecaereses s n e e s e 1
53 00734-G3 LOCK NUT, 7/16 - 20 ...eeeeereeeeeeeeeeeeeeeeteeeteee e vtreenr e s s st e esssaesssssanessssnmeessan 1
54 00462-G7 BOLT, 7/16 = 14 X 7/8" LG .eeveeeertreererereerereeeeesseeseessaesssssesssssssssnsssessesasssaes 2
55 00566-G2 LOCK WASHER, 7/16" ...ttt teecssae e ss b sessee s s as s e s ssnnassnes 2
56

57 18325-G1 STEERING WHEEL (INCLUDES ITEM 58) ...cccccoiieitieeeceeeeeeeeceeee e 1

58 * HUB COVER ...t eeeeeeeeetereee et e e csaatber e ss s nne s e ssssannseesssnnsns 1

59 14390-G2 LOCK NUT, 5/8 - 18 ....eeeeeeeeeeeteeeecttereteeecenee s teeseesae e s mseseestessnsenassssnneeesn 1

60 27102-G01 CLIPBOARD.......cuoteterietesteecassesssessssessssssssssssssssssesssesssssssssssasssssssasasssssssssasans 1

Page P-3 Service Parts Manual [ = = ] TEXTRON|




| Electric Vehicle STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00999-GO1 SCREW, #8 - 18 X 7/8" LGi. ..ottt ree st e 2
62
63 70074-GO1 TIE ROD ASSEMBLY (INCLUDES ITEMS 64 - 68)....ccceeovveeeuieerereseeereeeeeeneane 2
64 18434-G2 NUT, 9716 = 18 ettt ettt sttt et s be s e 2
65 -10387-G2 COTTER PIN, 3/32" X 1" LGi. «eetiiieicrtreeteeeneeseeseisesseneeesessesnesessesseesnes 2
66 50209-G1 SLOTTED NUT, 7/16 = 20 ..ciiuiriieciericeecreereeeseste s et e e nncrsneseveesae e e sneas 2
67 50641-G1 RUBBER BOOT ......ccoiittiieeiiit e cncsrecesseeetessir s e et e e e e ss e sassesessssesseessnen 2
68 10389-G3 GREASE FITTING ...ttt et 2
69
70 50209-G1 SLOTTED NUT, 7/16 = 20..cumieeceiieeeerirreerereseseeesetesee et e e e rnnesssesssssssessasssseas 1
71 10387-G2 COTTER PIN, 3/32" X 1" LGttt sstesee st eeee s e aaans 3

EZGOIEE Service Parts Manual Page P-4



| WHEELS AND TIRES

Electric Vehicle

1 - Includes ltems 2, 11, 12
3 - Includes ltems 4, 11, 12
7 - Includes ltems 8, 11, 12
9 - Includes ltems 10, 11, 12

Page Q-1

Service Parts Manual

EZGOLEET



| Electric Vehicle WHEELS ANDTIRES

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 27772-G01 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY (LINKS)
(INCLUDES ITEMS 2, 11, 12)..uticiieciiecererertese st eseeseeseeaseseeseenesesssesessesneas AR
2 27772-G05 18 X 8.5 - 8 CARLISLE TIRE (LINKS) .....ccotecteeteeireririrrtecteeeeecsreeseerennene AR
3 27772-G02 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY (TURF GLIDE)
(INCLUDES ITEMS 4, 11, 12)..ceeiiiieeitccctecncntrerereetse e s esesse st nsnens AR
4 27772-G06 18 X 8.5 - 8 CARLISLE TIRE (TURF GLIDE) ...c..ccceetreeeteeteceeeere e AR
5
6
7 27772-G03 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY (TURF SAVER)
(INCLUDES ITEMS 8, 11, 12)...cceiiiiicirinricrenictiesrenenaee e se s ieese s seesesscsiens AR
8 27772-G07 18 X 8.5 - 8 CARLISLE TIRE (TURF SAVER).....ccccecceremmrreerceceere v AR
9 27772-G04 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY (FAIRWAY)
(INCLUDES ITEMS 10, 11, 12)..uciiiciiieneeteteerecectn et esesesesressesaessesesens AR
10 27772-G08 18 X 8.5 - 8 CARLISLE TIRE (FAIRWAY)......oovtieierrreririeeceeie e e ceeraend AR
11 15169-G1 WHEEL RIM (STANDARD 4 LUG) .....icicrererieneiertererereeee e e e seesseeresns e AR
12 11657-G1 VALVE STEM ..ottt se et e AR

EZGOEIE Service Parts Manual Page Q-2



| WHEELS AND TIRES

Electric Vehicle

Page Q-3 Service Parts Manual EZGOLIEOEN



SPECIAL TOOLS LISTING

EZGOETT Service Parts Manual Appendix - A



SPECIALTOOLS........cccccn.n EenetseeNseNaEeNsENSEESESESEESSSSSNERSEESEESSERREEnEEnnEE «eseeeene Part No.

BATTERY MAINTANANGCE KlT....oouiiiiiiiiiiiinrieiiititetetistscnncsnesesssesessesaesansassssesssnnssssssessesnsessensen 25587-G01
SEAL INSTALLATION TOOL '
(REAR AXLE SHAFT SEAL) .ottt sset st essse e saestessessesaessnssssnnanesssassenns 18739-G1
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP........ccoiiiiiiiicrerenteneneneeeeseesereeseeaesseseesssseeneseesens 28251-G01
CURRENT INDICATOR ..ottt ssse st e e sstesesssssessae st snesssasessessssssasssssnennosenes 16489-G1
DIGITAL MULTI-METER ...ttt s eneneseesaesest et essenasasessesasenssnsensennnen 27481-G01
CRIMPING TOOL ....uciiiiiiiiiiiiiiiniiict i cresessstnsset st s s s esesaesas st s stessssesanessassensessssesssassnssesnsensen 27765-GO1
SLIDE HAMMER

(AXLE/HUB REMOVAL). ...ttt sites e ese e sansessessasseseesasasesssssnssessssssssesnsensesssens 15947-G1
SLIDE HAMMER

(AXLE REMOVAL ONLY) ..coiititiiiniiiiiiiiiienrestet st st st saeestescsasesessasasssessesasensessassssassasssssensesssens 18753-G1
PAINT

.6 OZ. BRUSH ON PAINT - HUNTER GREEN .....c.ccccoiiiiitiiinieeircren et ressese et 28002-G04
.6 OZ. BRUSH ON PAINT - CHAMPAGNE BEIGE ...........ccoooiniitiinincncrrerneneneneseseeseeessesseeseesssesenns 28002-G03
12 OZ. SPRAY - HUNTER GREEN .....coooirinicticr et seesesse e st s e e s e e sessssranns 28140-G09
12 OZ. SPRAY - CHAMPAGNE BEIGE..........ccoiiiiiiiiiiitreitntitn ittt sessesseesesssesee s sas s esasseans 28140-G15

Appendix - A Service Parts Manual EZEOIEEE



ACCESSORIES

e T i S e T SO e S
% e e i R i S

ACCESSORIES LISTING

EZGOEI Service Parts Manual Appendix - B



ACCESSORIE

R

ACCESSORIES LISTING KIT NO.

SUNTOP KlT ..ottt 75040-GO1 ....oocveeeneee
SUN TOP KIT (4 CADDY ONLY)}...occcvvriniririenssinsvenaens 75123-G071 .oovvvrnrinenns
WINDSHIELD KIiT, 4 CADDY ONLY......cccovivmrecerranns 75133-GOT1 ...ocovvrerneeee
WINDSHIELD KIT, TINT, 4 CADDY ONLY ....cc.ccocveuenne. 75133-G02.......cocvvnene
WINDSHIELD KIT, 2 BEND ......coccciviiiiiciieiiciincccnen 75041-GO3.......cocenneee
WINDSHIELD KIT, 2 BEND, TINTED .....cccoovvevieinennn 75041-G04............c.....
WINDSHIELD KIT, SPLIT, ....covciniiiniininnicsnsnecnins 75077-GO1
WINDSHIELD KIT, SPLIT, TINTED.....cococviiienniriereee. 75077-G02
WINDSHIELD KIT, SPLIT, 4 CADDY ONLY ........ccccue. 75077-G03
WINDSHIELD KIT, SPLIT, TINTED......cccoeeuivinreernenn 75077-G04

SAND RAKE ..ottt 14735-G1

TOW BAR KIT (PERMANENT USE) ......cccociimeriinnn, 75310-GO1 ...covvvrniineens
WEATHER ENCLOSURE (3 SIDED).......ccoccvvieenriennnen 75078-GO1

WEATHER ENCLOSURE (4 SIDED).......cccouvuniiinunnne 75079-G01

REAR VIEW MIRROR (REQUIRES SUN TOP)........... 19528-G2......coevvirueninn
MESSAGE HOLDER KIT (REQUIRES SUNTOP)....... 75094-GO1

HOUR METER......ccocniiinininnrnnieercresen s 75113-G02

COOLER JUG / BRACKET KIT ....oooviiiiiririririicinnnns 75170-GO01

BAG COVER / BAIN CURTAINKIT ......coocvnneiniiiennnn. 75191-GO1

SEAT REFURBISHMENT SPRAY (WHITE) ..........c..... 28166-GO1

ASHTRAY KT ..coneiririieeerecmrereseesseeesse e see e eae 75109-G02........coreennine
TURN SIGNAL KIT (4 CADDY ONLY) ..coccvvvverererennnne 75107-G02

SAND BOTTLE ....coviiireiinticrcninniine st snees 75009-GO0T ...eovnvennnnen
8" CHROME HUBCARP. ........cccovvivrirerircneircnenininen 14913-G™.....oovvirirnecnnn
6" CHROME HUBCARP .......ccccovurviiininriniiininecnissinnen 16042-G*......coovvvvnenne
GOLD SPOKE HUBCAP .......ccovvviriiiiriiiniiisinicnsene 19241-G™....vvreereene
SILVER SPOKE HUBCAP. ..........cciiviirinineisennnecnnne, 19241-G* ...
Z R 7.1 15 ) (I O 74150-G01 ......covenveneeee
CENTER BASKET ....cocvvmiimrnininicecenn e 75003-G02.......coceimenee
SIDE BASKET ...ttt 75007-G02.......corvnenne
SCUFF GUARDS.......cccovrteiiinnincnr e 75127-G02

SUN TOP WITHOUT BAG RACK ... 75135-G01 ...coovvvuvinnenns

See Kit Instruction Sheet 75055
See Kit Instruction Sheet 75158
See Kit Instruction Sheet 75161
See Kit Instruction Sheet 75161
See Kit Instruction Sheet 75043
See Kit Instruction Sheet 75043

See Kit Instruction Sheet 75311

See Kit Instruction Sheet 75162

See Kit Instruction Sheet 75110

See Kit Instruction Sheet 75029
See Kit Instruction Sheet 28244
See Kit Instruction Sheet 28244
See Kit Instruction Sheet 28244
See Kit Instruction Sheet 28244
See Kit Instruction Sheet 74155
See Kit Instruction Sheet 75025
See Kit Instruction Sheet 75026

See Kit Instruction Sheet 75137

Appendix - B Service Parts Manual

EZGDLEWE



TWO BAG ATTACHMENT .......covveeveeeeneeeeeeeresseeeeeneees 75183-GO01 ..., See Kit Instruction Sheet 75184
CONVERTIBLE CARRIER KIT ...cocevvvieeiecieereeeeer v 75179-G* oo See Kit Instruction Sheet 75283
4-CADDY TO CONVERTIBLE CARRIERKIT.............. 75278-G*...ccoeveeveeeeeeeeeeean. See Kit Instruction Sheet 75284

4 BAG ATTACHMENT ...ttt e eas 75335-GO0T auuereieeeeeeceereann See Kit Instruction Sheet 75336
(=>4 ] =] TEXTRON] Service Parts Manual Appendix - B



ACCESSORIES

S ™ =
R

Appendix - B Service Parts Manual EZGOLESE



_ACCESSORIES

Sl

ACCESSORIES ILLUSTRATED

EZGOET Service Parts Manual Appendix - C



"NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO.  75009-G01
NOTE: SIDE BASKET CANNOT BE USED ON SAME SIDE OF VEHICLE WITH SAND BOTTLE KIT.

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

SEAT BACK 1. INSTALLATION TIP: INSTALL THE 1/4-20 TAPTITE BOLT ITEM 1INTO THE DES-
IGNATED HOLE (SEE ILLUSTRATION) IN THE METAL SEAT BACK SUPPORT
TO FORM CLEAN, STRAIGHT THREADS. BACK THE TAPTITE SCREW OUT
OF THE SEATBACK SUPPORT.

2. ALIGN THE HOLES IN THE REINFORCING PLATE AND THE SAND BOTTLE
HOLDER, ITEM 2 WITH THE HOLE INDICATED IN THE THE METAL SEAT BACK
SUPPORT. INSERT THE TAPTITE SCREW AND SECURE FIRMLY.

SEAT BACK
SUPPORT
\

MEDALIST/TXT
| ITEM | QTY | PARTNO. | DESCRIPTION
| 1 1 [ 71102-Go1 | BOLT TAPTITE, 1/4-20 X 3/4 LG.
tom 1 2 1 | 27374-Go1 | HOLDER, SAND BOTTLE

1/4-20 x 3/4 Lg. Taptite Bolt 3 1 | 27373-G01 | BOTTLE, SAND
THE SYMBOL <] REFERS TO A NOTE CORRESPONDING TO| TTLE  SAND BOTTLE INSTALLATION INSTRUCTION KIT REV C
THE LETTER ENCLOSED WITHIN IT.
SEE FOLLOWING PAGE(S) FOR NOTES AND PARTS LISTS. —, DANBY  Lwesp | ReVBY C THOMANN DRAWING
RETAIN THIS DOCUMENT TO FACILITATE THE ORDERING oF | EZBOILENITT  ongoae  r1eoss  |revoste  omeues A|No. 75029 [ PG-1OF1
REPLACEMENT PARTS.

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30913-2699, 1-800-241-5855




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 75007-G02

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

1. ALIGN HOLES ON THE SIDE BASKET, ITEM 1 WITH HOLES IN THE SEAT
BACK SUPPORT BRACKET AS SHOWN IN ILLUSTRATION.

NOTE
BASKET MAY BE INSTALLED ON EITHER SIDE OF VEHICLE

2. INSTALL THE THREAD FORMING BOLTS, ITEM 2 INTO EACH HOLE.
TIGHTEN TO 60 - 85 IN. LBS. TORQUE.

THE SYMBOL <] REFERS TO A NOTE CORRESPONDING TO| TITLE  SIDE BASKET INSTALLATION

THE LETTER ENCLOSED WITHIN IT.

SEE FOLLOWING PAGE(S) FOR NOTES AND PARTS LISTS. =,
RETAIN THIS DOCUMENT TO FACILITATE THE ORDERING OF EZG0LETT]

ITEM | QTY | PARTNO. | DESCRIPTION
1 1 | 75008-GO1 | BASKET, SIDE
2 3 | 71102-G02 | BOLT, 1/4-20 X 1/2 LG.
REV -
e A NG 75026 | PO-1OF!

REPLACEMENT PARTS.

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30913-2699, 1-800-241-5855




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 75003-G02

READ ALL INSTRUCTIONS BEFORE PROCEEDING.
1. PLACE THE CENTER BASKET, ITEM 1 JUST BEHIND THE BAG RACK AS

SHOWN IN ILLUSTRATION BELOW.

2. ALIGN THE GROOVE IN THE BASKET BRACKET, ITEM 2 WITH THE TOP

EDGE OF THE CENTER BASKET. (SEE DETAIL A.)

3. INSTALL THE THREAD FORMING SCREWS, ITEM 4 INTO THE BASKET

BRACKET AND TIGHTEN TO 15 - 20 IN. LBS. TORQUE.

4. SECURE THE CENTER BASKET TO THE SEAT BACK SUPPORTS WITH
PLASTITE SCREWS, ITEM 3 AT EACH SIDE AS SHOWN. TIGHTEN TO 60 - 85
IN. LBS. TORQUE.

THE SYMBOL. <7| REFERS TO A NOTE CORRESPONDING TO
THE LETTER ENCLOSED WITHIN IT.

SEE FOLLOWING PAGE(S) FOR NOTES AND PARTS LISTS.
RETAIN THIS DOCUMENT TO FACILITATE THE ORDERING OF
REPLACEMENT PARTS.

DETAIL A
ITEM | QTY | PART NO. DESCRIPTION
1 1 75001-GO1 BASKET, CENTER
2 1 75002-GO1 BRACKET, BASKET
3 2 71002-GO1 SCREW, #8 X 3/8 LG. PLASTITE
4 2 71102-G02 | SCREW, 1/4-20 X 1/2 LG.
TTLE  CENTER BASKET INSTALLATION REV A
DRN BY Lwess |REVBY L WEBB DRAWING
EZGOLEWT] ORIGDATE ~ 01/03/94 | REV DATE 01/24/94 A |no. 75025 PG.10F 1

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30913-2699, 1-800-241-5855




DETAIL B

T
S/

DETAILC
(FRONT)
DETAIL D
(REAR)

THE SYMBOL <| REFERS TO A NOTE CORRESPONDING TO| TITLE  SUN TOP INSTALLATION (WITH BAG RACK) REV E
THE LETTER ENCLOSED WITHIN IT. —
SEE FOLLOWING PAGE(S) FOR NOTES AND PARTS LISTS. =, DRNBY  LwEBB [REVBY Jrand PG.10OF 3
RETAIN THIS DOCUMENT TO FACILITATE THE ORDERING OF | =& BLIBMIIT] | onopure  r220es  |nevoste  ozumss A |No. 75055 '
REPLACEMENT PARTS.

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30913-2699, 1-800-241-5855




OIF
I N/l

ITEM 3 ITEM 4 ITEM 5 ITEM 6
5/16" WASHER 5/16-18 X 1 3/4" BOLT 5/16" TEFLON WASHER 5/16-18 LOCK NUT
QTY. 8 QTY. 4 QTY. 4 QTy. 4
ITEM 8 ITEM 9 ITEM 10 ITEM 11
5/16-18 X 2 1/8" BOLT 5/16" LOCK WASHER SPACER 5/16" WASHER
QTy. 4 QTY. 4 QTy. 2 QTy. 6
--------- 7
OO RO @ _________ D)
ITEM 12 ITEM 14 ITEM 15 ITEM 16
1/4-20 X 2 1/4 BOLT PLASTIC SPACER 1/4" WASHER 1/4-20 LOCK NUT
QTyY.2 QTY. 4 QTY. 8 QTY. 4
Q 000 R DRI nOGON NOTE: ALL HARDWARE SHOWN ACTUAL SIZE
ITEM 17
1/4-20 X 2" BOLT
QTyY. 2
THE SYMBOL <| REFERS TO A NOTE CORRESPONDING TO| TTLE  SUN TOP INSTALLATION (WITH BAG RACK) REV E
THE LETTER ENCLOSED WITHIN IT. .
SEE FOLLOWING PAGE(S) FOR NOTES AND PARTS LISTS. — DANBY  Lwess |REVEY 2. 6rand
RETAIN THIS DOCUMENT TO FACILITATE THE ORDERING oF | E = GOIENXT] | cncoure 122080 |revoste  ozomes A |No. 75055 | P@-20F3
REPLACEMENT PARTS.

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30913-2699, 1-800-241-5855




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST

75040-Go1

READ ALL INSTRUCTIONS BEFORE PROCEEDING.
A. REAR STRUTS

1.

6.
7.
8.

REMOVE CENTER BASKET AND OTHER ACCESSORIES THAT MAY LIMIT
ACCESS REQUIRED FOR INSTALLING REAR STRUTS.

. PLAGE REAR STRUT, ITEM 2 THRU THE SQUARE HOLE IN THE TOP OF

THE SEAT BACK SUPPORT.

. ALIGN THE HOLES IN THE REAR STRUT WITH THE HOLES IN THE SEAT

BACK SUPPORT BRACKET. PUSH THE STRUT TOWARD THE CENTER OF
THE CAR TO GIVE CLEARANCE BETWEEN THE STRUT AND THE SEAT
BACK SUPPORT.

. PLACE WASHER, ITEM 3 ONTO BOLT, ITEM 4 AND INSERT BOLT JUST

THRU SEAT BACK SUPPORT (2 - 3 THREADS). PLACE THE SMALL WHITE
TEFLON WASHER, ITEM 5 ONTO THE BOLT BETWEEN THE STRUT AND
SEAT BACK SUPPORT TO PREVENT SQUEAKING.

. INSERT THE BOLT WITH THE TWO WASHERS IN PLACE THRU THE REAR

STRUT. SECURE HARDWARE WITH WASHER, ITEM 3 AND LOCK NUT,
ITEM 6. DO NOT TIGHTEN HARDWARE.

REPEAT STEPS 4 AND 5§ FOR THE OTHER HOLE.
REPEAT PROCEDURE AT THE OTHER SIDE OF VEHICLE.
INSERT TUBE CAPS, ITEM 18 INTO THE TOP OF THE REAR STRUTS.

B. FRONT STRUT

1.

2.

REMOVE AND DISCARD THE FOUR ALLEN HEAD BOLTS FROM THE
FRONT COWL USING A 7/32" ALLEN WRENCH.

AT THE TOP HOLE, INSTALL THE FRONT STRUT, ITEM 7 WITH BOLT, ITEM
8 AND BLACK LOCK WASHER, ITEM 9, ON THE OUTSIDE OF STRUT, AND
A SPACER, ITEM 10 AND A WASHER, ITEM 11 BETWEEN THE FRONT
COWL AND STRUT. DO NOT TIGHTEN HARDWARE.

. AT THE BOTTOM HOLE, SECURE THE FRONT STRUT, ITEM 7 WITH BOLT,

ITEM 8 AND BLACK LOCK WASHER, ITEM 9, ON THE OUTSIDE OF STRUT,
AND TWO BLACK WASHERS, ITEM 11 BETWEEN THE FRONT COWL AND
STRUT. DO NOT TIGHTEN HARDWARE.

C. SUNTOP

1. PLACE SUN TOP, ITEM 1 ONTO STRUTS

2. SECURE SUN TOP LOOSELY WITH BOLTS, ITEM 17 AT FRONT AND ITEM
12 AT REAR, PLASTIC SPACER, ITEM 14, WASHER, ITEM 15, AND LOCK
NUT, ITEM 16. SEE ILLUSTRATIONS FOR INSTALLATION SEQUENCE.

3. TIGHTEN ALL SUN TOP HARDWARE TO 3 - 5 FT. LBS. TORQUE.
. TIGHTEN ALL REAR STRUT HARDWARE TO 13 - 15 FT. LBS. TORQUE.

N

5. TIGHTEN ALL FRONT STRUT HARDWARE TO 17 - 19 FT. LBS. TORQUE.

THE SYMBOL
THE LETTER ENCLOSED WITHIN IT.

SEE FOLLOWING PAGE(S) FOR NOTES AND PARTS LISTS.
RETAIN THIS DOCUMENT TO FACILITATE THE ORDERING OF
REPLACEMENT PARTS.

REFERS TO A NOTE CORRESPONDING TO| TITLE

ITEM QTY PART NO. DESCRIPTION
1 1 27069-G01 TOP, SUN
2 2 75046-G01 STRUT, REAR
3 8 00571-G2 WASHER, 5/16"
4 4 00439-G6 BOLT, 5/16-18 X 1 3/4"
5 4 17255-G1 WASHER, TEFLON, 5/16"
6 4 11098-G6 NUT, LOCK, 5/16-18
7 1 75045-G01 STRUT, FRONT
8 4 71056-G03 BOLT, 5/16-18 X 2 1/8"
9 4 00905-G8 WASHER, LOCK, 5/16"
10 2 75048-G01 SPACER
11 6 00570-G2 WASHER, 5/16"
12 2 00753-G6 BOLT, STAINLESS STEEL, 1/4-20 X2 1/4"
13
14 4 75051-G01 SPACER, PLASTIC
15 8 00559-G7 WASHER, 1/4"
16 4 00891-G2 NUT, LOCK, 1/4-20
17 2 00753-G5 BOLT, STAINLESS STEEL,1/4-20 X 2"
18 2 19853-G1 CAP, TUBE, 1"
SUN TOP INSTALLATION (WITH BAG RACK) REV E
EZGOMEITT | onome  omop |mevorre  osorse Al e es | Pa.sors

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30913-2699, 1-800-241-5855




DETAIL C
(FRONT)

DETAILB

THE SYMBOL <] REFERS TO A NOTE CORRESPONDING TO
THE LETTER ENCLOSED WITHIN IT.

SEE FOLLOWING PAGE(S) FOR NOTES AND PARTS LISTS.
RETAIN THIS DOCUMENT TO FACILITATE THE ORDERING OF
REPLACEMENT PARTS.

DETAIL D
(REAR)
TITLE SUN TOP INSTALLATION (WITHOUT BAG RACK) REV B
(=] o] m | TEXTRON | [NARI o i A [ReMre s, | Pa1oFs

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30913-2699, 1-800-241-5855




© ¢

|| A

ITEM 3

ITEM 4 ITEM 5 ITEM 6
5/16" WASHER 5/16-18 X 1 3/4" BOLT 5/16" TEFLON WASHER 5/16-18 LOCK NUT
QTY. 8 QTY. 4 QTY. 4 QTY. 4

o=

ITEM8
5/16-18 X 2 1/8" BOLT

Q ]

ITEM 12
1/4-20 X 2 1/4" BOLT

B

ITEM 17
1/4-20 X 2" BOLT
QTY. 2

1 S [ ©) @

ITEM9 ITEM 10 ITEM 11
5/16" LOCK WASHER SPACER 5/16" BLACK WASHER
QTY. 4 QTyY. 2 QTY. 6
""""" 7 A
......... \ /
ITEM 14 ITEM 15 ITEM 16
PLASTIC SPACER 1/4" WASHER 1/4-20 LOCK NUT
QTY. 4 QTY.8 QTY. 4

NOTE: ALL HARDWARE SHOWN ACTUAL SIZE

THE SYMBOL <| REFERS TO A NOTE CORRESPONDING TO
THE LETTER ENCLOSED WITHIN IT.
SEE FOLLOWING PAGE(S) FOR NOTES AND PARTS LISTS.

RETAIN THIS DOCUMENT TO FACILITATE THE ORDERING OF
REPLACEMENT PARTS.

TITLE. SUN TOP INSTALLATION (WITHOUT BAG RACK)

REV C
DRN BY Lwess |REVBY J. Brand DRAWING
EZGOLEINEN | oreoae  owiees  |Revoate  ozories A |No. 75137 PG.20F 3

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30913-2699, 1-800-241-5855




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST  75135-G01
READ ALL INSTRUCTIONS BEFORE PROCEEDING.

A. REAR STRUTS

1. ALIGN THE HOLES IN THE REAR STRUT WITH THE HOLES IN THE SEAT
BACK SUPPORT BRACKET. PUSH THE STRUT AWAY FROM THE CENTER
OF THE CAR TO GIVE CLEARANCE BETWEEN THE STRUT AND THE SEAT
BACK SUPPORT.

2. PLACE WASHER, ITEM 3 ONTO BOLT, ITEM 4 AND INSERT BOLT JUST
THRU SEAT BACK SUPPORT (2 - 3 THREADS). PLACE THE SMALL WHITE
TEFLON WASHER, ITEM 5 ONTO THE BOLT BETWEEN THE STRUT AND
SEAT BACK SUPPORT TO PREVENT SQUEAKING.

3. INSERT THE BOLT WITH THE TWO WASHERS IN PLACE THRU THE REAR
STRUT. SECURE HARDWARE WITH WASHER, ITEM 3 AND LOCK NUT,
ITEM 6. DO NOT TIGHTEN HARDWARE.

C. SUNTOP

1. PLACE SUNTOP, ITEM 1 ONTO STRUTS

2. SECURE SUN TOP LOOSELY WITH BOLTS, ITEM 17 AT FRONT AND ITEM
12 AT REAR, PLASTIC SPACER, ITEM 14, WASHER, ITEM 15, AND LOCK
NUT, ITEM 16. SEE ILLUSTRATIONS FOR INSTALLATION SEQUENCE.

3. TIGHTEN ALL SUN TOP HARDWARE TO 3 - 5 FT. LBS. TORQUE.

N

. TIGHTEN ALL REAR STRUT HARDWARE TO 13 - 15 FT. LBS. TORQUE.

5. TIGHTEN ALL FRONT STRUT HARDWARE TO 13 - 15 FT. LBS. TORQUE.

4. REPEAT STEPS 2 AND 3 FOR THE OTHER HOLE.

ITEM | QTY | PARTNO. | DESCRIPTION
5. REPEAT PROCEDURE AT THE OTHER SIDE OF VEHICLE.
6. INSERT TUBE CAPS, ITEM 18 INTO THE TOP OF THE REAR STRUTS. 1 1 | 27069-GO1 | TOR SUN
2 2 | 75136-Go1 | STRUT, REAR
B. FRONT STRUT 3 8 | 00571-G2 | WASHER, 5/16"
. REMOVE AND DISCARD THE FOUR ALLEN HEAD BOLTS FROM THE 4 4 | 00430-G6 | BOLT 5/16-18 X 1 3/4"
2. AT THE TOP HOLE, INSTALL THE FRONT STRUT mem7witigour rem | S | 4 | 172551 | WASHER, TEFLON, 5/t6"
" 8 AND BLACK LOCK WASHER, ITEM 9, ON THE OUTSIDE OF STRUT, AND 6 4 | 11098-G6 | NUT, LOCK, 5/16-18
A SPACER, ITEM 10 BETWEEN THE FRONT COWL AND STRUT. DO NOT 7 1 75045-G01 | STRUT, FRONT
TIGHTEN HARDWARE. 8 4 | 71056-Go3 | BOLT, 5/16-18 X 2 1/8"
3. AT THE BOTTOM HOLE, SECURE THE FRONT STRUT, ITEM 7 WITH BOLT, 9 4 | oogsos-Gs | WASHER, LOCK, BLACK, 5/16"
ITEM 8 AND BLACK LOCK WASHER, ITEM 9, ON THE OUTSIDE OF STRUT.
AND TWO BLACK WASHERS, ITEM 11 BETWEEN THE FRONT COWL AND 10 2 | 75048-GO1 | SPACER
STRUT. DO NOT TIGHTEN HARDWARE. 1 6 | 00570-G2 | WASHER, BLACK, 5/16"
12 2 | 00753-G6 | BOLT, STAINLESS STEEL, 1/4-20 X2 1/4"
13
14 4 | 75051-G01 | SPACER, PLASTIC
15 8 | 00559-G7 | WASHER, PLATED, 1/4"
16 4 | 00891-G2 | NUT, LOCK, 1/4-20
17 2 | 00753-G5 | BOLT, STAINLESS STEEL,1/4-20 X 2"
18 2 | 19853-G1 CAP, TUBE, 1"
THE SYMBOL <| REFERS TO A NOTE CORRESPONDING TO[ TTLE  SUN TOP INSTALLATION (WITHOUT BAG RACK) REV B
THE LETTER ENGLOSED WITHIN IT. DRN BY L WEBB REV BY J. Brand DRAWING
RETAIN THIS DOCUMENT TO FAGILITATE THE ORDERING OF | EZ BN | onore  ovtass | nevomrs  caonse A|No. 751sy | Pe-30F3

REPLACEMENT PARTS.

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30913-2699, 1-800-241-5855




6" CHROME HUBCAP

GOLD / SILVER SPOKE HUBCAP

8" CHROME HUBCAP

THE SYMBOL <] REFERS TO A NOTE CORRESPONDING TO
THE LETTER ENCLOSED WITHIN IT.

SEE FOLLOWING PAGE(S) FOR NOTES AND PARTS LISTS.
RETAIN THIS DOCUMENT TO FACILITATE THE ORDERING OF
REPLACEMENT PARTS.

ITEM | QTY PART NO. DESCRIPTION

1 1 14913-G1 8" CHROME HUBCAP

2 4 14913-G2 8" CHROME HUBCAP SET

3 1 | 16042-G1 6" CHROME HUBCAP

4 4 16042-G2 6" CHROME HUBCAP SET

5 1 19241-G2 GOLD SPOKE HUBCAP

6 4 19241-G4 GOLD SPOKE HUBCAP SET

7 1 19241-G1 SILVER SPOKE HUBCAP

8 4 19241-G3 SILVER SPOKE HUBCAP SET
TTLE WHEEL COVER INSTALLATION REV -

DRN BY cGT REV BY DRAWING

E'Z‘Eu ORIG DATE  02/07/95 REV DATE A NO. 928244 PG.10F 1

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30913-2699, 1-800-241-5855




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 75041-G0*

* CONTACT SERVICE PARTS FOR AVAILABILITY.

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

1. INSERT THE RUBBER GROMMETS, ITEM 3 INTO THE TOP AND BOTTOM
HOLES ON BOTH SIDES OF THE WINDSHIELD, ITEMS 1, 2, 9, OR 10.

2. INSERT THE SPACERS, ITEM 4 INTO THE RUBBER GROMMETS.

3. INSERT THE PLUG BUMPERS, ITEM 5 INTO THE CENTER HOLES OF THE
WINDSHIELD, ITEMS 1, 2 OR THE TOP OF WINDSHIELD, ITEMS 9 OR 10.

4. PLACE THE WINDSHIELD AGAINST THE FRONT STRUT WITH THE SMALL

TAPERED END AT THE TOP.

5. INSERT THE BOLTS, ITEM 6 THRU WINDSHIELD AND THE FRONT STRUT
AND SECURE WITH WASHERS, ITEM 7 AND LOCK NUTS, ITEM 8.

THE SYMBOL <| REFERS TO A NOTE CORRESPONDING TO
THE LETTER ENCLOSED WITHIN IT.

SEE FOLLOWING PAGE(S) FOR NOTES AND PARTS LISTS.
RETAIN THIS DOCUMENT TO FACILITATE THE ORDERING OF
REPLACEMENT PARTS.

DETAIL B
DETAIL A
1,2-DETAILA
9, 10 - DETAIL B
ITEM | QTY PART NO. DESCRIPTION
1 1 75021-G01 WINDSHIELD, CLEAR, 2 BEND
2 1 75021-G02 WINDSHIELD, TINTED, 2 BEND
3 4 72147-G01 GROMMET, RUBBER
4 4 23726-G7 SPACER
5 2 75124-G01 BUMPER, PLUG
6 4 16705-G6 SCREW, 1/4-20 X 1 3/4 LG.
7 4 00660-G7 WASHER, 1/4"
8 4 00891-G2 NUT, LOCK, 1/4-20
9 1 75203-G01 WINDSHIELD, CLEAR, 4 BEND
10 1 75203-G02 WINDSHIELD, TINTED, 4 BEND
TITLE  WINDSHIELD INSTALLATION REV C
DRN BY L WEBB REV BY J.Brand DRAWING
E'Z‘Eu ORIGDATE  12/17/93 REV DATE 05/31/95 A NO. 75043 PG.10F2

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30913-2699, 1-800-241-5855




NOTE: ALL HARDWARE SHOWN ACTUAL SIZE

O 1O (O

ITEM 3 ITEM 4 ITEM 5
RUBBER GROMMET SPACER PLUG BUMPER
QTY. 4 QTY. 4 QTy.2
(3 ¢ [T
ITEM 6 ITEM7 ITEM 8
1/4-20 X 1 3/4" SCREW 1/4" WASHER 1/4-20 NUT, LOCK
QTY. 4 QTY. 4 QTY. 4
THE SYMBOL <| REFERS TO A NOTE CORRESPONDING TO | T'™-E WINDSHIELD INSTALLATION REV C
THE LETTER ENCLOSED WITHIN IT.
DRN BY L.WEBB |REVBY J. BRAND DRAWING
R R N PN L i
REPLACEMENT PARTS. E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30913-2699, 1-800-241-5855




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 75109-G02

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

1. INSERT THE ASH TRAY, ITEM 1 INTO THE GASKET, ITEM 2 UNTIL THE GAS-
KET HOOKS OVER THE FLANGES ON THE TOP AND BOTTOM OF THE ASH
TRAY.

2. USING BRACKET, ITEM 3 AS A TEMPLATE, INSERT THE (4) SELF DRILLING
SCREWS, ITEM 4. LOCATE BRACKET APPROXIMATELY AS SHOWN IN
ILLUSTRATION.

3. SNAP THE ASH TRAY INTO THE BRACKET.

THE SYMBOL <] REFERS TO A NOTE CORRESPONDING TO| TITLE ~ ASH TRAY INSTALLATION

THE LETTER ENCLOSED WITHIN IT.
SEE FOLLOWING PAGE(S) FOR NOTES AND PARTS LISTS. =
RETAIN THIS DOCUMENT TO FACILITATE THE ORDERING oF | EZBOILEIITT]

ITEM | QTY PART NO. DESCRIPTION
1 1 27731-G01 ASH TRAY
2 1 27736-G01 GASKET, ASH TRAY
3 1 75108-GO1 BRACKET, ASH TRAY
4 4 00100-G4 SCREW, 10-16 X 1/2" LG.
REV -
DRN BY L WEBB REV BY DRAWING
ORIGDATE  01/21/94 | REVDATE A | no. 75110 PG.10F 1

REPLACEMENT PARTS.

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30913-2699, 1-800-241-5855




FRONT TOP
STRUT

SETSCREW

THE SYMBOLQ REFERS TO A NOTE CORRESPONDING TO
THE LETTER ENCLOSED WITHIN IT.
SEE FOLLOWING PAGE(S) FOR NOTES AND PARTS LISTS.

RETAIN THIS DOCUMENT TO FACILITATE THE ORDERING OF
REPLACEMENT PARTS.

TITLE REAR VIEW MIRROR INSTALLATION INSTRUCTIONS REV -
EZGOMEIT |oneoe o | nevonre A [Roe PG.10F 2

NO. 75162

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-241-5855




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 19528-G2
READ ALL INSTRUCTIONS BEFORE PROCEEDING.

1.

DISCARD PLASTIC MOUNTING BRACKETS AND ADHESIVE SUPPLIED
WITH KIT. THESE ITEMS ARE USED IN OTHER APPLICATIONS.

REMOVE THE FRONT TOP HARDWARE FROM THE FRONT TOP STRUT.IT IS
NOT NECESSARY TO REMOVE TOP.

LOCATE AND DRILL A .147 DIA. HOLE (#26 DRILL) THROUGH CENTER OF
FRONT TOP STRUT (INSIDE SURFACE ONLY). SEE DETAIL A.

USING SCREW, ITEM 3 FASTEN SUPPORT BRACKET, ITEM 5 TO FRONT
TOP STRUT AS SHOWN IN DETAIL A.

LOOSEN SETSCREW SUPPLIED WITH MIRROR.

SLIDE MIRROR, ITEM 1 ONTO BRACKET AND TIGHTEN SETSCREW. DO
NOT OVERTIGHTEN. DAMAGE TO MIRROR WILL OCCUR.

REINSTALL THE TOP ONTO THE FRONT TOP STRUT. TIGHTEN HARDWARE
TO 3 -5 FT.LBS. TORQUE.

THE SYMBOL <] REFERS TO A NOTE CORRESPONDING To| """ REAR VIEW
THE LETTER ENCLOSED WITHIN IT.

SEE FOLLOWING PAGE(S) FOR NOTES AND PARTS LISTS.
RETAIN THIS DOCUMENT TO FACILITATE THE ORDERING OF
REPLACEMENT PARTS.

ITEM | QTY PART NO. DESCRIPTION

1 1 19496-G1 MIRROR, REAR VIEW

2

3 1 19527-G1 SCREW, STAINLESS STEEL, SELF TAP-

PING, #8 - 32 x 5/8 LG.
4
5 1 19502-G2 BRACKET, SUPPORT
MIRROR INSTALLATION INSTRUCTIONS REV -
DRN BY CGT REV BY DRAWING

EZGO ORIG DATE  05/16/94 REV DATE A NO. 75162 PG.20F 2

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-241-5855




BAG RACK

BAGWELL

THE SYMBOL< REFERS TO A NOTE CORRESPONDING TO
THE LETTER ENCLOSED WITHIN IT.

SEE FOLLOWING PAGE(S) FOR NOTES AND PARTS LISTS.
RETAIN THIS DOCUMENT TO FACILITATE THE ORDERING OF
REPLACEMENT PARTS.

TITLE TXT FOUR BAG ATTACHMENT INST’L INSTRUCTIONS REV -
EZGOMEIT (e onees | oot A N0 “Fgass | Po-10F2

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-241-5855




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 75335-G01

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

ITEMS 1 - 4 ARE FOR ASSEMBLY OF FOUR BAG ATTACHMENT.
ITEMS 5 - 17 ARE FOR REPLACEMENT PURPOSES.

A. FOUR BAG ATTACHMENT ASSEMBLY

1. Install the top assembly, item 1 to the bottom assembly, item 2 with clevis pin,
item 3 and cap nut, item 4. See Detail A.

B. INSTALLING FOUR BAG ATTACHMENT TO VEHICLE
NOTE

It is necessary that the bottom part of the four bag attachment be disengeged from the
bumper and at a level below the bumper (approx. 6-8 inches above the ground) before
attempting Step 1. Note the approximate angle of the top assembly and retaining
brackets shown.

2. Loosen the bumper clamp by turning knob counterclockwise and unhook clamp
from bumper.

3. Lift up on the bottom part of the four bag attachment just enough to clear the
bumper and pull down and away from vehicle.

CAUTION

LIFTING UP ON THE BOTTOM OF THE FOUR BAG ATTACHMENT TOO
FAR WILL BEND THE RETAINING BRACKETS AT THE TOP, MAKING
THE ACCESSORY UNUSABLE.

4. Let the bottom part of the four bag attachment angle downward to disengage
the retaining brackets at the top.

5. Lift upward and forward simultaneously to remove accessory from vehicle.

1. Place the top retaining brackets over the vehicle bag rack. ITEM aTy PART NO. DESCRIPTION
2. Press down on the top retaining bracket while slightly raising the bottom part of
the four bag attachment engaging the brackets with the underside of the vehicle 1 1 75121-GO1 TOP ASSEMBLY
bag rack. 2 1 | 75334-Go1 | BOTTOM ASSEMBLY
3. While firmly holding retaining bracket against top of bag rack, raise the bottom 3 1 17651-G2 PIN, CLEVIS, 5/16 x 1 1/4" LG.
g; L'L?n f;):rr ::g rfz')(‘t;rc:hment just enough to clear the bumper and place on top 4 1 28129-G01 NUT, PUSH, 5/16"
' 5 1 17651-G2 PIN, CLEVIS, 5/16 x 1 1/4" LG. (1 REPL)
CAUTION 6 2 17651-G3 PIN, CLEVIS, 5/16 x 5/8" LG. (REPL)
LIFTING UP ON THE BOTTOM OF THE FOUR BAG ATTACHMENT TOO 7 3 00559-G8 WASHER, 5/16" (REPLACEMENT)
AR L B T R SO P UNUSABLE, TTIE TOP, MAKING 8 3 | 28129-Go1 | NUT, PUSH, 5/16" (REPLACEMENT)
. o 9 2 17651-G1 PIN, CLEVIS, 3/8 x 1 1/4" LG. (REPL)
4, |I‘_Stc::sheir:1 lf(:\ac;t:eon clamp sufficiently to place hook under bagwell, setting it into 10 2 00560-G1 WASHER, 3/8" (REPLACEMENT)
5. Tighten the bumper clamp by turning knob clockwise until the bottom is secure. 1; 2 fg;ii-g?z QSE,BFI,ELI;SBH{J?/{PE(RR'(E:IIE-:LC f CMETJI\II;FIZIT)
6. Locate the retainer near the center of the four bag attachment. Slide upward to "
release the bagwell and lower bagwell to horizontal position. 13 2 00150-G6 SCREW, #10-24 x 3/4" LG. (REPL)
14 2 00559-G5 WASHER, #10 (REPLACEMENT)
C. REMOVING FOUR BAG ATTACHMENT FROM VEHICLE 15 2 00565-G5 WASHER, LOCK #10 (REPLACEMENT)
1. Fold the bagwell up to the vertical support and secure with retainer. 16 2 00526-G3 NUT, #10-24 (REPLACEMENT)
17 1 75130-GO1 LABEL, WARNING (REPLACEMENT)
THE SYMBOL <] REFERS TO A NOTE CORRESPONDING To| T8 TXT FOUR BAG ATTACHMENT INST’L INSTRUCTIONS REV -
THE LETTER ENCLOSED WITHIN IT. DRN BY JRICE  |Revey DRAWING
SEE FOLLOWING PAGE(S) FOR NOTES AND PARTS LISTS. | EZGOIRERLET | onepare  omises | revoate A([No. 75335 | PG-20F2
RETAIN THIS DOCUMENT TO FACILITATE THE ORDERING OF

REPLACEMENT PARTS. E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-241-5855




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 75179-G*

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST ....coivremmnncrsnnerrnesssnsasans QTY. REQUIRED
JACK, FlOOT e reeer e renar s 1
Safety stands ... 4
(07 370 7o) (PP 4
WIENCh, 7/168" ettt see e enes 1
WIENCH, 1/2" ..ottt 1
WIENCR, 9/18" ..o eeeeccerereecmr ettt 1
Hammer, plastic faced......ccccoocvnnrvvnniiiicnnieicnen 1
Hammer, ball peen.......cccvceemviimiinevecnniinenenincenne 1
Center puUNCh ..ottt 1

A. INSTALLING HEAVY DUTY SPRINGS

TOOL LIST...cccicreisrnnnresissnnssansnesns QTY. REQUIRED
Ratchet, 3/8" drive .....eevieeiiecereeeeeccere e 1
EXtension, 3/8", 3" .. e e 1
SOCKEE, 7/16" ...ttt ee e ee e ee e 1
SoCKEL, 1/2" .o 1
Socket, 916" ... e 1
Torque wrench, ft. [bs. 3/8" drive.......ccccceeeevevercveeneens 1
Screwdriver, PhillipS ....cevereeriiieiiireiencciccnmecceeneeeeee 1
TAPE MEASUIE....cerceererrereeeereer it eeraecesreasesennns 1
Rivet Gun for 3/16" pop rivetl .....ccvccvvvrecrccerccneneceeene. 1

A WARNING A

BE SURE THE VEHICLE IS ON A FIRM AND LEVEL SURFACE. NEVER GET UNDER A
VEHICLE WHILE IT IS SUPPORTED BY A JACK. USE SAFETY STANDS AND TEST THE
STABLITY OF THE VEHICLES ON THE STANDS. ALWAYS PLACE CHOCKS IN FRONT
AND BEHIND THE WHEELS THAT ARE NOT TO BE RAISED. USE CAUTION SINCE THE
VEHICLE 1S EXTREMELY UNSTABLE DURING THE LIFTING PROCESS.

1.  Place chocks in front and behind each front wheel. Center the jack under the rear bumper. (See Fig. 1)

I
;

g\é

/O\

Fig. 1
2.  Raise the vehicle and place a safety stand under the outer ends of the rear bumper. (See Fig. 1)
TME  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
DRN BY .RICE REV BY J.RICE DRAWING
E'Z‘Gnm ORIG DATE on/25/95 REV DATE 07/14/95 NO. 75283 PG.10F12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




3. Lower the jack and test the stability of the vehicle on the two safety stands.
4. At the passenger side, remove the bottom shock absorber nut. (See Fig. 2)
CAUTION
NEVER LIFT OR SUPPORT THE VEHICLE ON THE REAR AXLE DIFFERENTIAL CASTING.
BE CAREFUL NOT TO POSTITION THE JACK IN AN AREA THAT COULD DAMAGE THE
BRAKE CABLES OR HANGERS.
5.  Place the jack near the center section of the rear axle and raise just enough to place a second set of safety
stands at each end of the axle tubes as close to the wheel as possible. (See Fig. 1)
6. Remove the ‘U’ bolts and securing hardware. The nuts and ‘U’ bolts may be discarded but the washers should be
retained for later use. (See Fig. 2)
ELECTRIC VEHICLE
DRIVER'S SIDE
PART OF
SHOCK
ABSORBER \? FRAME
PART OF ©
S
ABSORBER
~ PART OF
' FRAME
| EXISTING —a /2 -
© WASHER
SHOCK D
ABSORBER —
NUT
2
\%\\ Q
C@N@
L O\, SHACKLES
&5 © _SHOCK ABSORBER
NUT
e
GASOLINE VEHICLE
PASSENGER SIDE
Fig. 2
7.  Remove the shackles and hardware securing the spring to the frame. Remove the spring.
8. Installation of heavy duty spring is the reverse order of disassembly.
9. Install the heavy duty spring (item 1) with ‘U’ bolts (item 2), washers (removed from old spring), and nuts (item 3).
Tighten hardware to 18-22 ft. Ibs. torque.
TMLE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
DRN BY J.RICE REV BY J.RICE DRAWING
EZGOD m ORIGDATE  05/25/95 REV DATE 07/14/95 NO. 75283 PG.20F 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




10.
11.
12.

13.

NOTE

When installing rear spring shackles, be sure that the cupped side of the shackle plate faces the spring.
Replace the hardware to secure the front end of the spring to the frame. Tighten to 21 - 25 ft. Ibs. torque.
Replace the hardware and shackles to secure the rear end of the spring to frame. Tighten to 18 - 22 ft. Ibs. torque.

Replace the shock absorber nut. It must be tightened until the shock absorber bushing expands to the diameter of
the shock absorber washer.

Repeat procedure at driver's side of vehicle.

B. INSTALLING SEAT BACK SUPPORT (Refer to Fig. 3)

1.

Remove the existing seat back from the seat back support and retain hardware. Remove the seat back support
and bag rack assembly from the frame of the vehicle.

2.  Place spacer (item 25) on frame and install the new seat back supports (item 4) to the frame using washers (item
5) and bolts (item 6). Finger tighten hardware to allow for adjustment.
EXISTING SEAT BACK
Jag— EXISTING 4~
< /%< HARDWARE
Fig. 3
3.  Using existing hardware, secure the existing seat back to the new seat back support. Tighten to 5 - 7 ft. Ibs.
torque.
4. Install rubber bumpers (item 10) on vertical part of seat support bracket using one lock nut (item 11) (per bumper)
as shown in Fig. 3. Tighten to dimension specified.
5.  Tighten bolts (item 6) to 21 - 25 ft. Ibs. torque.
TMLE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
DRN BY J.RICE REV BY J.RICE DRAWING
E'Z‘ED ORIG DATE 05/25/95 REV DATE 07/14/95 NO. 75283 PG.30F 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




C. INSTALLING NEW REAR BUMPER

Remove screw and washer fastening each end of existing bumper to rear fender. (On later models remove rivet.)
Remove hole plugs (4 places) in existing rear bumper and remove bolts securing bumper to vehicle.

Remove bumper and replace with new bumper (item 24) contained in kit, using bolts removed above to re-attach
bumper to vehicle. Note the new bumper is secured with bolts inserted through the inner 2 mounting holes only.
(See Fig. 4) Tighten to 21 - 25 ft. Ibs. torque.

Fasten each end of bumper to rear fender using rivet (item 49). (Hole in fender may need to be enlarged to 13/
64".)

Install hole plugs, removed earlier, in all 4 holes.

D. INSTALLING VERTICAL FRAME SUPPORT.

_—

RE-INSTALL BOLT
AND HOLE PLUG
3 IN EACH INNER HOLE

DO NOT RE-INSTALL
BOLT IN OUTER HOLES
DO RE-INSTALL HOLE PLUGS

Fig. 4

Place vertical frame support (items 12 and 13) between the seat back support and bagwell as shown. Insert bolt
(item 14) and washer (item 5) from inside bagwell and place washer (item 5) and nut (item 3) underneath frame
(See Fig. 4). Finger tighten the hardware since the bottom washer and nut will be removed later for further instal-
lation.

2. Secure the top of the vertical frame support to the seat back support using bolt (item 15), washers (item 5) and
nut (item 3) (See Fig. 4). Do not tighten hardware.
TMLE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
DRN BY J.RICE REV BY J.RICE DRAWING
EZG0 m ORIGDATE  05/25/95 REV DATE 07/14/95 NO. 75283 PG. 4 OF 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




4.

NOTE

At this point, before tightening any hardware, it is critical the exact spacing is achieved to accommodate
the fitting of the seat assembly into the channels of the seat back stpport.

As a ‘test fit', place the support frame (item 26) into the channels of the seat back support (See Fig. 6) and tighten
the hardware securing the seat back support to the vehicle frame and vertical frame support to 21-25 ft. Ibs.
torque.

Remove the support frame.

E. INSTALLING FOOT REST

1.

Before attaching foot rest (item 19), mark hole centers as dimensioned and attach support tube (item 29) to foot
rest with self drilling and tapping screws (item 41). Insert hole plugs (item 43) and end plugs (item 42) in support
tube. (See Fig. 5)

2. Install the end plugs (item 18) into the tubing ends of the foot rest (item 19).
3.  Remove the nut (item 3) and washer (item 5) (previously installed) from the underside of the frame. (See Fig. 5)
VIEWED FROM
FRONT OF
VEHICLE ] >=
* T
42
Fig.5
TTLE " CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
DRN BY J.RICE REV BY J.RICE DRAWING
EZG0 m ORIGDATE  05/25/95 REV DATE 07/14/95 NO. 75283 PG.5OF 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE

Installation Tip: To perform step 4, it may require the assistance of another person or it may be necessary
to use a jack to raise and hold the foot rest while installing hardware.

Place the foot rest (item 19) up against the bottom of bumper aligning the bolts that were previously installed in
the bagwell with the holes in the horizontal part of the foot rest bracket. Be sure the vertical part of the foot rest
bracket is inserted between the bumper and the vertical frame supports. See Detail in Fig. 5

Reinstall the washer and nut under the bagwell. Finger tighten to allow adjustment.
Align holes in foot rest bracket with holes in vertical frame support.

Insert carriage bolt (item 20) through the hole in bracket and vertical support and secure with washer (item 5) and
nut (item 3). (See Fig. 5)
Tighten the nut (item 3) on the underside of the frame to 21 - 25 ft. Ibs. torque. (See Fig. 5)

F. INSTALLING SUPPORT FRAME (Refer to Fig. 3)

1.  Insert the nylon bushings (item 21) into the pivot brackets in the support frame (item 26) (4 places).
2.  Place the support frame into the channels of the seat back support aligning pivot brackets with existing holes.
3. Insert the bolt (item 31) through the pivot from the center of vehicle (2 places) and secure with washer (item 36)
and nut (item 34).
4.  Secure front of support frame to seat back support using bolt (item 38), washer (item 36) and nut (item 11).
5. Insert end plug (item 44) in each end of both tubes of support frame.
TITLE CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
DRN BY J.RICE REV BY J.RICE DRAWING
EZGD m ORIG DATE 05/25/95 REV DATE 07/14/95 NO. 75283 PG. 6 OF 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




G. INSTALLING FIXED BED (Refer to Fig. 3)

1.  Attach fixed bed (item 30) to support frame (item 26) using bolt (item 45) and washer (item 36). (Two places on

each end of fixed bed. Do not tighten hardware at this time as some adjustment may be necessary.

H. INSTALLING HANDRAIL (Refer to Fig. 3)

Insert end plug (item 42) in each end of handrail (item 27).

2.  Attach handrail at forward end of support frame (item 26) using bolt (item 48), lock washer (item 37) and acorn
nut (item 35). Do not tighten hardware at this time.

3. Repeat procedure on other side of support frame.

W rp o=

as shown.

INSTALLING LOAD BED AND SEAT BOTTOM (Refer to Fig. 3)
Position load bed (item 28) in support frame as shown.
Position seat bottom (item 47) in support frame as shown.
Insert teflon washer (item 32) between support frame and load bed and again between load bed and seat bottom

4.  Secure all components by inserting bolt (item 23) through handrail, support frame, washer, bed assembly, washer
and seat bottom and secure with lock nut (item 34). (See Detail in Fig. 3) Tighten fixed bed hardware to 5 - 7 ft.
Ibs. torque and handrail hardware to 12 - 14 fi. Ibs. torque.

-

INSTALLING VALANCE PANEL
Place the valance panel (item 16) as shown in Fig. 7 with the sides inside the bagwell.
2. Secure the valance panel to the vertical support brackets using two rivets (item 17) in each bracket.

Fig.7
TTLE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
EZGOMINT  |owore oo o o |nol NG 75283 PG.7 OF 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




K. INSTALLING SEAT BACK (Refer to Fig. 3)
Attach seat back (item 46) to seat back support (item 22) using bolt (item 7), lock washer (item 8) and washer

1.

(item 9). Tighten to 5 - 7 ft. Ibs. torque.

2.  Secure seat back to handrail using bolt (item 39) and acorn nut (item 40). Tighten to 5 - 7 ft. Ibs torque.
3. Insert end plug (item 33) in each end of seat back support tube.
Fig. 8
TIMLE CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
DRN BY J.RICE REV BY J.RICE DRAWING
E'Z‘Gu m ORIG DATE 05/25/95 REV DATE 07/14/95 NO. 75283 PG.80F 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: HARDWARE SHOWN ACTUAL SIZE

ltem 3
3/8-16 Lock Nut
Qty. 14

ltem 7
1/4-20 x 1" Bolt
Qty. 4

e

7

ltem 11
5/16-18 Lock Nut
Qty. 6

Of

ltem 5
3/8" Washer
Qty. 14
Item 8 ltem 9
1/4" Lock Washer 1/4" Washer
Qty. 4 Qty. 4
ltem 14
3/8-16 x 1 1/2" Bolt
Qty. 2

ltem 6
3/8-16 x 1 1/4" Bolt
Qty. 4

tem10 |
Adjustable Rubber Bumper

Qty. 4

(I

3/8-16 x 1" Bolt
Qty. 2

ltem 17 ltem 20
Plastic Rivet 3/8-16 x 1 1/4" Carriage Bolt
Qty. 6 ltem 18, 44 Qty. 14
End Plug, 1" :
Qty. 2,4
ltem 21 Item 23
Bushing, Nylon 5/16-18 x 1 1/2" Bolt
Qty. 4 Qty. 2
TMLE CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
DRN BY J.RICE REV BY J.RICE DRAWING
EZGOLEWTE ORIG DATE  05/25/95 REV DATE 07/14/95 NO. 75283 PG. 9 OF 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: HARDWARE SHOWN ACTUAL SIZE

ltem 31 ltem 32
5/16-18 x 2 1/2" Bolt 5/8" Washer, Teflon ltem 33, 42
Qty. 2 Qty. 4 End Plug, 3/4"
Qty. 2,6
©
\ /
ltem 34 ltem 35 ltem 36 item 37
5/16-18 Lock Nut 5/16-18 Acorn Nut 5/16" Washer 5/16" Lock Washer
Qty. 4 Qty. 2 Qty. 4 Qty. 2
O (mm & (mmmmmn () )
ltern 38 ltem 39 ltem 40
1/4-20 x 1 3/4" Bolt 1/4-20 Acorn Nut
5/16-18 x 1" Bolt
Qt;f » 0 Qty. 2 Qty. 2
@ (= | T T
:
ltem 41 ltem 43 ltem 45 ltem 48
#12-24 x 3/4" Screw  Hole Plug, 1/2* 1/4-20 x 3/4" Bolt 5/16-18 x 1 1/4" Bolt
Qty. 2 Qty. 2 Qty. 4 Qty. 2
A
{ '
v NOTE:
ltem 49 ltems 18 and 44 are the same in appearance. However,
Rngz,y3g 6" item 18 is for 14 gauge tubing and 44 is for 11 gauge tubing.

ltems 33 and 42 are the same in appearance. However,
item 33 is for 11 gauge tubing and 42 is for 14 gauge tubing.

Check fit each end plug for tightest fit for correct application.

TTLE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
(=4 =] = | TEXTRON JRE DO revore omem |RoNG 75283 PG. 10 OF 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




KIT CONTENTS

ITEM QTY  PARTNO. DESCRIPTION
T teeeesseneseesnenes S 74135-GOT ccovrrcerre SPRING, HEAVY DUTY
7S 7 S 74124-GOT v ‘U’ BOLT, 3/8-16 x 2 1/2" LG.
T (L 11098-G5...ccvrcevnrerenes NUT, LOCK, 3/8-16
B 2 e 74111-GOT oo SUPPORT, SEAT BACK
B eevvereresnneses (L 00560-G .eceerercnerrren WASHER, 3/8"
T % S 01006-GO2....correerreen BOLT, 3/8-16 X 1 1/2" LG.
7 eervesresssessnneees 7 S 00414-GB..covcvrrcnerrren BOLT, 1/4-20 X 1* LG.
B revseerresenesesnn % S 00565-G7 .ccerercnrerren WASHER, LOCK, 1/4"
T S 00559-G7 ..ccvevrrrverren WASHER, 1/4"
L % S (RECTs) D BUMPER, ADJUSTABLE RUBBER
1L DO T 11027-G1 coeercrererenes NUT, LOCK, 5/16-18
LE- I 1 teeceseeee 74126-G02.c..corrcneere SUPPORT, VERTICAL FRAME, DRIVER'S SIDE
L 1o 74126-GOT oo SUPPORT, VERTICAL FRAME, PASSENGER SIDE
14 ceeecrennesesneeen S 00427-G4.occcercnrcerne BOLT, 3/8-16 X 1 1/2" LG.
LT S 00426-G8..coccrreerreseee BOLT, 3/8-16 X 1" LG.
LT LR 74149-GOT oo PANEL, VALANGE
LY S 7S 16816-G2..cvvreecrrcrcnees RIVET, PLASTIC
LE: O 7S 19853-G1 .cvvrcecnrcrenes END PLUG, 1*
LE T L 70361-GOT coverceerrcee FOOT REST (INCLUDES WARNING LABEL
(74132-Go1)
20 ceeerecenrecesnne S 00769-G2..ccvcrrerevrecree BOLT, CARRIAGE, 3/8-16 X 1 1/4" LG.
2 B 17838-G1 cocvereenercnees BUSHING, NYLON
2 SO L TA1B1-G" oo SEAT ASSEMBLY
2 O 7S 00762-G4..rcccerceenrerne BOLT, 5/16-18 X 1 1/2"
2 S 1o 71456-GO01 ccevrccrrceee BUMPER, REAR, NOTCHED
LS 7S 70364-GOT cccercerrcene SPACER
26 e errersree LI 74193-GO1 .coeerccnrcene FRAME, SUPPORT
1 SO 7S 75196-GO0T .cerccerrcene HANDRAIL
L S L IO 75229-GO1 .cerererercesene BED
29 coorvereresenneree L 75268-GOT ..corccnrccne TUBE, SUPPORT

TTLE CONVERTABLE CARRIER INSTALLATION INSTRUCTIONS REV A
EZGOMEET  |oueme oo revorie  omess |nol VNG 75283 PG. 11 0F 12

E-Z-GO DIVISION OF TEXTRON, INC.,

P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




KIT CONTENTS
ITEM QrTYy ~ PARTNO.  DESCRIPTION -

30 ) I 75273-GO1 ...covvveinriaenn BED, FRONT

K U 2o, 00440-G4 .....ccovvruvinnnne BOLT, 5/16-18 X 2 1/2" LG.
B2 . 17255-G1 .oovvvinincrnenne, WASHER, TEFLON
33 2 75261-GO1 ... PLUG, END, 3/4"

K S . ST 00654-G3.......ccocueerneanene NUT, LOCK, 5/16-18
35, 2 00520-G3.....cooeverrvrnrnne NUT, ACORN, 5/16-18
36..ieiiieirenienn ST, 00559-G8.........oceveevnee WASHER, 5/16"

37 e, = S, 00664-G8 .....ccovvveerenenns WASHER, LOCK, 5/16"
3B 2 00438-G8.....ccoevvririnenne BOLT, 5/16-18 X 1" LG.

K1 2o 16705-G6 ....ocvvenvivnenninnns BOLT, 1/4-20 X 1 3/4" LG.
40..ccciiiririenine - 00520-G1 ..ccovereinvnrecnnnns NUT, ACORN, 1/4-20

TS 2 00106-G6.......ovcvvevrnnrnns SCREW, #12-24 X 3/4" LG.
42t 1 T 19859-G1 ..o END PLUG, 3/4"

T S - . 20271-G2...cvvevrerereinnens HOLE PLUG, 1/2"
44, S 75261-G02......oovvvevernenne END PLUG, 1"

45. i L 00661-G6 .....corvvnirverenene BOLT, 1/4-20 X 3/4" LG.
4B T 71751-G .o SEAT BACK

L Y (T ) I 75263-G...ooeerrceernee SEAT BOTTOM
48 2 00762-G02 ........cccouvuns BOLT, 5/16-18 X 1 1/4"
49t 2 71055-GO1 ..o RIVET, 3/16"

(G* is determined by the color of seat back or seat bottom)

TTLE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
(=< ] m ] TEXTRON [ PNl Mvose  omaes  |No. MO 75283 | PG.120F12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 74150-G01

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST ..cccccrenirennemssncnirssansasanens QTY. REQUIRED
JACK, flOOF ...t 1
Safety Stands ......cccvevvviinennin e 4
CROCKS .ooeeiircreeeerrecceer e e seeee e seeeee s e s en e e s s 4
WIENCh, 7/16" ... eeeere et e s 1
{40 (=Y Ve o TR 1 2 1
WIENCh, 9/16" ....eeeeriree i eeeeeeee e vereveneaeneasesanennes 1
Hammer, plastic faced.......cccccovvrineececreniiecerceeeenaen. 1

A. INSTALLING HEAVY DUTY SPRINGS

TOOL LIST
Ratchet, 3/8" drive
Extension, 3/8", 3"
Socket, 7/16"
Socket, 1/2"
Socket, 9/16"
Torque wrench, ft. Ibs. 3/8" drive
Screwdriver, Phillips
Rivet Gun for 3/16" pop rivet

A WARNING A

BE SURE THE VEHICLE IS ON A FIRM AND LEVEL SURFACE. NEVER GET UNDER A
VEHICLE WHILE IT IS SUPPORTED BY A JACK. USE SAFETY STANDS AND TEST THE
STABLITY OF THE VEHICLES ON THE STANDS. ALWAYS PLACE CHOCKS IN FRONT
AND BEHIND THE WHEELS THAT ARE NOT TO BE RAISED. USE CAUTION SINCE THE
VEHICLE IS EXTREMELY UNSTABLE DURING THE LIFTING PROCESS.

1. Place chocks in front and behind each front wheel. Center the jack under the rear bumper. (See Fig. 1)

I
:

AN

/O

=

Fig. 1
2.  Raise the vehicle and place a safety stand under the outer ends of the rear bumper. (See Fig. 1)
TTLE 4 CADDY INSTALLATION INSTRUCTIONS REV A
DRN BY J.RICE REV BY J.RICE DRAWING
EZG0 m ORIG DATE  05/22/95 REV DATE 07/14/95 NO. 74155 PG.10F8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




Lower the jack and test the stability of the vehicle on the two safety stands.
At the passenger side, remove the bottom shock absorber nut. (See Fig. 2)

CAUTION

NEVER LIFT OR SUPPORT THE VEHICLE ON THE REAR AXLE DIFFERENTIAL CASTING.
BE CAREFUL NOT TO POSTITION THE JACK IN AN AREA THAT COULD DAMAGE THE
BRAKE CABLES OR HANGERS.

Place the jack near the center section of the rear axle and raise just enough to place a second set of safety
stands at each end of the axle tubes as close to the wheel as possible. (See Fig. 1)

Remove the ‘U’ bolts and securing hardware. The nuts and ‘U’ bolts may be discarded but the washers should be
retained for later use. (See Fig. 2)

ELECTRIC VEHICLE
DRIVER'S SIDE

SHOCK
ABSORBER —

PART OF
FRAME

PART OF

SHOCK

ABSORBER
N PART OF

1
EXISTING—o,/
WASHER

SHOCK D
ABSORBER —8
NUT

$ SHOCKABSORBER
/
@ M & NUT

/

IFRONT

GASOLINE VEHICLE
PASSENGER SIDE

Fig. 2
Remove the shackles and hardware securing the spring to the frame. Remove the spring.
Installation of heavy duty spring is the reverse order of disassembly.

Install the heavy duty spring (item 1) with ‘U’ bolts (item 2), washers (removed from old spring), and nuts (item 3).
Tighten hardware to 18-22 ft. Ibs. torque.

TITLE

4 CADDY INSTALLATION INSTRUCTIONS REV A

EZEB m DRN BY J.RICE REV BY J.RICE DRAWING 74155 PG.20OF 8

ORIG DATE  05/22/95 REV DATE 07/14/95 NO.

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




10.
11.
12.

13.

NOTE

When installing rear spring shackles, be sure that the cupped side of the shackle plate faces the spring.
Replace the hardware to secure the front end of the spring to the frame. Tighten to 21 - 25 ft. Ibs. torque.
Replace the hardware and shackles to secure the rear end of the spring to frame. Tighten to 18 - 22 ft. Ibs. torque.

Replace the shock absorber nut. It must be tightened until the shock absorber bushing expands to the diameter of
the shock absorber washer.

Repeat procedure at driver’s side of vehicle.

B. INSTALLING SEAT BACK SUPPORT (Refer to Fig. 3)

1.

Remove the existing seat back from the seat back support and retain hardware. Remove the seat back support
and bag rack assembly from the frame of the vehicle.

2. Install the new seat back supports (item 4) to the frame using washers (item 5) and bolts (item 6). Finger tighten
hardware to allow for adjustment.
EXISTING SEAT BACK
W
Fig. 3
3. Using existing hardware, secure the existing seat back to the new seat back support. Tighten to 5 - 7 ft. Ibs.
torque.
4. Install rubber bumpers (item 10) on vertical part of seat support bracket using one lock nut (item 11) (per bumper)
as shown in Fig. 3. Tighten to dimension specified.
5.  Tighten bolts (item 6) to 21 - 25 ft. Ibs. torque.
TITLE 4 CADDY INSTALLATION INSTRUCTIONS REV A
DRN BY J.RICE REV BY J.RICE DRAWING
EZG0 m ORIG DATE  05/22/95 REV DATE 07/14/95 NO. 74155 PG.30F 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




C. REPLACING REAR BUMPER

1. Remove screw and washer fastening each end of bumper to rear fender. (In later models remove rivet.)
2. Remove hole plugs (4 places) in rear bumper (item 24) and remove bolts securing bumper to vehicle.

3. Remove bumper and replace with modified bumper contained in kit, using hardware removed above to re-attach
bumper to vehicle. Replace bolts using inner 2 mounting holes only. (See Fig. 4) Tighten to 21 - 25 ft. Ibs.
torque.

4.  Fasten each end of bumper to rear fender using 3/16" rivet (item 26). (Hole in fender may need to be enlarged to
13/64")

5.  Replace hole plugs, removed earlier, in all 4 holes.

D. INSTALLING VERTICAL FRAME SUPPORT.

SEAT BACK
SUPPORT
(INSTALLED

IN FIG. 3)

RE-INSTALL B(
AND HOLE PL!

o éﬁ.\3 IN EACH INNER |
DO NOT RE-INSTALL

BOLT IN OUTER HOLES
DO RE-INSTALL HOLE PLUGS

=g

Fig. 4

1.  Place vertical frame support (items 12 and 13) between the seat back support and bagwell as shown. Insert bolt
(item 14) and washer (item 5) from inside bagwell and place washer (item 5) and nut (item 3) underneath frame
(See Fig. 4). Finger tighten the hardware since the bottom washer and nut will be removed later for further instal-
lation.

2.  Secure the top of the vertical frame support to the seat back support using bolt (item 15), washers (item 5) and
nut (item 3) (See Fig. 4). Do not tighten hardware to allow for adjustment.

TTLE 4 CADDY INSTALLATION INSTRUCTIONS REV A
(=5 o] = | TEXTRON [ DAl revoxe  omes |No VNG 74185 PG. 4 OF 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE

Before tightening any hardware, it is critical the exact spacing is achieved to accommodate the fitting of
the seat assembly into the channels of the seat back support.

3. As a ‘test fit", place the seat assembly (item 22) into the channels of the seat back support (See Fig. 6) and
tighten the hardware securing the seat back support to the vehicle frame and vertical frame support to 21-25 ft.
Ibs. torque.

4. Remove the seat assembly.

E. INSTALLING FOOT REST
1.  Install the end plugs (item 18) into the tubing ends of the foot rest assembly (item 19).
2.  Remove the nut (item 3) and washer (item 5) (previously installed) from the underside of the frame. (See Fig. 5)

18/@\§£

' Fig.5

NOTE

Installation Tip: To perform step 3, it may require the assistance of another person or it may be necessary
to use a jack to raise and hold the foot rest assembly while installing hardware.

TMLE 4 CADDY INSTALLATION INSTRUCTIONS REV A

DRN BY J.RICE REV BY J.RICE DRAWING
EZGDLEIT ORIG DATE  05/22/95 REV DATE 07/14/95 NO. 74155 PG.50F 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




3.  Place the foot rest (item 19) up against the bottom of bumper aligning the bolts that were previously installed in
the bagwell with the holes in the horizontal part of the foot rest bracket. Be sure the vertical part of the foot rest
bracket is inserted between the bumper and the vertical frame supports. See Detail in Fig. 5

4. Reinstall the washer and nut under the bagwell. Finger tighten to allow adjustment.

5.  Align holes in foot rest bracket with holes in vertical frame support.

6. Insert carriage bolt (item 20) through the hole in bracket and vertical support and secure with washer (item 5) and
nut (item 3). (See Fig. 5)

7. Tighten the nut (item 3) on the underside of the frame to 21 - 25 ft. Ibs. torque. (See Fig. 5)

F. INSTALLING VALANCE PANEL

1. Place the valance panel (item 16) as shown in Fig. 6 with the sides inside the bagwell.
2. Secure the valance panel to the vertical support brackets using two rivets (item 17) in each bracket.

G. INSTALLING SEAT ASSEMBLY (Refer to Fig. 3)
1. Insert the nylon bushings (item 21) into the pivot brackets on the seat assembly (item 22, 4 places).

2.  Secure the seat assembly into the channels of the seat back support aligning pivot brackets with existing holes

3. Insert the hitch pin (item 23) through the pivot from the center of vehicle (2 places). (See Fig. 6)

Fig. 6

TTLE 4 CADDY INSTALLATION INSTRUCTIONS

REV A

EZGOLEWE

DRN BY
ORIG DATE

J.RICE
05/22/95

REV BY
REV DATE

J.RICE
07/14/95

DRAWING
NO.

74155

PG.6 OF 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: HARDWARE SHOWN ACTUAL SIZE

OF

ltem 3 ltem 5 ltem 6
3/8-16 Lock Nut 3/8 Washer 3/8-16 x 1 1/2" Bolt
Qty. 14 Qty. 14 Qty. 4
AL
(]
ltem 7 ltem 8 ltem 9 tem10 |
1/4-20 x 1" Bolt 1/4 Lock Washer 1/4 Washer Adjustable Rubber Bumper
Qty. 4 Qty. 4 Qty. 4 Qty. 4

ltem 11 ltem 14 ltem 15
5/16-18 Lock Nut 3/8-16 x 1 1/2" Bolt 3/8-16 x 1" Bolt
Qty. 6 Qty. 2 Qty. 2

L

H
ltem 20 I:tem 21

Plastic Rivet — ltem 18 . 3/8-16 x 1 1/4" Carriage Bolt Bushing, Nylon
Qty. 6 End Plug, 1 Qty. 14 Qty. 4
Qty. 2
< )
Item 23 Item 26
Pin, Hitch Rivet, 3/16"
Qty. 2 Qty. 2

TMLE 4 CADDY INSTALLATION INSTRUCTIONS REV A
(=] =1 = ] TEXTRON [ PO Mvosre  omam  |No. 74185 | PG.7OF8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




KIT CONTENTS
_ DESCRIPTION
3 [ 2 e 74135-GO01.........uuueeeeeee. SPRING, HEAVY DUTY
2 erereeereereeeana . 74124-GO01.......cuuuveeeene. ‘U’ BOLT, 3/8-16 x 2 1/2" LG.
£ S 14................ 11098-G5.......eveeveereenne. NUT, LOCK, 3/8-16
- N 2 e 74111-GO1......oveenvnnnene SUPPORT, SEAT BACK
D e, 14, 00560-G1........covuvveeneeeee WASHER, 3/8
S v SO 01006-GO02.............cc..... BOLT, 3/8-16 X 1 1/2" LG.
T e rerenaaa - SOPPRT 00414-G8.......cccovuveeeeen. BOLT, 1/4-20 X 1" LG.
< S 00565-G7....cccocevrnvunnnnn. WASHER, LOCK, 1/4"
LS U . 00559-G7..ccoveerremerenenen. WASHER, 1/4"
10, R 70113-GO1.....coovenveeeen BUMPER, ADJUSTABLE RUBBER
I R 11027-G1.oeeeeereiiecees NUT, LOCK, 5/16-18
L - | S 74126-G02.........ccuu..... SUPPORT, VERTICAL FRAME, DRIVER’S SIDE
13 e, ) [P 74126-GO01......ccccunueeeee. SUPPORT, VERTICAL FRAME, PASSENGER SIDE
) I S 2 i 00427-G4.......ccoceeueeeeen. BOLT, 3/8-16 X 1 1/2" LG.
15 e, 2 i 00426-G8.........ccovveveeenen BOLT, 3/8-16 X 1" LG.
16 e, ) [TTOU 74149-G01.................... PANEL, VALANCE
17 e - 16816-G2...cccevveevrennnnenn RIVET, PLASTIC
L - 2 2 e 19853-G1.covveevevvircnnenes END PLUG, 1"
19 e, j I 70361-GO01.....cccovvvnvaneen FOOT REST (INCLUDES WARNING LABEL
(74132-G01)
P2 0 2 ceeeeenan 00769-G2........ccomuereeenn BOLT, CARRIAGE, 3/8-16 X 1 1/4" LG.
P2 I SO 17838-G1...cceveeerecnnnneen BUSHING, NYLON
22 eeieeeiereeeneneeans ) [P 74131-G* .o SEAT ASSEMBLY
b2 S 2 e 74134-GO1..................... PIN, HITCH .
24 ...eeiieeieennn. ) [ 71456-GO1..................c... BUMPER, REAR, NOTCHED
25 s 2 e 70364-GO1......cccoueuneeee SPACER
26 .iiieeereeerereens 2 s 71055-GO1......cveeeen RIVET, 3/16"
TTLE 4 CADDY INSTALLATION INSTRUCTIONS ‘ REV A
EZGOET  |mewe o e amt [RAWNG ues | eecors
E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 75133-G01 (CLEAR)

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

1. Insert the rubber grommets (item 3) into the top and bottom holes on both sides

of the windshield (item 1 or item 2).

2. Insert the spacers (item 4) into the rubber grommets.

3. From the rear of the windshield, insert the plug bumpers (item 5) into the center

holes of the windshield. See Detail A.

4. Place the windshield (item 1 or item 2) against the front strut with the small

tapered end at the top.

5. Insert the bolts (item 8) through the windshield and front strut and secure with

washers (item 7) and lock nuts (item 8).

6. Tighten enough to ensure that spacer (item 4) does not rattle.

o
/
e

DETAIL A

3 6 FACES OUT

Y

75133-G02 (TINTED)

FLANGE

THE SYMBOL
THE LETTER ENCLOSED WITHIN IT.

SEE FOLLOWING PAGE(S) FOR NOTES AND PARTS LISTS.
RETAIN THIS DOCUMENT TO FACILITATE THE ORDERING OF

REPLACEMENT PARTS.

REFERS TO A NOTE CORRESPONDING TO

ITEM | QTY PART NO. DESCRIPTION

1 1 75160-G01 WINDSHIELD, CLEAR

2 1 75160-G02 WINDSHIELD, TINTED

3 4 72147-GO1 GROMMET, RUBBER

4 4 23726-G7 SPACER

5 2 75124-G01 BUMPER, PLUG

6 4 16705-G6 SCREW, 1/4-20 X 1 3/4 LG.

7 4 00660-G7 WASHER, 1/4"

8 4 00891-G2 NUT, LOCK, 1/4-20
TITLE 4.CADDY CONVERSION WINDSHIELD INSTALLATION REV A

DRN BY L WEBB REV BY DRAWING

E—ZEDEEEIHII ORIG DATE  07/14/94 REV DATE A NO. 75161 PG.10F1

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30913-2699, 1-800-241-5855




12
(DRIVER'S
SIDE SHOWN)

DETAIL A DETAIL B

15
(OUTSIDE TUBING
ON SUN TOP)

FRONT OF
VEHICLE « REAR OF
] VEHICLE (PASSENGER
' SIDE SHOWN)
DETAIL C DETAIL D
(FRONT) - (REAR)
THE SYMBOL <] REFERS TO A NOTE CORRESPONDING TO| TITLE  4-CADDY CONVERSION SUN TOP INSTALLATION REV C
THE LETTER ENCLOSED WITHIN IT. T
SEE FOLLOWING PAGE(S) FOR NOTES AND PARTS LISTS. DRN BY LWEBB | REVBY J.Brand
RETAIN THIS DOCUMEN(T)TO FACILITATE THE ORDERING OF EZGOLENIT | onconre  orisse |revowre  ozorss A No. " 75158 PG.10F3
REPLACEMENT PARTS.
E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30913-2699, 1-800-241-5855




NOTE: ALL HARDWARE SHOWN ACTUAL SIZE

DL

ITEM 16
3/8-16 X 5" BOLT
QTyY. 2
ITEM1O
3/8-16 X 2 1/2" BOLT ITEM 17
QTy. 2 SPACER
QTyY. 2
: E ITEM 20
3/8-16 X 2" BOLT
QTy. 2
ITEM 4 ITEM 5 ITEM 6 ITEM 11
‘ | l ‘ ‘ ‘ ‘ I ’ ‘ ’ 3/8 WASHER  3/8 NYLON WASHER 3/8-16 LOCK NUT  5/16" BLACK LOCK WASHER
QTy. 18 QTY. 4 QTy. 4 QTy. 4
ITEM 3
3/8-16 X 1 3/4" BOLT
o @ : : : ‘ i
‘ [ ITEM 10 ITEM 12 ITEM 13 ITEM 18 ITEM 21
5/16-18 X 2 1/8" BOLT SPACER 3/8" BLACK WASHER WASHER SPACER
QTy. 4 QTy. 2 QTy. 4 QTY. 2 QTyY. 2
THE SYMBOL <] REFERS TO A NOTE CORRESPONDING TO| TITLE  4-CADDY CONVERSION SUN TOP INSTALLATION REV C
THE LETTER ENCLOSED WITHIN IT. T
SEE FOLLOWING PAGE(S) FOR NOTES AND PARTS LISTS. — DRN BY LWEBB  |REVBY J.BRAND
RETAIN THIS DOCUMENT TO FACILITATE THE ORDERING oF | E= BEIENITN] | oneone  omass  [revoare  ozomse AINo. 75158 | PG-20F3

REPLACEMENT PARTS.

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30913-2699, 1-800-241-5855




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO.  75123-GO1
READ ALL INSTRUCTIONS BEFORE PROCEEDING.

A. REAR STRUTS

1. At driver’s side, align the holes in the rear strut (item 1) with the holes in the seat
back support bracket, being sure that the open end of the strut faces the rear of
the vehicle as shown in Details A and D.

2. Insert the bolt (item 3) and washer (item 4) through the seat back support
bracket. Place nylon washer (item 5) between the seat back support bracket
and rear strut. Secure with washer (item 4) and lock nut (item 6} at outer side of
rear strut as shown in Detail A. DO NOT TIGHTEN HARDWARE.

3. Repeat procedure with rear strut (item 2) at passenger side of vehicle.

4. Insert end caps (item 7) into the top of the rear struts as shown in Detail D.

ITEM | QTY PART NO. DESCRIPTION
B. FRONT STRUTS 1 1 75074-G01 STRUT, REAR, DRIVER'S SIDE
1. Z?emn?l\v/reezzg discard the four allen head bolts from the front cowl using a 7/32" 2 1 75074-G02 STRUT, REAR, PASSENGER SIDE
2. At the upper hole (both sides of vehicle), install the front strut (item 9) with bolt 3 4 00665-G5 BOLT, 3/8-16 X 1 8/4" LG.
(item10) and black lock washer (item 11) on the outside of strut, and a spacer 4 18 00679-G1 WASHER, 3/8
(item 12) between the front cowl and strut. DO NOT TIGHTEN HARDWARE. 5 4 00771-G5 WASHER, NYLON, 3/8
See Detail B. 6 10 | 00891-G5 NUT, LOCK, 3/8-16
3. At the lower hole, secure the strut with bolt (item 10) and black lock washer 7 2 19853-G1 CAP, END
(item 11) on the outside of strut, and two black washers (item 13) between the 8
front cowl and strut. DO NOT TIGHTEN HARDWARE. See Detail B.
C. SUNTOP 9 1 75125-G01 STRUT, FRONT
) 10 4 71056-G03 BOLT, 5/16-18 X 2 1/8" LG.
1. Place sun top (item 1) onto struts. 11 4 | 00905-G8 | WASHER, LOCK, BLACK, 5/16
® Washers (tem ), spacers (tem 17) washers (tem 18) and lock nus (lom &, | 12| 2 | 7504001 | SPACER 1/2" THICK
w item 4), spacers (item 17), nuts (item 6).
See Detail C for hardware sequence. DO NOT TIGHTEN HARDWARE. 13 4 | 00879-G1 | WASHER, BLACK, 3/8
3. AT REAR END OF VEHICLE: At the hole closest to rear of vehicle, insert bolt 14
(item 20) and washer (item 4) and secure with washer (item 4) and lock nut 15 1 27604-GO01 TOP, SUN
(item 6). See Detail D. ‘ 16 2 00674-G8 BOLT, 3/8-16 X 5" LG.
4. Insert bolt (item 19) and washer (item 4) through the other hole. Place spacer 17 2 18716-G1 SPACER
8::2 §)1 )Slze:vlg::“sgn top and strut. Secure with washer (item 4 and lock nut 18 2 00653-G1 WASHER, 3/8
5. Ti hten.all hardware t.o 13 - 15 ft. Ibs. torque 19 2 00665-G3 BOLT, 3/8-16 X 2 1/2" LG.
19 - 1os- forque. 20 2 00665-G6 BOLT, 3/8-16 X 2" LG.
21 2 24647-G1 SPACER, 1/4" THICK
THE SYMBOL <7] REFERS TO A NOTE CORRESPONDING TO| TITLE ~ 4.CADDY CONVERSION SUN TOP INSTALLATION REV C
THE LETTER ENCLOSED WITHIN IT. —— — SEANG
SEE FOLLOWING PAGE(S) FOR NOTES AND PARTS LISTS.  —p DRN BY L WEBB -Bran
RETAIN THIS DOCUMEN(T)TO FACILITATE THE ORDERING OF | == GOILEILEL | onoare  omase | revoare  ozomss Alno. 75158 | PO-30F8

REPLACEMENT PARTS.

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30913-2699, 1-800-241-5855




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 75278-G*

G* IS DETERMINED BY COLOR OF SEAT

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST QTY. REQUIRED
N F-To: @ [0 7o (U 1
Ratchet, 3/8" drive.....ccooveeemeeecccecce e 1
Extension, 3/8" drive .....ccccovvvereeevivieerernicecrimeererenens 1
S0CKEt, 7/168" .ot ereesneesseenenane 1
SOCKEL, 1/2" ...t e 1
EST0 7o) (= e T < ST 1
Hammer, ball peen......c..iirceccirirreccrerreercnerresennas 1
Center punch ..o, 1

A. INSTALLING SUPPORT TUBE

TOOL LIST QTY. REQUIRED
Hammer, plastic faced........cccccovvervrcrecvveerrerceeneen 1
Torque wrench, ft. Ibs., 3/8" drive ......ccccvveveeerneeeenn... 1
WIENCN, 7/168" .ttt aeeeee e eeeeesesnnann 1
WIENCH, 1/2" ...ttt 1
Wrench, 9/16" ... et 1
Screwdriver, PRillips .......cooccoiviveeieiiieee e 1
TAPE MEASUTE....c..ceieeeecrrerieesireere e reeeeeraneesesesnessne 1

VIEWED FROM
FRONT OF
VEHICLE _

Fig. 1

1.  Mark hole centers as dimensioned and attach support tube (item 11) to foot rest assembly with self drilling and

tapping screws (item 23).

TITLE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS (MEDALIST/TXT) REV -
DRN BY JRICE REV BY DRAWING
EZGOLEUT ORIGDATE  05/04/95 REV DATE NO. 75284 PG.10F7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




B. REMOVING SEAT
1. Remove hitch pin at seat pivot, 2 places, and remove seat from vehicle.

Fig. 2

C. INSTALLING SUPPORT FRAME (Refer to Fig. 3)
1. Insert the nylon bushings (item 5) into the pivot brackets in the support frame (item 8) (4 places).

2.  Place the support frame into the channels of the seat back support aligning pivot brackets with existing holes.

3. Insert the bolt (item 13) through the pivot from the center of vehicle (2 places) and secure with washer (item 18)

and nut (item 34).

4.  Secure front of support frame to seat back support using bolt (item 20), washer (item 18) and nut (item 4).

5.  Insert end plug (item 26) in each end of both support frame cross tubes.

Fig. 3
TITLE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS (MEDALIST/TXT) REV -
DRN BY J.RICE REV BY DRAWING
EZGOLEWTT] ORIGDATE  05/04/95 REV DATE NO. 75284 PG.20F7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




D. INSTALLING FIXED BED (Refer to Fig. 3)

Attach fixed bed (item 12) to support frame (item 8) using bolt (item 27) and washer (item 18). (Two places on
each end of front bed. Tighten to 5 - 7 ft. Ibs. torque.

-

m

. INSTALLING HANDRAIL (Refer to Fig. 3)
Insert end plug (item 24) in each end of handrail (item 9).

-

2. Attach handrail at forward end of support frame (item 8) using bolt (item 30), lock washer (item 19) and acorn nut
(item 17). Do not tighten hardware at this time.

3. Repeat procedure on other side of support frame.

F. INSTALLING LOAD BED AND SEAT BOTTOM (Refer to Fig. 3)
1 Position load bed (item 10) in support frame as shown.

2.  Position seat bottom (item 29) in support frame as shown.
3

Insert teflon washer (item 14) between support frame and load bed and again between load bed and seat bottom
as shown.

4.  Secure all components by inserting bolt (item 7) through handrail, support frame, washer, bed assembly, washer
and seat bottom and secure with lock nut (item 16). Tighten all handrail hardware to 12 - 14 ft. Ibs. torque.

Fig. 4
TILE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS (MEDALIST/TXT) REV -
DRN BY JRICE REV BY DRAWING
EZGOLENT] ORIGDATE  05/04/95 REV DATE NO. 75284 PG.30F7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




G. Adjust Seat Back Bumper

1.  Loosen nut on each seat back bumper and readjust to dimemsion shown.

EXISTING SEAT BACK

Fig.5

H. INSTALLING SEAT BACK (Refer to Fig. 3)

1.  Attach seat back (item 28) to seat back support (item 6) using bolt (item1), lock washer (item 2) and washer (item
3). Tighten to 5 - 7 ft. Ibs. torque.

2.  Secure seat back to handrail using bolt (item 21) and acorn nut (item 22). Tighten to 5 - 7 ft. Ibs torque.

3. Insert end plug (item 15) in each end of seat back support tube.

TITLE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS (MEDALIST/TXT) REV -
DRN BY J.RICE REV BY DRAWING
EZGOLEWTE] ORIG DATE  05/04/95 REV DATE NO. 75284 PG.40OF7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: HARDWARE SHOWN ACTUAL SIZE

~ OF
H ) H

I
ltem 1 ltem 2 ltem 3

ltem 4
1/4-20 x 1" Bolt 1/4" Lock Washer 1/4" Washer
5/16-18 Lock Nut
Qty. 4 Qty. 4 Qty. 4 Qty. 6
Item 5 Item 7
Bushing, Nylon 5/16-18 x 1 1/2" Bolt
Qty. 4 Qty. 2
ltem 13 Item 14
5/16-18 x 2 1/2" Bolt 5/8" Washer, Teflon ltem 15, 24
Qty. 2 Qty. 4 End Plug, 3/4"
Qty. 2,6
ltem 16 Item 17 ltem 18 ltem 19
5/16-18 Lock Nut 5/16-18 Acorn Nut 5/16" Washer 5/16" Lock Washer
Qty. 4 Qty. 2 Qty. 2 Qty. 2
NOTE:
ltems 15 and 24 are the same in appearance. However,
item 15 is for 11 gauge tubing and 24 is for 14 gauge tubing.
Check fit each end plug for tightest fit for correct application.
TITLE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS (MEDALIST/TXT) REV -
DRN BY J.RICE REV BY DRAWING
EZG0O m ORIG DATE  05/04/95 REV DATE NO. 75284 PG.50F7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: HARDWARE SHOWN ACTUAL SIZE

AL @ €

i

|

1 O D

ltem 21 ltem 22
o 6_'26&21? Bot 1/4-20 x 1 3/4" Bolt 1/4-20 Acom Nut
Qty. 2 Qty. 2 Qty. 2
<> | jmm
ltem 23 ltem 25
#12-24 x 3/4" Screw Hole Plug, 1/2"
Qty. 2 Qty. 2 Item 26
End Plug, 1"
Qty. 2
@ T @ <H||1|HH
|
Iltem 27 Item 30
1/4-20 x 3/4" Bolt 5/16-18 X 1 1/4" Bolt
Qty. 4 ) Qty. 2
TILE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS (MEDALIST/TXT) REV -
(== =1 = | TEXTRON [ iy AEv DATE No NG 75284 PG.6 OF 7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




KIT CONTENTS
IMEM  QTY PARTNO.  DESCRIPTION
L [ Y SO 00414-G8.......ooorvereee. BOLT, 1/4-20 X 1" LG.
- S S 00664-G7......ooorererene. WASHER, LOCK, 1/4"
T Y S 00559-G7.....oeererermeene. WASHER, 1/4"
Y S 7 S 11027-G1 oo NUT, LOCK, 5/16-18
5 eeeeveeeeeemeseseenes 7 N 17838-G1 oo BUSHING, NYLON
B rrrerrerernsennenns L [T 75258-GO01 .occovveneeenn. SUPPORT, SEAT BACK
y S 2 e, 00762-G4 ..o, BOLT, 5/16-18 X 1 1/2"
B e L [T 74193-GO1....ooeeneene. FRAME, SUPPORT
< J 2 e 75196-GO1..ocvvnvernen. HANDRAIL
L [0 TN 2 [T 75229-GO01 .o BED
L R 2 I 75268-GO1.....oo e, TUBE, SUPPORT
L - J ;I 75273-GO01 .o BED, FRONT
L T 2 et 00440-G4......orvrenrrennee. BOLT, 5/16-18 X 2 1/2" LG.
L L Y S 17255-G1 oo WASHER, TEFLON
2 LT 2 e, 75261-GO01 oo, PLUG, END, 3/4"
2 [- IO Y S 00654-G3......coererennnnn. NUT, LOCK, 5/16-18
L AT 2 s 00520-G3......coererrnnnnn. NUT, ACORN, 5/16-18
18 e 2 e 00559-G8........ourerreennen. WASHER, 5/16"
19 e, - I 00664-G8........ovvereneenn. WASHER, LOCK, 5/16"
10 J 2 eereeeereens 00438-G8......orvrveernene. BOLT, 5/16-18 X 1" LG.
23 [ 7 S 16705-G6.....ooceecreeeenee BOLT, 1/4-20 X 1 3/4" LG.
22 e 2 e 00520-G1..coveennrerennne. NUT, ACORN, 1/4-20
P21 SR - 00106-G6.....covuvrerennnne. SCREW, #12-24 X 3/4" LG.
-3 S - 19859-G1..ovvererrrrnrenns END PLUG, 3/4"
25 e 2 s 20271-G2...oovvrerrrene. HOLE PLUG, 1/2*
26 eeeereereereereenenn. Qo 75261-G02........oonenne.. END PLUG, 1"
Py AR 7 S 00661-G6......oovevrerenene. BOLT, 1/4-20 X 3/4" LG.
P SO L [ 71751-G* .. SEAT BACK
1 J ) [ 75263-G* ..o SEAT BOTTOM
10 J 2 et 00762-G02........oorermeene. BOLT, 5/16"-18 X 1 1/4"
NOTE: G*is determined by the color of seat back and seat bottom
TITLE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS (MEDALIST/TXT) REV -
Sl TrexTroN [ PAAR revonre No. | 7284 | PG.TOFT
E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 75310-G01

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST

Socket, 1 1/8", 1/2" Drive

Torque Wrench, ft. Ibs., 1/2" Drive
Allen Wrench, 3/16".......cccccirrereirieerereereeereeeeereenenennes

A L

male stop until tight.

QTY. REQUIRED
Ratchet, 1/2" drive.......coveeeevrrrieieccrreeeccrreee e,
Socket, 7/16", 1/2" DIVE .....ccovrveerecrrecrnreeresneeeesenenns
Socket, 9/16", 1/2" DIVE ...ovvrvrerreererereerereensvveneerecens
Socket, 3/4", 1/2" DIVE c.eeueeeeeceeeeerirerrerereereeeeeseeenens
Socket, 7/8", 1/2" DIVE ..ceueueeeeeeeiririrerrerereereereeeeeenens

. INSTALLING TOW BAR ON TOWING VEHICLE

Tow bar has been partially assembled for your convenience.

Remove nut (item 9) and washer (item 8) from bolt (item 5).

TOOL LIST QTY. REQUIRED
WIenCh, 7/16" ... .ot 1
Wrench, 9/16" ...t e 1
Wrench, 3/4" ...ttt eee e 1
WIencCh, 7/8".......cocceeerrineccieeeeeeeeceees e seeeseae e 1
WIench, 1 1/8" ...ttt eae e 1
Screwdriver, Phillips -......cccccvveeireimnccrnricenrineerenen. 1
| 11=T €= U 1

Place tow bar into bagwell as shown and insert bolt through hole in center of bagwell near rear bumper.
Place washer (item 8) on bolt and secure tow bar to vehicle with nut (item 9). Tighten to 40 - 45 ft. Ibs. torque.
Insert bolt (item 20) through male stop (item 19) and attach to tow bar weld nut as shown. Tighten by turning

Fig. 1
TTLE PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C
EZCOETE |l o e e [PBWNe s [eators

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




INSTALLING TOWED VEHICLE HITCH

Remove cotter pins (item 27) from both ends of pivot bolt (item 23).

Remove nut (item 30) and lock washer (item 29) from upper end of pivot boit.

B.

1

2. Loosen slotted nut (item 26) on lower end of pivot bolt.
3

4

With bolt inserted through hitch (item 22), and thrust washer (item 24) on top of hitch, insert pivot bolt through
bracket on front axle from bottom and secure with washer (item 29) and nut (item 30). Tighten to 75 - 150 ft. Ibs.
torque. (Ensure thrust washer (item 24) between hitch and bracket is not pinched by bolt flange.) Insert cotter pin

(item 27) through hole in pivot bolt and bend over with pliers.

5.  While moving hitch back and forth, tighten slotted nut on bottom of pivot bolt until hitch moves freely and vertical
play in joint is minimized. (Ensure thrust washer (item 24) is not pinched by bolt flange.) Align a nut slot with a

hole in pivot bolt, insert cotter pin (item 27) and bend over with pliers.

6. Insert tie rod ball joint into passenger side spindle from the bottom and tighten slotted nut (Iltem 39) until ball joint
is seated in spindle (36 ft.Ibs. minimum). Insert cotter pin (item 40) through slotted nut and ball joint if possible.
Continue to tighten nut as necessary to insert cotter pin. Bend over cotter pin with pliers.

7.  With front wheels turned straight ahead, adjust tow bar tie rod length so that hitch is also pointing straight.

Retighten jam nuts.

Fig. 2

TTLE " PERMANENT TOW BAR INSTALLATION INSTRUCTIONS

REV C

EZGOLEWET

DRN BY
ORIG DATE

J.RICE
07/05/95

REV BY
REV DATE

J.RICE
11/01/95

DRAWING
NO.

75311

PG.20F 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




C. INSTALLING TOW BAR STOP

Insert bolt (item 43) through stop (female) (item 19) and loosely attach to stop mounting plate with nut (item 44).
Insert bolts (item 43) through mounting plate (item 41) and place in center of basket bottom, near bagrack.

Place stop mounting plate under center basket as shown and loosely secure with nuts (item 44).

Fig. 3

Raise tow bar to vertical position and adjust stop (female) (item 19) position in mounting plate (item 42) slot until
tow bar stop (male) is easily inserted into stop (female) and tow bar is held securely in vertical position. Slide
plates back to position tow bar as close to basket as possible.

Tighten all mounting hardware to 10 ft. Ibs. torque.

D. TOWING A VEHICLE

Position towing vehicle in front of vehicle to be towed.

2.  Lower tow bar to horizontal position and engage tow bar onto hitch, ensuring latch is seated and hitch is securely
captured by tow bar latch. Slide latch stop snugly under latch preventing latch from opening.
3.  Check tow bar connection by moving tow bar up and down, sideways, and pushing vehicles apart. Tow bar must
not separate from towed vehicle hitch.
4. Do not tow at speeds greater than 5 mph, and do not tow more that 3 vehicles at at time.
5.  NOTE: Inspect tow bar latch for material deterioration before and after each use and repair as necessary.
TMLE PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C
DRN BY J.RICE REV BY J.RICE DRAWING
EZGO m ORIG DATE  07/05/95 REV DATE 11/01/95 NO. 75311 PG.3OF 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




TMLE PERMANENT TOW BAR INSTALLATION INSTRUCTIONS

REV C

EZGOLEIE

DRN BY
ORIG DATE

J.RICE
07/05/95

REV BY
REV DATE

J.RICE
11/01/95

DRAWING
NO.

75311

PG.40OF 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: HARDWARE SHOWN ACTUAL SIZE

s H

ltem 5 —
1/2-20 X 3" Bolt Item 6 ltem 7
Qty. 1 1/2" Washer Spring Washer
Qty. 1 Qty. 1
ltem 8 - Iltem 9
1/2" Washer 1/2-20 Lock Nut
Qty. 1 Qty. 1 ltem 10
Latch Stop
Qty. 1
— M
ltem 11 ltem 12 ltem 13 ltem 15 ltem 16
Delrin Washer Pivot Pin Coil Spring Pin Compression Spring Cup Washer
Qty. 2 Qty. 1 Qty. 1 Qty. 1 Qty. 1
1) @ I
b
Iltem 17 ltem 20
3/8 x 1 5/8" Shoulder Bolt emm X 30mm Bolt
Qty. 1 Qty. 1
TTLE PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C
(= = = | TEXTRON I AR vt ottt |nolNE 75311 PG.5OF 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: HARDWARE SHOWN ACTUAL SIZE

QI

ltem 24 tem 25 ltem 26
Thrust Washer Washer 3/4-16 Castle Nut
Qty. 2 Qty. 1 Qty. 1
@
v
ltem 28 ltem 29 ltem 30
Bearing 3/4" Lock Washer 3/4-16 Nut
Qty. 1 Qty. 1 Qty. 1
© -
ltem 27
118 X1 114" CotterPi T
Qty. 2
© — Item 43 ltem 44
ltem 39 ltem 40 1/4-20- X 1" Bolt 1/4-20 Lock Nut
7/16-20 Castle Nut 3/32 X 1* Cotter Pin Qty. 3 Qty. 3
Qty. 2 aty. 2
TTLE  PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C
DRN BY J.RICE REV BY J.RICE DRAWING
E'Z‘Enm ORIG DATE 07/05/95 REV DATE 11/01/95 NO. 75311 PG.6OF 8

E-Z-GO D!VISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




KIT CONTENTS

_ ITEM QTY  PARTNO.  DESCRIPTION
L. HE
3 I, 75304-GO01.....cocevvunvannn ;’O\q\ls)BAR (TOWING VEHICLE) (INCLUDES ITEMS
2 e ) [P 75299-G01..........cceevee.eee TOW BAR
L N 1 A, 75302-GO01........uuueeunen.. UPPER PIVOT
S 1 IR 75291-GO01.......cuueeeeeee. LOWER PIVOT
L SN T 00410-G8......ccccvevverrenen. BOLT, 1/2-20 X 3" LG.
SN I 00675-G3....ccovvvvvrrernennn. WASHER, 1/2"
T eeeeeerereereenaens T 75339-GO1.......cvvenn SPRING WASHER
< 2N g [ 00571-G5....cocoveevrvrnennen WASHER, 1/2"
LS U g [P 11098-G8.....ccevevrereinnnen LOCK NUT, 1/2-20
O j RN 75362-G01........vveeeeenn. LATCH STOP
I 2 e 75340-GO01.................... DELRIN WASHER
12 2 eeeeerrerreneens 75360-GO1.....ccvvveeeeenn. PIVOT PIN
13 e 2 eeeeerrereeeens 13571-G7 et SPRING PIN
B U ) [P 75303-GO01.....ccvveveeeenn LATCH
15 e, ) [P 20852-G2......ccocvverrenennn COMPRESSION SPRING
16 ceeeereeereeerennnnen, 1 I 25661-GO2.....ccovevevurenene CUP WASHER
) I A I 13005-G4......cooceees SHOULDER BOLT, 3/8 X 1 5/8" LG.
- J T 75370-GO1.....coceevrvvnannn WARNING LABEL
19 s T 75338-GO01......cceeunneeee. STOP (MALE AND FEMALE)
P2 0 T ) I 12547-G4.......ceeeeinnnnn. SCREW, 6mm x 30 mm
P2 [ ) 75308-GO1.......ccueeeeenenn TOW BAR HITCH (TOWED VEHICLE) (INCLUDES
ITEMS 22 - 40)
22 eieeererieerrenens ) [ 75305-GO1....cocvvveerenene. HITCH
P2 T ) [ 75292-GO01.....cccvuveeeeenen PIVOT BOLT
2 2 e 75309-GO01.................... THRUST WASHER
25 e, T 75342-GO01.....ccovvvvreanen WASHER
26 ciiiiireerecereereeeens | PP 00518-G8.......coeervruvmnenne CASTELLATED NUT, 3/4-16
27 eeeereerirernneeens 2 eeereieeenens 10387-G1..ouuveeeeeerverrennnn COTTER PIN, 1/8 X 1 1/4" LG.
28 . ) [ 75307-G01.......cccueveveeee BEARING
29 e T e 00566-G6..........ccccc....... LOCK WASHER, 3/4"
30t 1 IR 00533-G8.......cccoeeemueeenn NUT, 3/4-16
TTLE  PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C
EZGOETT  |mee o e it [RBAWNG 7sar | pa.7oFs

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




KIT CONTENTS
W
£ 3 N ) [ 75306-GO1.........ccuneneeen TIE ROD (INCLUDES ITEMS 30 - 39)
L 7~ g I 75287-G01....cooevenvrneene STEERING LINK
£ TN g [ 27205-GO01....ccoovevevrennn TIE ROD END (LEFT HAND THREADS)
K 7 SN I  eetererereeeree e e et ereerrenes JAM NUT, 9/16-18 (LEFT HAND THREADS)
35 e T, 27205-G02.......ccceeeeuenee TIE ROD END (RIGHT HAND THREADS))
1 {2 SO 3 F eerererrreererrreereeerereeeeenenns JAM NUT, 9/16-18 (RIGHT HAND THREADS)
BT e 2 s 10389-G3......ccovvrevvnnnnnn STRAIGHT GREASE FITTING
112 S 2 s 50641-G1.....cocevveeeereeeee RUBBER BOOT
39 s 2 s 50209-G2......cevvuveverneeee CASTELLATED NUT, , 7/16-20
40 i 2 e 10387-G2......ccveeecnnnnne. COTTER PIN, 3/32 X 1" LG.
S O I 75318-GO01......cccoeeeeeee MOUNTING PLATE
L § [ 75319-GO01....cocerevrennn STOP MOUNT PLATE
5 S K 16705-G1..ceevvvreecrenennen BOLT, 1/4-20 X 1" LG.
7 S UUPRUTN K SR 00891-G2......ccoeevvrvvvennen LOCK NUT, 1/4-20
TTLE PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C
EZGOETE  |mowe o e e |[ROMWNG g3 | pe.cors
E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




Appendix - C Service Parts Manual EZGOLEIE



([EZGO]

a AR Company

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	
	
	
	
	
	
	
	
	
	
	A_Accelerator
	

	
	
	
	B_Battery Charger
	

	
	
	
	
	
	
	
	C_Body
	

	
	
	
	
	
	
	
	
	
	D_Brakes
	

	
	
	
	
	
	
	
	E_Direction Selector
	

	
	
	
	E_Direction Selector (DCS)
	

	
	F_Electronic Speed Control
	

	
	
	
	F_Electrronic Speed Control - DCS
	

	
	
	
	F_Electronic Speed Control - HD
	

	
	
	
	G_Electrical System
	

	
	
	
	H_Electric Motor
	

	
	J_Front Suspension
	

	
	
	
	K_Gauges Horn & Lighting
	

	
	
	
	
	
	
	
	L_Rear Axle
	

	
	M_Rear Suspension
	

	
	N_Seating & Bag Holder
	

	
	
	
	
	
	
	
	P_Steering
	

	
	
	
	Q_Wheels & Tires
	

	
	
	Special Tools Listing
	

	
	Accessories Listing
	

	
	
	
	Accessories illustrated
	

	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

